Louisville Riverport Authority Request
for Proposals
KPRCM - 2024 GANTRY CRANE REPAIR

ADDENDUM A - OEM Parts and Maintenance Manual



Miguel A Zamora II
Cross-Out


o | 9 @

HS1ES IM [RID 8O

ONUAAY [[TH ISAOT ISIM S1€
SUITTIA BSSI[I]N O/
wounreda(q suonednqnd JHW
uonesodio)) 1Fapyosturey

*ALITINOD NHEHM SSTIAAY ONIMOTIOL JHL OL 901 STHL NJNLId 6.

"[eUSiBW PUNOQ WOIJ Spueq Jeqqur Jo/pue sdipd soded saowar 10u Op 95e9q
ANVE JH99NY J0 dI'TD Y3dVd V HLIM YJFHLID0L ANNOH STYIYALVAN WTIH LONOd '8

*00q Y} UI UOTIEJ0] JISY) WOIJ SPIEd IS SAOWAI 10U Op ISed|d
«Q4VD LSHL LSIOH,, IYYVIN SAEVO WTLALONOd  °L

"qof 9y} uI $193Ys om1 ISB[ 2} JO au0 A[rensn)
«LHTHS dVOHY,, Y4AYO0 40 SHAIS HLOF W -9

-suryoew Adoa e ojur paoseyd st [eurSUO ST USYM SYBAI] JOJ IUNCIOR O) Pasn e Lay],
« AJUO S9U JIATIS U0 Wiy , *00q 2Y} UIYIIM UOTIEDO] JISY3 WOI] 5133YS$ 9531} SA0WAI 10U Op a583[d
+ U0 UONIIS Ul J92ys yuid J0y € ST 3R JI » SIAFHS ATIOTOD LOH JO ‘TT0D MINId ‘HNTd WTILIONOd  °¢

"PaloaLIod 9q Aew I0XID 9 0§ H9J Aynou asesyd “aoe(d Jo 1n0 W0 PINOYS $133YS 359} JO SUO JT
-suryoew £doa e ojut paoerd st reurduo sy uaym saSed yuerq J0j unoosse o pasn are AAYL,

"J00q 2y} UIYILm UOTIEOO] JIY} WO SI93YS ISIYI J3A0WSI JOU Op 3583[d - SLHTHS HLIHM INVIE WTH LONOd v

| *221] YOBS UO UOTIEIO[ UOTIOIS JO 9583 10 S199YS S[QEPEST 942 are Y1y your suo Ajayewrxordde
, syanap ut pajuud *313 , ANO NOLLDHS,, SPIom a3 i aded jo s1a9ys a11gm IO sqel Aq PSULIIP I SUONIAS
INIT MAN V 40 INO NIWNTOD LV NOLLOFS MAN HOVHA LIVIS ¢

JIINISTId NOILIANOD ANV Y3@IO HHL NI 30049 TALINT WTId T

W OZRIP 9ANISOd - 7 A1mueng)
2ATIES9U JOAJIS UOTRISUAS puosag -- [ Ainueny)

‘NOLLVOITANd SIHL Y04 SHId0D 4O ¥9dINNN 1
HAINVLSIXA NI AdOD dAdVd ATINO FHL SI LI - J3VD HLIM TVANVIA STHL A TANVH ASVATd

yoog SCDE7 - [ ‘equinu [eyes J|>mm mﬁm

Hed auesn Buysaes] pesyisap ¥6 / |®I
G 0 1 " eyod IVNNVIN S1HVYd INFWIOV1d3H Jebajyostuley
0G80-+82-809 8UOUd __ L09¥S IM 9SS0I) B _ LVWYEO4 3OVd 86 X v2
X 193]S Jowely y002 (£952S) INIYIONVYL = AIHINDIH IJIHLS HOT0D $39Vd.11 X.2Z/1 8
y 1822 08 "0'd
soydesBosony uiayloN




110l 6 8 L 8 S ¥ £ 2

VP ‘ m_. N—. ' T — . T T

PSLES 1M ‘884D NeQ
anuaAy ||IH 3satod 3seM GLE
swi|IM essijay /2

‘jdaQ suojjedliqnd IHW
uoljesodao) Jabajyosiutey

13137dWOD NIHM $S3UAAY ONIMOTT10d FHL OL 80 SIHL N¥NLl3y

‘Y008 ZHL NIHLIM NOILYD0T HI3HL WOYS SdI19 ¥3dYd 3AON3Y LON OQ
"d171D YAdVd ¥ HLIM HIHLIOO0L ONNOY STVIYILYIN ANV Wild LON OQ

"MOO08 FHL NIHLIM NOILYD0T Yi3HL AOHS 3S3HL 3AOW3Y LON OQ
',QdVO 1S3L 1SI0H, Q3XNHYVW SQUVO Wlid LON OQ

*qof ay} U| $399YS OM} 3SB| BY3 JO B3UO Ajjensn
".L33HS dV¥23Y, Y3QYO 40 $34(S HLO8 WIid

. *auiyd
~ew Aded e_ojuo pese|d §) jeutblio S|y} UayM $HReJQ JO) JURCITE O} pasA sle Aoy

&Q% ¥ NIHLIM NOILYD01 "I3HL WOoYd SL33HS 3S3HL 3AOWN3Y LON OQ

)

‘SL33HS Q109 40 3N79 W14 LON OQ

\W@@ ‘auyd

@\W -ew Adoo e ojuo paoe|d si |eUIBlIC S{y} Uaym sSHUR[Q JO4 JUNOIDE O} pasn ale Asyl

X008 V NIHLIM NOILYD07 YI3HL WOYd SL33HS 3S3HL 3AOWIY LON 0d
"S133HS ILIHM HNVIE W1id LON CQ

: ‘894 Yoes uo uoj3ed0] uo|}das
0 9589 J0) $}2ays 3|qepead aAs aJe asay] ‘yBiy you| suo Ajpjew|xoddde sJe339| Ui
pajuidd g NOILD3IS, SP<om 8y} yim Jaded jo $189ys 93Jym AQ paujjop 9Je $U0II3g

3INIT MIN Y 40 3NO NWNTO0D LY NOILDO3S M3N HOV3I LYV.LS
‘Q3LNISAYd Y3AQHO FHL NI 008 JHILNI WIId

‘Wi OZRIP BANSO4 -- 3Al4 Ayjueny
'aAljeBau 1aA||s uojjelaual puodag -~ BUQ Ajjyuend

'NOILY2I178Nd SIHL Y04 $31400 40 H3AGWNN

aueds Bu|jeArd | PeIYIBAQD

1eg

300§ . %CGUN-H@I Joquny |elas T Ae :“ﬂ

== jo T ouaus IYANYA SLUVd LNIWIDVId3 ¢ [ 1293)yasitiey

..I .. <.u_x_voow
080-18/808 3NOHd + U8 o 8 0'd (19575) suleBURL = GIYINDIY 3dIYLS ¥OTOD

1095 IM ‘3SSOHD V1 + SOIHJVHOOYDIW NEIHLHON

LYWHO4 30vd 86 X v2
$39vd .} X .%8



OVERHEAD TRAVELING CRANE
PARTS MANUAL FOR LOUISVILLE AND JEFFERSON COUNTY
SERIAL NUMBER C1-29638

DATE: JUNE 9, 1988

8 COPIES OF REPLACEMENT PARTS MANUALS ARE ENCLOSED FOR THE FOLLOWING

SHIPPING ADDRESS FOR PARTS MANUALS:

| LOUISVILLE AND JEFFERSON COUNTY
| RIVERPORT AUTHORITY

o 6219 CANE RUN RD.

LOUISVILLE, KY 40258

ATTN: LARRY D. MC FALL V.P.

SHIPPING ADDRESS FOR CRANE:

LOUISVILLE AND JEFFERSON COUNTY
RIVERPORT AUTHORITY
6900 RIVERPORT RD. -
LOUISVILLE, KY 40258

PURCHASERS ORDER NO. SIGNED AGREEMENT

HOIST TYPE: H-703 CAPACITY: 30 TON LIFT: 66'-Q"

TROLLEY TYPE: D-153 SPREAD: 13'-0" TROLLEY RAIL: 60#
BRIDGE DRIVE: D-153 SPAN: 70'- O" RUNWAY RAIL:175#/YD.
VOLTAGE: 460 . PHASE: 3 CYCLE: 60

MOTORS: P&H CONTROL: P&H BULL. 562/563N STATIC STEPLESS

CC: SERVICE - MAIN PLANT - 1 BOOK -
DEALER - 1 BOOK - M.P.H.
DUX DALLAS - I COPY1 COPY
SCHMIDT - CINCINNATI -~ 1 COPY

HARNISCHFEGER

TECHNICAL PUBL!CATIONS
P.A.K.

Overhead Traveling Crane



-

INVOICE

SHIP TO

F.0.B.
SHIP VIA
REMARKS

OVERHEAD AND POWERMAST CRANES

PRICING — TAX — INVOICING — SHIPPING — LOADING — DATA
3 Custorgegnl .D. #355383

Louisville and Jefferson County
Riverport Authority

6219 Cane Run Road

Louisville, KY 40258

Louisville and Jefferson Cocunty
Riverport Authority

P. 0. Box 58010
Louisville, KY 40258
Attn: Larry D. McFall, PE

Also see below

Louisville and Jefferson County
Riverport Authority

€900 Riverport Road
Louisville, KY 40258

Louisville, Xentucky
Truck

PENALTY JOB

Send copy of invoice to:

Mr. Robert 0. Grubbks,

P.E.

Hazelet & Erdal Inc.
304 West Liberty Street

FREIGHT-
TERMS

CRANE NOD. CI-29638 SCE
PROPDSAL NO. 89083-207
PROPOSAL DATE 10/2/87
RELEASE DATE  310-30-87
FINAL DATE 2/22/88
ERECTED BY P&H

TAX INFORMATION
EXEMPTION NO. Exempt
ADD TO INVOICE

REF CUSTOMER ODRDER

PRICING INFORMATION

FIRNM Yes
ESCALATION FORM

POSTING DATE

Prepay & Allow

10/25/35/10/20 ~ See Attached Sheet

FCE(2/26/88)-install mainline.
SCE(G/l/BB) storage charges added
ship to: revised

Louisville, XY - 40202-3004 SCHEDULED SHIPMENT j.n0 1988
{ESTIMATED) (AS ENGINEERED) -
EST ERECTION DATA WEIGHT [ PRICING o
(AS ENGINEERED) (LBS.) [CUST.ORDERNO] ITEM
ONT SIRDER 17,000 19,715 Signed = | oine |
MACHINERY 4,000 5,670 Agreement CI-29638
WALKWAY 4,200 4,490 g1 RUNWAY
CONTROL 5,100 8,800 CONDUCTORS
CONDUCTORS
oY 30,300 38,675 S2 SPARES
TOTAL FRONT GIRDER CHECKOUT
REAR GIRDER 17,000 19,715 SERVICE
WALKRAY 1,100 1,440 FREIGHT
CONDUCTORS 1,800 1,800
19,900 22,955 USERSIJST SUBTOTAL
TOTAL REAR GIRDER 503 CONTRACT PRICE
"w 526
TROLLEY 28,000 30,000 TN Soa STATE USE TAX
RIGID MAST —
INTERMEDIATE MAST EN 528 LOCAL USE TAX
CARRIAGE COMPLETE EN 530 TSN
CAB w/Mtg. 3,800 3,200 IN 543
b S ies ' £N: 54C ... SERVICE ENGINEER
2 _END TRUCKS 12,400 13,995 GRAND TOTAL
AUX BIRDERS =
M/L CAGE w/ Mtg. S§Q0 750 RERESENTATIVE - DISTRICT ND.
Dux - tazllas
MISCELLANEOUS 8,500 , o .. .
! 3,500 Schmidt - Cincinnati
L NET WGT 103,400 113,095
T, SHPG WGT 107,000 117,030 :
CRANE CODE CRANE NO.
CRANE WHEEL LOADING 64,400 LBS AT 17'-10 5/8"
010-850 CI-29638 SCE.
1S TROLLEY KNOCKED DOWN FOR SHIPMENT ? NO

FORM 2265-2 REVY.

tre4d




OVERHEAD CRANE ORDER DATA  piugsess

MILWAUKEE , wI. 53801

———

x ‘l“i?l‘4400
SoLD TO Louisville and Jefferson County CASLE: wARMIM M
Riverport Authority REACK, HARNCD M WMIL
USER Louisville and Jefferson County DATE October 30, 198_7 .
Riverport Authority CRANE NO. CI-29638
PROPOSAL NO. 89083-207
PLANT SITE Louisville, Kentucky SALES DESK DH
APPL .ENGR. RAH
CUSTOMER INSPECTION REQUIRED? MYES I_INO FULL ENGR SPECS RELEASED BY Rrap
GUANTITY | CAPACITY SPAN SHIP. WEIGHT CL. SKETCH | SERVICE (MAA Class E
|_One 30 Ton 70'=0"_| 107,000% 30GB70 Steel Coil & Coal Handling
TROLLEY i
TROLLEY FRAME Welded Steel Sections
HOIST CAPACITY LIFT DRUM DIA. REEVING BRAKING HOIST TYPE
MAIN 30 Ton 66'-0" 21" 8 Parts 5/8" MAGNETORQUE H-7032
w/Bucket 4 Part Double| 2408Aa
TROLLEY DIAMETER NUMNBER TYPE TROLLEY SPREAD
DRIVE D153/TwW12 WHEELS 12" 4 o0+ 13'-0"
TYPE OF SPAN . PLH
BRIDGE R.8ost™  restoonea cables ERECTION M %,
DRIVE TYPE a4 (Tw2l) DIAKETER NUMBER TYPE
SPEED REDUCER 2 - D153 WHEELS 21" 4 60+
FRONT Full Length
PLATFORM Expanded Metal
REAR Short "TYPE OF Welded Steel TROLLEY 60# w/Welded|
PLATFORM Expanded Metal GIRDERS pox Secticons RAIL(LBS) Clips .-
ELECTRICAL &34
SUPPLY 460 VAL 3 @& 60 HZ
SPEED MOTOR DATA MAKE AND TYPE
MOTION (FPH)
MFR. FRAME HP RPH BRAKES LIMIT SWITCH
HOIST 90 P&H HEW 587X 200 1200 P&H SBE 19" (2) | DB270 & Geared
+ Track L.S.
TROLLEY 150 P&H HEW 324X 10 1200 P&H Disc
BRIDGE 400 I"&H HEW 404X (2)30 1200 P&H SBEM 10" (2) | BR & TR
MAKE AND TYPE LOCATION: | xj ON BRIDGE
HonoR ON TROLLEY
! ONTROLS‘ P&H Bulletin 562N/563N Stat:l.c Stepless — rexote
s T 10 T
OPERATOR’S |— PULPIT X | CAB || RH LOCATION:| x| ATTACHED T0 BRIDGE
STATION PENDANT | | OPEN | x| LH [ | ATTACHED TO TROLLEY
| RaDIO % | ENCL. CENTER
RUNWAY q = ohrooe
RAIL SIZE(LBS/YD) 175 LENGTH 278'-1 X] OUTDOOR
COLLECTORS Double Shoe Bumper StOP/EAIL -TO-ROOF Outdoor
FURNISHED BY pgy
RAIL-TO-FLOOR
CONDUCTOR TYPE  gaf-T-Bar or Equal 750 Amp
FURNISHED BY opgy PIT DEPTH
SUPPLEMENTAL EQUIPMEN
COMMENTS SUPPLTED ._
Crane will handle coal with 16 cu. yd. electric/hydraulic | X | RUNWAY CONDUCTORS
clamshell bucket and coils with a C-hook (both by Purchaser). [ | SPARES
CRANE NO.  ¢71-20638




Y

. Harnischfeger Corporation - p&"

10%

25%

35%

10%

20%

Y

Upon
When
When
When

When

TERMS = CI-29638

approval of shop drawings.

manufacturing of equipment is 50% complete.

manufacturing of equipment is 100% complete and shop tested.
equipment has been delivered to the Site.

equipment has been installed and tested at the Site and

finally accepted by the Owner. The work shall be inspected for
acceptance by the Owner, promptly upon receipt of notice in
writing that the work is ready for such inspection.




HARNISCHFEGER CORPORATION

CRANE SPECIFICATION

Louisville and Jefferson County P&H Crane No. CI-29638
Riverport Authority February 22, 1988
Louisville, Kentucky

1.0 GENERAL DESCRIPTION:

1.

1) SCOPE:

(1.

The following four part addenda constitutes a complete specification for. a 30
ton capacity 4 motor, cab operated electric overhead traveling crane, designed
for bucket service. Crane will consist of a 2 motor 30 ton capacity bridge and
a 2 motor, 30 ton capacity trolley.

The crane will be designed for continuous outdoor service to handle bulk
materials using an electro hydraulic clamshell bucket or to handle coil steel
up to 30 tons. Crane to be designed for CMAA Class "E" service,

Crane will be designed and manufactured in accordance with P&H's interpretation
of the following specifications and codes:

CMAA #70
Requirements for the State of Kentucky.
OSHA - Including, but not limited to the following features:

A

>

Minimum of 30" working clearance will be provided in front
of all electrical control enclosures.

B. A portable rubber mat will be provided for the footwalk, for
servicing the electrical enclosures.

2) PAINTING:

The crane and all components will be subjected to a marine and chemical
environment and will be protected accordingly. Prior to coating, all exposed
metal surfaces will be prepared in accordance with Steel Structure Painting
Council SSPC-SP-6 Commercial Blast Cleaning, latest revision. All exposed
metal surfaces will receive a prime coat, an intermediate coat and a top coat
of yellow Epoxy-Polyamide paint, SSPC~PS Painting System Specification No.
13.01. The total minimum dry film thickness will not be less than 7.0 mils.
This paint system will be used unless an alternate system is submitted for
approval. All exposed machined surfaces will be coated with Houghton #342
Rust-Veto, or an approved equal. '

Page -1~




Louisville and Jefferson County Riverport Authority - CI-29638

Q.

February 22, 1988
3) ASSEMBLY & SHOP TESTING:

§!

Crane will be assembled, wired, and tested without externally applied load in .
our shops after which it will be suitably match-marked and dismantled to the
extent required for shipment. Machined surfaces will be suitably protected
against corrosion.

.4) DRAWINGS & PARTS BOOKS:

Q

Provide two (2) complete sets of erection drawings and erection manuals before
crane shipment to the customer and two (2) complete sets to the P&H
Sub-Contract Erector. Eight (8) complete sets of parts books and Care and
Operation Manuals will be provided for the customer.

.5) ERECTION & LOAD TEST:

(1

Crane will be erected by P&H using a suitable Sub-Contractor with union labor.
The services of a P&H Service Engineer will be provided to completely check out
the. crane. P&H Service Engineer to provide a minimum of 16 hours of
instructions on the crane operation. P&H erection Sub-Contractor to load test
the crane at 125% of rated load. Test weights by Purchaser. P&H erection
Sub-Contractor to verify runway rail alignment with a visual inspection and
check for obstructions.

.6) LUBRICATION:

(1.

Bearings that are not oil lubricated will be equipped with Alemite standard
type hydraulic fittings located at the individual points. A suitable grease
gun will be provided with crane.

Lubrication fittings on the upper load block, hoist drum pedestals, bridge and
trolley wheel assemblies will be nested and serviceable from the front
footwalk.

7) DUTY CYCLE:

Crane duty cycle (see attachment) based on 10 second bucket closing time and 7
second discharge. The hoist must travel vertically approximately 10 feet to
clear barge before bridge starts any movement in the duty cycle. The dimension
from the hoist hook to bottom of clamshell bucket is assumed to be 13 feet.
Crane will unload 1500 tons of coal from barge. Per customer's specification
clamshell bucket will handle a 13.5 ton pay load and 16.5 tons weight of
bucket.

Page -2-




Louisville and Jefferson County Riverport Authority - CI-29638

February 22, 1988

. 2.0 STRUCTUAL DESCRIPTION:

(2.

1) BRIDGE GIRDERS:

(2.

Bridge will be of the double girder design. Girders will be parellel flange
welded box sections with full depth diaphragms. Girders will be cambered to
compensate for dead and live load deflections per CMAA #70. Trolley rail will
be continuous. Minimum plate thickness to be 5/16".

Trolley rails will be fastened to the girders by rail clips which will be
welded to girder cover plates. Shear bars, located at rail ends, will
eliminate rail creep. Drain holes will be provided in the bottom of the box
girders to provide for drainage since the crane will operate outdoors.

2) BRIDGE END TRUCKS:

(2.

Bridge end trucks will be welded box sections, reinforced with gusset plates
and web stiffeners. Milled seats, arranged at right angles, will provide
support for MCB bearing boxes, assuring positive aligoment of bridge axle
assemblies. Safety catches and drop bars will prevent trucks from leaving
rails and from excessive drop in the event of axle failure. Crane will be a
4-wheel bridge design. Pads will be provided for use of jacks or wedges when
changing truck wheels.

3) FOOTWALK & HANDRAILS:

(2.

A full length structural platform will be provided on the drive side of the
bridge. Platform will have expanded metal flooring, double member handrail,
and a suitable toe guard.

Crane will be furnished with a double member handrail over end truck to give
access to short rear platform.

4) OPERATOR'S CAB:

Crane will be furnished with a sit-down type, structural steel cab complete
with a steel ladder for access to footwalk. Mini-sized control masters will be
arranged for shelf-mounting along the front of the cab. An electric warning
bell, cab light, convenience outlet and four way adjustable padded seat will be
provided. Cab will be located at the end of bridge. Provide a line of vision
drawing for approval.

Cab will be enclosed type with the following features:

Foot switch operated electric siren. .

Industrial duty self-contained air conditioner with minimum capacity
of 10,000 BTU at 120°F.

4 KW electric blower heater.

Nylon rope safety ladder.

Dry chemical fire extinguisher.

P

3 e 3k

Page -3-



Louisville and Jefferson County Riverport Authority i CI-29638

(2

February 22, 1988

* A 500 watt incandescent light fixture with shock absorbing socket
attached to and controlled from the cab. The fixture will be
mounted on a swivel bracket permitting directional alignment
so as to project the light into the hopper. Light will be
controlled by a switch in the cab.

* Light fixture and a convenience outlet.

.5} GUARDS:

All resistors will be completely guarded. Motor couplings will be provided
with removable guards. A guard will be supported from the end truck to prevent
hoisting cables from contacting main line conductors.

Rail sweeps will be furnished in front of all leadlng bridge and trolley wheels
to clear rails of any obstructions.

Page -4-




Louisville and Jefferson County Riverport Authority ‘ CI-29638

February 22, 1988

. 3.0 MECHANICAL DESCRIPTION:

(3

.1) GEARING:

(3.

Drives will have P&H alloy steel heat treated or high hardened gearing with 20°
pressure angle and full fillet radius at the root. All gearing will be
enclosed in gasketed gear cases designed to retain oil lubricants. Spring back
oil seals will be used wherever possible. High speed gearing will be helical
and low speed gearing will be spur. Gear boxes to be of fabricated steel.

2) BEARINGS:

(3.

Bearings will be anti-friction throughout. All gear cases and wheel assemblies
will be provided with self-aligning spherical roller bearings with a minimum
B-10 bearing hour life of 40,000 hours.

3) BRIDGE DRIVES:

(3.

Crane bridges will be furnished with an individual drive (CMAA Type A-4)
arrangement, utilizing drive motors near each end of the bridge and connected
to self-contained speed reducers. The speed reducers in turn will be connected
through drive shafts directly to wheel axles. MCB rotating axle design will be
furnished.

4) COUPLINGS:

(3.

All motors will use geared type flexible couplings.
Floating shafts will have geared type, semi-flexible couplings.

5) WHEELS:

(3.

Trolley and bridge wheel will be forged steel, 60+. All wheels will have
straight treads.

6) BUMPERS:

(3.

Trolley will be provided with double-acting spring bumpers.

Bridge end trucks will be provided with spring bumpers at all four cormers.
Bumpers will be designed to engage suitable stops, provided by Purchaser at
runway ends.

7) TROLLEY:

Crane will be furnished with a four wheel, unitized structural steel trolley
complete with a two reduction built-up hoisting mechanism and a two reduction
trolley drive.

Page -5-



Louisville and Jefferson County Riverport Authority CI-29638

3.

February 22, 1988

A. Hoist Drum:

Right and left hand grooved, flanged, hoist drum will be supported by two
self-aligning spherical roller bearings. Drum pitch diameter will be at
least 30 times the rope diameter. Grooves will be depth hardened 1/8" to
450-500 BHN. Minimum depth of grooves to be 1/2 the diameter of the
hoisting ropes.

B. Load Blocks:

Lower and upper load blocks will be of welded steel comstruction. The upper
block assembly, consisting of sheave frame, bearings, and pin assembly, will
be accessible from the top of the trolley deck. Block will be constructed
such that the hook may be locked or fixed against rotation when operating
with the electro hydraulic clamshell bucket. Lower block to have fixed
crosshead and completely guarded.

C. Hook:
Fish hook will be of forged steel construction and will be provided with a
safety latch. Submit hook drawings with safety latch so purchaser can
design bail of electro hydraulic clamshell bucket.

D. Wire Rope:
Wire rope will be 6 x 37 extra improved plow steel. Rated capacity load
plus weight of lower load block divided by the number of parts of rope will
not exceed 20% of the rope's published breaking strength.

E. Sheaves:

Forged steel sheaves will be supported by roller bearings. Pitch diameter
of running sheaves will be at least 30 times the rope diameter.

8) MISCELLANEOUS:

Bridge will be provided with manual pin locks to tie down the bridge in parked
position.

Bridge and trolley acceleration and deceleration shall be limited to 1.0
ft/sec/sec to minimize load swing.

Provide a suitable cage for servicing the mainline conductors (front girder).

Page -6-



Louisville and Jefferson County Riverport Authority ' CI-29638

February 22, 1988

.4.0 ELECTRICAL DESCRIPTION:

(4.1) MOTORS:

(4.

P&H foot mounted, totally enclosed fan cooled ribbed frame, crane and hoist
duty motors with anti-friction bearings will be used on all crane motions.
Wound rotor motors with Class F insulation will be rated 120 minutes, 85°C rise
by resistance, based on NEMA standards. Frame sizes will be selected to be
equivalent to continuous motor ratings.

Motors will be provided with temperature detectors which activate high
temperature warning lights. A seperate light will be provided for each motor.
Motors to have heaters.

2) BRAKES:

(4.

Hoist and trolley motors will be equipped with P&H spring-set, rectified DC
magnetic brakes. The bridge motor(s) will have a P&H spring release. Each
brake will be rated at a minimum of 125% of rated motor torque for hoist, and
100% for trolley. Hoist brake(s) will be a P&H AISE shoe type. Bridge
brake(s) will have the torque capability to stop the crane within a distance in
feet not to exceed 10% of rated full speed, in feet per minute, with capacity
load.

OUTDOOR cranes will be provided with electric/hydraulic bridge motor brake(s)
with electric feature used for parking.

Hoist to have two (2) brakes.

3) CONTROL:

A. Bulletins 562N/563N P&H static stepless A.C. crame control will
have the following features:

Mainline disconnect switch will be a combination starter.

P&H solenoid type magnetic contactors for reversing.

Stepless speed regulation by saturable reactors and resistors.
Control will include combination speed/torque running and torque
control plugging protection.

ok o b 3k

* Thermal overload relays in 3 phases (0.5.H.A.).

* Power circuit fuses.

* Mainline contactor offering low voltage protection.

% 115 volt step down control transformer for reduced voltage to control
masters (0.S.H.A.).

* Front wired panels.

* Modular construction of static components.

* NEMA 12 Enclosures.

* P&H Class 10-15 resistors hoist, 10-20 bridge and trolley,
non~breakable and guarded.

% Magnetorque braking on hoist.

Reversing plugging on bridge and trolley with plugging torque
proportional to throw position of master switches or proportional
to depression of pushbutton elements.

* Branch circuit protection. (0.S.H.A.)

Page -7-




Louisville and Jefferson County Riverport Authority CI-29638
February 22, 1688

Bridge and trolley joystick.

Control panels with strip heaters.

A meter to record the accumulating hours of operation of the bridge
crane. The meter will be activated when any motor operating the
hoist, trolley or bridge is started and will continue to record until
all motors are shut off.

Auto deceleration by Eddy Current braking to minimize motor currents
and brake wear.

% 3 b

(4.4) LIMIT SWITCHES:

A geared type limit switch will be used for hoist upper slow down and lower
stop limits. PS&H DB power circuit limit switch will be provided. Track type
limit switches will be provided to slow down crane bridge and trolley at the
ends of their travel to minimize impact on the end stops.

(4.5) LIGHTS: | |

‘ Three (3), 400 watt sodium vapor lights will be mounted on crane bridge to

| illuminate the areas serviced by the hoist and bucket. Lights will be arranged ‘
for easy servicing through trap doors in the bridge footwalk. The P&H erector
will provide the bulbs. (400W sodium vapor).

(4.6) WIRING:

insulation rated 75°C. Resistor wiring and similar hot location wiring will be
XHHW type. Crane will be wired in accordance with National Electric Code and
requirements of the State of Kentucky.

(4.7) MAINLINE CONDUCTORS:

The mainline conductors will be of the enclosed rigid type and will comply with
N.E.C., Article 610. The mainline collectors will be SAF-T-BAR on an approved
| equal type providing for horizontal and vertical movement. Current shunts will
1 be provided to protect springs and hinge points. Provide spool type
" insulators.

| Conductors to be mounted in web of runway beam.

| (4.8) SPAN CONDUCTORS:

The bridge span conductors will comsist of a festooned system using portable
insulated cable supported from an adequate number of 4-wheel heavy duty
_trolleys operating on the bottom flange of a 6" standard I-beam. The I-beam
track will be rigidly attached outside the rear girder of the crane. The cable
trolleys will have steel plate sides with four (4) flanged wheels with
anti-friction bearings. External grease fittings will be provided to allow for
regreasing due to unusually severe operating conditions. The cable trolleys
will be linked together by machine chain not exceeding 10' between trolleys.

. Each trolley will be provided with bumpers to prevent interlocking or jamming
with adjoining trolley wheels. Conductors will be flat or round Type "W' or,

\
‘ . All wiring in raceways and on panels will be type THHN, THWN or XHHW with |
|
|
\

Page -8-



Louisville and Jefferson County Riverport Authority CI-29638

(4.

February 22, 1988

"80" flexible portable cable with 75°C temperature rating, oil resistant outer
jacket, and will terminate in suitable boxes.

9) ELECTRO HYDRAULIC CLAMSHELL BUCKET:

A 16 cubic yard electro hydraulic clamshell bucket will be furnished by the
purchaser. P&H will provide a non-reversing magnetic starter control for this
bucket with a switch for "open/close" mounted in the cab. P&H will also
furnish the cable reel and cable to the bucket. The cable reel will be mounted
above the trolley deck for servicing. Cable reel to be a heavy duty motor
driven gear type. Cable reel to be synchronized with hoisting speed and
suitable for constant severe service. Bucket motor horsepower will be 125.

Page -9~



CRRT 27 BFg1:3 FEGER DALLAS ‘ F.2
FST &z 87 £ HARNISCH EGEI DUTY CYCLE ANALYSIS
. hetibon vecoren, crzycsy
TO: Loulsville & Jefferson Cty, DATE; Octodber 2, 1587

Alternate I PROPOSAL NO: £9083-207

CRANE NQ: <1 -2ZALSS
CYCLE: Barge to Surgehopper (15007 in 4.0 Hrs, = 375 TPH)

MATERIAL AM'T HANDLED|AM'T HANDLED{ CYCLES [SEC. PER | TIME REQ'D
PER HOUR PER CYCLE HOUR
Ceoal 3757 13,57 .85
—_—
- : TRAVEL | ACCEYL,.| RUN DECEL, | TOTAL
MOTICN D1sT . FT | SEC. SEC. SEC,. SEC.
CLOSE . - 10,0 SPEEDS ¢
BOIST - 67 J-I.O ’42.34 005 "1 u609 5O 0
- | IST: e FPM
BRIDGE 200 | 6.7 | 23.31 6.7 | 36.7 | TmorIEY: ya FPM
LOWER— \ ' n @ i FPSPS
E : . , :
DISCEARG . ’ 7.0 BRIDGE s 500 FPM’
BOIST— : ' _ ) 1.0 ppsps
FRGHEEY— .
. BRIDGE {1 200 6.7 23.3 | 6.7 36.7
LOWER 67 1.0 43,1 2,0 46,1
C=10.0
H=46,9
B=36c7
8.9 | To Clear - {D=7.0 ' 8.3 To Clear
=== Earge - 10’ — ==36.7 ———Barge - 10!
e e e
110,00 Sec.

SUMMARY 3 30 g = 8§59 for.crane operation & 15% for ‘ei‘*{icien.cy.

Power requirements approx. 3.7 KW-ER/Cycle.
. Brake and motor life i1s gpprox. 10 years, not considering

normal replacement parts,
CT 29638

-—-FQRM RO, AE-TD-001



] 9 NOISIAIY f 40 ¢ 133HS |
_llllllllllllllllllilll.....l..l...u ||||| i ok e - ———— . m—n e r——=-
| | | | | |

| | tacebeLh | SO ISH W | 1 V]
| : gL9h22 H ud | 1338 3NavD |1 |
{123 2-2hes3001 | 012 HOLIMS LIWIT 9G tSIOH W | 1 4]
263 %803 Lhehdht | HIA0D Ivug LSICH W | 2 |
1803 29¢L4EL | (HDAW AR 1) 1TFHM Invea 1SIoM W | 1|
2631 %403 LOSVO08IAS6L | AlW U Iivad 1s1o4 W | 2 |
| [e23 qL-020612 | vE0nZ INDYOLIANOVH 1SI1OH W | 1 |
1403 6901WLRG | L8S HOLOW JSIOH W | + |
lto3 82¢ Lkhat | HHA/M h2f HOLOW AJTl0uL | 1 |
“ L4EBEHL VOOL " LNCAVT LINANCD A3T0ML H 1 v
#1143 ] NOI1d 199S30a H.>hc“
INIWd 1NDI AILNNOW A3TI0HL
i | | } |

! | . 2n02 HBIOMV KL HaNod 8 [2ti1-12°) .26 lz v
£1ah22468|9 | UiW A1ddVHO  £E£20 1BJOMVO-2 #GNOD ¢ | ne 1 .86 | vl
cLanezeg|n | 90 YIW ASIOH W £E£20 HBJIOMVO-Y AUNOD t | €6 | .26 |2 v
hiah2zeg|9 | “YvYd "03S UlW 1SIOM W E€20 HRJOMV 062 #ONOD L | €0°L | ,26 If ¥
£10h2268|9 I "1dd YW  LSIOH W E££20 HBJIOMVO-h  HONOD 1L | €£6° 1 ,26 It v
| | 2H02 HBJOMV 0L #ONOD ® ]R8 -2 ,26 |t v]|
moemo:th_m “ 2H0Z HAJOMY 21 HONoD ¢ “m._-mm.“ 26 _m v
4189 Q80| “ALD] NOI1d 140830 | WIQ [HLON3T| "ALD
| L L43 WILSAS NOOL1S3d AIT10Y1 0L 390144 !
| | 1202 H%d WOW 082 | 3IdAL / 3218 JUIM S3Y ® 038
| 1202 H#=d oMV 0/2 | L202 HBd OMV 0= | 3dAL / 3718 avil Ciudl|
1202 HA2d oMY 0/2 | L202 HBd OMY O-%1 | 3IdAL / 3Z1S avi3l "A3u|
34 1M HIMOL Idvud | JYIM HIMOd  1SIOH W | |
1202 HAd oMV 0L | 1202 HRd oMV 9 | 3dAL / 3218 JUIM S3Y B O3S
1202 H%d oMV 2L | 4202 HRd oMV 2 | 3dAL / 3218 avin crudl|
1202 H3d IMY 21 | £202 HBd IMV  h | 3dAl / 3218 avi “A3d|
! IYIM YIMO4  AJT0ML | IYIM YHIMOA 390149 | |
S R SN A P S A S Ak A e e e e e e e e e e e e e ee 4R M e = A LS A A R e = e A e llll.._
(00" 1h9E) A 23S{00°EG2)dHY 035°(00°21L2) dWV 144  NEDS °*11n9 |
(0021 IWdY(00'002)dH ( v W04 ‘{ X18S M3H)IAZIS IWvyd HOLOW ISIOH W |
{00°202) A 2935{04 42 )dWv 235 °(01°€L )} dWY I1Yd NZ9G *11ng |
{002t MWdd {0001 MdH'( 3 Iwdod‘'( Xn2f MIHIIZIS IWvHS HOLOW  A3JT0uL |
(00" the) A 03806744 Ydwv 235°(00°6¢ } dWv 1ud  N296 *11Nn9 |

(0021 WY (00°Qf JdH'( 3-vIWH04‘( XhOoh MIHIIZIS IWVHL YOLOW 1001449
h6ehl V101 NOILDINNODYILNL |V 20Enl VIOl  AHVLINIWIT3
! 1202 HAd 13Mvuvd WOWOSZ  3ZIS JHIM ANIINIVRH
| D Oh dW3L INI LAWY | HBd / 03N LINANOD % JYIM INVUD
i H000.1N0 ID1AYIS |
| ZHO9 3ISVHd £  ov SLI0A 094 A1ddns
NVWHON 'S A8 Q3Sv3N3ay 03dS | SSVIO JINVHD
| 18~-91-2¢{ 31va 3ISvINIY 0348 | w0-.0L NVdS  SNOL 0f ALIOVAVD
SIHONH Q" AQ Q3SVIT3Y 9N3 | AX O ANDOEN3N TITNTIASINGT NOILVOO0T
L8=-11=21 31va 3ISVITIY 9N] | ALIHOHLNY LYOJYIALY YIWOLSND

8£96210 Hd aviu3il




00" 6EGEL 8L 88°GL 00°1L2

00°GE G2°6 0§°9 05°6

, 00798 00°01 G6L°L &2'fL

£83

£83
£83

£83
£e3

£83
£83
£83

£03

9¢3
923

£83

£83
L1£3
623

g3

693
683
683

683
L3

9 NOISIA3Y U}

J
1

40 2 133us

lllllll|illlliil!ltlllll!ll!llllllllllllIIIIllllIlllllllllIlllllllllllllllllllllllll_

4
b

o) =) — e e

e ——— .

——

— e -

— =00 e —

NN NN

t vl

L096Z6L | Vel mumzk MS ALI4VS ALITILN
LALLOEZ6L “ A0D0Y 3704=21HILIMS ALIIVE ALITIILN
102a£0R2N6L £3%0vig ONILNNOW ZYOH SL1Sv1ive
g1 1at0hen6L (SISV1IVE LHO1 390149
20hatoheZnss HOLDIANNOD H3IMOd 3ILOW3IH HOHE
©109a€0h2ZN6L , SLHO1T 390149
10962614 YGL S3ASNS MS "JVS 1HDID ud
LaLLOEZEL A009 3710d-2 HOLIMS AL3AVS LHDIT ug
taLOLH2E Hd € =A| 094 =¥ 094 JLVIJWVN
620nGL 261 VOOt SISN4 LOINNODSIA INITINIVKW
ozonunbeln | i LDINNODSIQ INIINIVW
lasnzaL “ L SY0193T110D ANIINIVK
caLhgewhL | 3INAOW LSIOH W
GI1L191VELE | 72-18-95 !MOVY YOISIS3IY LSIOH W
214136401 | JYIM ITN00W LSIOH W
1Q£20126L | HIWYOISNVHYL 00NV 1SI10H W
91491814001 | HHO 00°% S3Y DYCd HSVW 1S10H W
149181400t | WHO 00t S3¥ 2404 OV3iY 1S10H W
cLaLe1b0g | SYOLS1S3Y L1SIOH W
9-66001v001 | HOLOV3Y 1SIOH W -
9400MLY6LG w2l TANVd HH9 1SI0OH W
21192 Hud 1AGGERLVOOL TONI TOYLINGD 1S10H W
caLhseEvhl | IINAOW ‘¥l % ‘ud
h48L91V6L6 f2-18-6L xo<x HOLSISIY "yl B “ug
24636101 JYIM 310A0W A3DI0UL
1aL20126.L xuzxoumz<z» 3A0NVY A310uL
1491814001 WHO SL°1 $3Y 2uU03 DVAY AITI0ML
80981008 , SYO0LSI1S3Y AINI0HL
9-£h10LV00L YOLOVIY AITI0UL
L4966V6L6 : uS TINVD *MYE "ul

N ELERIT I 3MIM 3TNAOW 39014
1at2oLzal YIWMOASNVYHL JO0ONY 39014
21age1bosg M SYOLS1S3Y 390149
9-1M10LV001L HO10v3IY 390149
2400KRLV6L6 w8 T3INVA Nua ‘ug
621192 Hud 249GENIV00L JOZN TOHMINOD ¥l % "ug
hZ6H62 puxo<=m HIA0D 3INVHE F901ug
2Ethdnt L YIA0D ivua 3501 ug
0h93461 CLIMOVHG MvuE 390104
GE024EL "OT1330M Mvud 3o0iud
12SY002WI9S0L ' InVYG 390148
681 LWHON ! ! nO% HOLOW 3001Y8

|
L4926n1 V00! “ LNOAVT LINANOD 300148
R e R e ettt b bl ELLEY
| | NOI1d 143530

BE£962104 ANVHD

IN3IH4 INDI QILNNOW 390144

I *ALDI

R L B ey

Illllllllllllll||l||l|ll|l|lllll|l||lllllt!_

AVIMILYH 40 1719 V014103713



¥ NOISIA3YH

| =merer e m e m e nrc ke ————

éel

203

llll_llllllllllllllll!l!illlllll_llllllllllllllllllilr llllllll remmm—mmeeew | c———

#

90144106, |
LEQZ68
2-gh9HooL |

Ha9LZ2L8
Ch1226L
ta£62296
13£62294

HILV
10024h€261 |
£oiencz6L |

t=0L12400L¢€
haohzis
LaonLez6L
SaLenbLS

LA9hZLh
2EZ6LN

c-£19EVv00L
L-61L9EV00L
2a90ELZ6L
8811261

Linegnt voOolL

Li6estvhlL

ELANGLZ6L
1a120¢€Z264

i
i
|
L09Z6L |
zzatoonl |
6£04z08n |
LanGLZ6L |
L4Z6E2VELE “
!

i

i

H0105Z02H
HEARGLZ64
2001061

JINAOW ALITILN _ L4
VOE S3ASNA MS ALIIVS " | 2 v
A009 310d-2 HOLIMS ALIIVSANOD HIV “ L v
' {("Ui~2 "¥@-Z) "MS LW dwovyL | o |
TIONT 108INOD |t v
7334 379VD SLNAW3NI H3ALv3H ) £ |

v 0t $3sN4 1338 334Gy | €
J0YLNOD 133 318vVD “ L v
SATddVYD SINIWITI ¥3ILVIH | € ]
v4a2Z SISNA LDANNCDSIO Iddvyd | ¢ )
LO3NNOISIG Iddvdo | | v
||||||||| llllllltlttrlnlll||||||||11|||||_||||
NOLLd 1H2S30 FrALD

B£962 1D bl vyD

h 40 £ 133HS

HIWHOASNVYHL ALINILN
HIL3IW UNOH ONIAVIVWNOOV
NOIL1VLIS LHOIT 10714d
‘MS Q00714 LHOIT A9v)

aQdvnd 400714 LHOIT HVD
Q00714 LHOI1T 8vD

YOE S U8 ALINILN
VGl S, Ha ALETELN
Y3ILN3D avol ALti11n

|
|
|
|
|
|
i
X040 |
|
]
|
|
|
|

HOLIMS /M 1HD)1T avd L

X08 310v1d3D3Y 1
dWVSL OVAOZI 310v1da03y | 1
1VIN /M CANOD Y1V {

AD1AS0 ONINYVM !
HOLIMS 1004 3ID1A30 ONINUVM L

MS HILSVW LSIO0H W

A,SSY MOILSAOr "HL % "dd
350710 - N3IJO 8vHID

«d01lS -14visg,,

— =

i
1N0AVT LINGNOD avd | 1 v

NO11d414083Q | "ALD




milvi&bké“e, wisconsin 53201 (4141 674-4400 - coble HARNCO - felex ©2-6725 |

Hal'niSChfeser HARNISCHFEGER CORP. P&H Industrial Duty, Stock Component

CERTIFIED PRINT

T USE ONLY POR
- our orpen . X~ ZV6 I8

Miwoukee. WisSonsin USA DATE _/-29-88 o _M&

Date /’27'53

Overhead Cranes

FEATURBILT-TYPE CI
Cab Operated
Single Hoist

To LOUWSVILE PP TEAFELSoN Coal¥  Clearance Sketch No. T GE 7?
JONEE LolT ey TR AT Proposal No. E083-Zo7

LOUIS /Il E LEN TS

SHORT REAR WALK

Lz - Z7658

INDICATE DESIRED CAB
LOCATION LM,

- [ ——.

’ '/ N . 3T i . | 'II-
—w— “er ‘.r’_z_f‘ Valy/li= T Pooe |k ﬂ—l —”:"l’fl
| G PurengseR | N L~/ "L: : Dh_' M1
l L B ‘ \ : 1gq == ‘ ' \‘-':u—"'l
% X J E ' (whesibase b
A -
i
P / #) )
! “ Y /;/}? %@g& INDICATE LOCATION OF MAIN
L &LEn F _-:o_': ________ *___________-______!__L AT OPPOSITE END FROM CAB (SOW//)
Note: Dimensions are not for construction unless verified by Product Engineering Deparyment.
Copacity FO Toms | H £ R ©in.| S8 —~ f — in | Spread it O in
¥lLur 66, Oin{J Z # Oin T — f = in | Wtoftrolley F400bs,
A 70w Cin|x 8 fn Finju — n — inl| Weofbride £Za0M0s
B /0 tn hn | L B % SHin |V — #® — in | Mexlood P
P = | perwheel 64 €00 g,
C o tn NEn|Mm /7 r pFin W — n — in t | 7 v
n ? Jyd.
.> 7 w ZYin | N s5 K|y S o L | Y
E F wn Zin|O0 £ w/7Zin|2 /& . /o in
‘ /,
F /2 w Fdinfa 8Zn O in|laa Z w / in
8 S w O inlR — 8 — in| X mset. O in |(mer vewsr ccaser sacier)

MAAVIEE~T §tm wp, coer ants K E0—0" LiF7 okl ook,




TABLE OF CONTENTS FOR P&H CRANE CI-29638

SECTION ONE
TROLLEY MECHANICAL

MAIN HOIST SPEED REDUCER ................ Cl-44
MAIN HOIST DRUM PEDESTAL ................ CI-12-1
MAIN HOIST DRUM ............ . ..coiiiiunt, xX-1

MAIN HOIST BOTTOM BLOCK ...........c.vuunn CHU-4
MAIN HOIST UPPER BLOCK ................... CHU=-27
MAIN HOIST EQUALIZER ..................... CHU-34-19
TROLLEY DRIVE SHAFT ..............coioat, XX-2
TROLLEY DRIVER WHEEL .................... CI-10-2
TROLLEY ILDER WHEEL ..................... CI-11-2
TROLLEY SPEED REDUCER................. 0.0 CI-8-1
TROLLEY PUSHER ARM. ..............cooouue, CI-24
TROLLEY LUBRICATION SYSTEM ............... 100E5503F23
TROLLEY BUMPER .........ccoivviiiniieinnann Ci-13-4

MISCELLANEOUS COUPLINGS & FLOATING SHAFT . XX-3

SECTION TWO
BRIDGE MECHANICAL

BRIDGE DRIVE SHAFT ........cvvvviiiinaian, XX-4

BRIDG DRIVER WHEEL ....................... CI-10-5
BRIDGE ILDER WHEEL ....................... CI-11-5
BRIDGE SPEED REDUCER................. t.... CI-8
BRIDGE BUMPER ASSEMBLY.................... CI-14
BRIDGE LUBRICATION SYSTEM ................ 3100E3025F1
BRIDGE CAB ...... ..ottt 31A8216D02F1
BRIDGE GATE .........0ciieinininnninnnnnnns 100E4871F2
BRIDGE CONTROLLER ARRANGEMENT............. 100A9388F5
BRIDGE SEAT ... .. i C-508

SECTION THREE

MOTORS
MAIN HOIST MOTOR ASSEMBLY................. HL-92-5
TROLLEY MOTOR ASSEMBLY.................... CM-18-3
BRIDGE MOTOR ASSEMBLY.........¢oviivunnnns HL-92-1

SECTION FOUR

BRAKES
MAIN HOIST BRAKE ASSEMBLY................. CB-35-5
TROLLEY BRAKE ASSEMBLY.................... DB-3-7
BRIDGE BRAKE ASSEMBLY..................... CB-36-2
MAIN HOIST MAGNETORQUE BRAKE.............. CB-18A-4
HYDRAULIC BRAKE KIT ...................... CB-37-1

MASTER CYLINDER ....................... C-58A-1

MAIN HOIST BRAKE RECTIFIER................ 979A1400-6
TROLLEY BRAKE RECTIFIER .................. 979A596-1
BRIDGE BRAKE RECTIFIER ................... 979A1400-2

Page 1




TABLE OF CONTENTS FOR P&tH CRANE CI1-29638

SECTION FIVE

ELECTRICAL EQUIPMENT

MAIN HOIST MASTER SWITCH ................. CC-69-2
TROLLEY JOYSTICK .....civiiiiiiiii e, cC-88-1
BRIDGE JOYSTICK ......ccinviiiiianinaann. CC-88~1
MASTER SWITCH ......... ..ol cC-70~7
MASTER SWITCH ........ ..., €cC-70-1
JOYSTICK . i CcC-71
MAIN HOIST REACTOR ...........cooiiaiannn. cC-72
TROLLEY REACTOR ......iiiiiiiiieiiaai et €C-72-1
BRIDGE REACTOR ...........coveieeniannnnnns CC-72-2
MAIN HOIST RESISTOR RACK ................. 979A1677-5
TROLLEY RESISTOR RACK ..........oovviunnns 979A1678-4
BRIDGE RESISTOR RACK .........covuvnennns 979A1678-4
MAIN HOIST RESISTOR ...... e iinaaaaenaa 32102
TROLLEY RESISTOR .....cciiviiiivnnnnnnnns 29041
BRIDGE RESISTOR .........ccicicavannnnnns 29047
MAIN HOIST REACTOR FORCING RESISTOR ...... cC-80-4
MAIN HOIST MAGNETORQUE FORCING RESSTOR ... CC-80-16
TROLLEY REACTOR FORCING RESISTOR ......... CC-80~1
MAIN HOIST CONTROL PANEL.................. 100A14355-1
TROLLEY CONTROL PANEL ........... e 100A14355-2
BRIDGE CONTROL PANEL ..............ocnn.n, 100A14355~2
CABLE REEL CONTROL PANEL ................. 979A2392F1
MISCELLANEOUS ELECTRICAL EQUIPMENT........ XX-5
LINTERN AIR CONDITIONER .................. XX-A
MAIN HOIST LIMIT SWITCH & CABLE REEL APPL. 79A2504 1-2
MAIN HOIST LIMIT SWITCH ............... HL-112-2
MAIN HOIST CABLE REEL ................ XX-6

MAIN HOIST GEARED LIMIT SWITCH APPLICATION Ci-21-1
TROLLEY TRACK LIMIT SWITCH APPLICATION ... 100ES5507-1
BRIDGE TRACK LIMIT SWITCH APPLICATION ... 100E5508-1

SECTION SIX
MISCELLANEOUS EQUIPMENT
FESTOON CONDUCTOR SYSTEM ................ CcI-22
FESTOON CABLES ..........ciciiviiiinnnnnnn XX-7
MAINLINE-CONDUCTOR SUPPORT........... ...C D T29E7905
MAINLINE COLLECTOR SUPPORT................ 29E7867F2

Page 2



ILLUSTRATION NO. Cl-44 |
H-703 SPEED REDUCER ASSEMBLY |

WHEN ORDEING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL *d_MBER



CI-29638 PARTS LIST CI-44 PAGE 1

H-703 SPEED REDUCER ASSEMBLY
MAIN HOIST 100A8258F216

ITEM DESCRIPTION PART NO. qQry
1 GEAR CASE ..ottt i e 14A1915-F1 1
2 * MOTOR PINION ... it 1F13718F 1
3 * MOTOR GEAR ... ..o it 1F12751 1
4  SHAFT, DRUM PINION .......... ... iiviass. 1F12746-C1F1 1
5 DRUM GEAR ........... et e i - 1F12745C2 1
6 * SPHERICAL ROLLER BEARING ................. 257494010 2
7 * SPHERICAL ROLLER BEARING ................. 257494013 3
8 BEARING RETAINER ...........oiiiiaiaa.t. 25F3441 1
9  NOT USED

10 BEARING RETAINER ......... ... ooiiii.. 25F3261 3

11 O-RING ... e 45791D72 2

12 O-RING ... vt e 45791064 3

13 % OIL SEAL vttt it e 18G154D136 1

14 * OIL SEAL o.iiti it iii e iaan s 18Q154D165 1

15 INSPECTION COVER ................co-eunnt. 914H10-7 2

16  AIRMAZE BREATHER .............. ... ... .1, 46731 1

17  LUBRICATION CHART ............oiieiiiin, 327340 1

18  STREET ELBOW, 3/4 IN X 90 DEG ............ ) 2416V020 1

19 PIPE TEE, 3/4 IN ................ e 2425V005 1

20 PIPE PLUG, 3/4 IN ... ..ot 2423V005 2

21  PIPE CAP, 3/4 IN ... ...t 16H2081 1

22 PIPE NIPPLE, 3/4 IN X 152 MM ............. 2419V152 1

23 PIPE NIPPLE, 3/4 INX 100 MM ............. 2419V144 1

24  DIPSTICK ..o 20F131D18 1

25 MACHINE CHAIN, NO.2 X 1 FT LG ............ = =—=—=== 1

26 CAPSCREW, HEX HD, M16 X 35 MM ............ 0626M16035 15

27  LOCKWASHER, M16 ..............civiaiiii., 3515MC16 15

* - RECOMMENDED SPARE



ILLUSTRATION NQ. CI-12
DRUM PEDESTAL ASSEMBLY

e
—

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERAL NUMBER




ILLUSTRATION CHU-4
4 SHEAVE 80OTTOM BLOCK

il
]
v
! E 30
v
2
i% 3l
7
4
128
32
] |
[}
G £ ¥ e i
l%’gfé&q\\“i 33
- _— ——— -
H g 5 i _—
HE = 34
i 1]
i Bl
i 35
] iﬁ 38




ITEM

N
(24}
*

31

32
33

34
36

*

CI-29638 PARTS LIST CHU-4

BOTTOM BLOCK ASSEMBLY
MAIN HOIST

DESCRIPTION

ITEMS 1 THRU 22 ARE NOT USED

BOTTOM BLOCK ASSEMBLY .....................

CONSISTS OF THE FOLLOWING ITEMS

SHEAVE, LARGE ........ccciuiiiiiiennianans
SHEAVE, SMALL ....... i teaeai e,
BEARING ... .. it inneen

NOT USED

SHEAVE GUARD ... ...ttt iaiiaanns
CAPSCREW, HEX HD, 5/8-11 X 3 IN ...........
LOCKWASHER, 5/8 IN ... ... it
HEX NUT, 6/8-11 THD ........oiinimiannannns
SHEAVE FRAME . ... ... ..ot
SHEAVE PIN ... i
CAPSCREW, HEX HD, 5/8-11 X 6 IN ...........
LOCKWASHER, 5/8 IN .. ... . it
HEX NUT, 5/8-11 THD .........cciiiiiniiints
CAPSCREW, SPECIAL .......... .. ccivinaant.
LOCKWASHER, 7/8 IN ... ... o,
GREASE FITTING, 1/8 IN ....................
1/2-13 X 6-1/2 IN .......
LOCKWASHER, 1/2 IN ... ..o
| 1

CAPSCREW, HEX HD,

HEX NUT,
SEE ILLUST. C-48 FOLLOWING

BEARING ... ...ttt iiiens
HOOK AND SAFETY LATCH ASSEMBLY ............

SEE ILLUST. C-48 FOLLOWING
ITEMS 37 THRU 39 ARE NOT SHOWN

CAPSCREW, HEX HD, 5/8-11 X 1-3/4 IN .......
HEX NUT, JAM, 5/8-11 THD ..................
DOWEL PIN ... i

- RECOMMENDED SPARE

PART NO.

100E2382-3

TH677
7H676
257372035

8F1253
0626V119
3615V013
2045V007
8F1361D2
19F154
0626V127
3615V013
2045V007
20H765
3615V016
447105
0626V521
3615V011
2045V005

257239019
100F491-1

0626V114
2061v007
19H1951D20

PAGE

1

QTY

Pk bk bt N PN Y b ek e

[erara—y

Pt ek




ILLUSTRATION (C-48
HOOK SAFETY LATCH .

T

6 2
. @
4
o !
3
Hamischfeger | @
P&H |

miwaukee, wisconsin, 5321




ITEM

o ~NohOn W N

CI-29638

_ HOOK/SAFETY LATCH ASSEMBLY
MAIN HOIST

_DESCRIPTION

HOOK/SAFETY LATCH ASSEMBLY

PARTS LIST C(C-48-2

----------------

INCLUDES ITEMS 2 THRU 7

HOOK (INCLUDES NUT)

HOOK NUT
SAFETY LATCH
PIN, DRILLED
COTTER PIN, 5/32X 1-1/4 IN
CLAMP BRACKET

%* % %

-----------------

--------------

--------------

.............

e 4 8 e s e a e s are s
................
................
................
................

................

SCREW, HEX HD CAP 5/8-11UNC x- 6-1/2 IN.....

LOCKWASHER, 5/8 IN

* - RECOMMENDED SPARE

--------

................

................

PAGE

PART NG.

100F491F1

8F1362F1
20H732
32F190
19F52031
2203V051
16H1686
20Q260D418
3616V011
18H5733

qQryY

[

PN e P s




ILLUSTRATION NO. CHU-27

TWO SHEAVE
UPPER BLOCK ASSEMBLY
. 2
@ | PPV Is
L
rs -l ~
/; A
A /
N\ /
KEEPER —
PLATE |
DESIGN
‘ ; i §
e || -
i

Z:
//E
Z

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MAZHINE SERIAL NUMBER

L

1

RETAINER
RING
DESIGN




CI-29638 PARTS LIST CHU-27 PAGE 1

UPPER BLOCK ASSEMBLY

MAIN HOIST
ITEM DESCRIPTION . PART NO. qQTyY
1  UPPER BLOCK ASSEMBLY ...............cvienns 100E4352-3 1
CONSISTS OF THE FOLLOWING ITEMS
2 NOT USED
3 NOT USED
4  NOT USED
5 NOT USED
6 KEEPER PLATE .......iciiiriiiiiciniinnnns 18726 2
7  CAPSCREW, HEX HD, 7/8-9 X 2-1/4 IN ........ 0626V148 4
LOCKWASHER 7/8 IN ... .. i, 3615V016 4
8 * PIN,SHEAVE ... ... e 19H2568C1 1
9 FITTING,GREASE ......... ... ivieeneriinninns 447106 2
10 * BEARING ... e 257372035 2
11 * SHEAVE ... .ttt i iiirnnne e cnannns 7H676 2
12 SETSCREW, SQ HD, 5/8-11 X 2-1/2 IN ........ 0692V084 1
JAM NUT, 5/8 IN ... .. it 2061V007 1
ITEMS 12 THRU 18 ARE NOT USED
19  SPACER (NOT SHOWN) ...... ... .iiveiieainnn. 18F1649D3 1
20  SEPARATOR (NOT SHOWN) ..................... ! 8F2755 2

* - RECOMMENDED SPARE




ILLUSTRATION NO. CHU-34
EQUALIZER ASSEMBLY

PaH

WHEN ORDERING PARTS AIWAYS GIVE MODEL AND MACHINE SERWAL NUMBER




CI-29638 PARTS LIST CHU-34-18

_ EQUALIZER ASSEMBLY
MAIN HOIST

NOT USED

LUBE FITTING, 1/4 IN ..........oiiiait.
MALE ELBOW, 90 DEG .......cvnivininnnan. .
COPPER TUBE, 1/4 OD X 0.032 W X 14-3/4 IN.
TUBE CLIP, 1/4 IN ... ... . i,

ITEM ' BESCRIPTION
1  EQUALIZER ASSEMBLY ...........cccininiina,
CONSISTS OF THE FOLLOWING

2  SADDLE PIN ..ottt iiiiinas
B Y
4 * SHEAVE ... ... i i
5 * SHEAVE PIN ...t
6 WASHER ... ... ... i
7  KEEPER PLATE ... . imr ittt
8 KEEPER PLATE ... ... i
9  CAPSCREW, HEX HD, 3/4-10 X 1-1/4 IN ......
10  CAPSCREW, HEX HD, 5/8-11 X 2 IN...........
11

12

13

14

15

16

FEMALE CONNECTOR ........iivinvinanvnnn. ]

* - RECOMMENDED SPARE

PAGE

PART NO.

907F92-14

19H2569C2
A/F238 BHZ2
7H317-C2-F1
19H1259C4
18438920149
18719

18713

0626V129
0626V115

4471D%
44722GD5
327114D2
447368D5

1

qQrTY

—t

e A 1A Ll el el

e e 3 e




MHOMGPMEHMVSGMMMWMWW



CI-29638 PARTS LIST CI-10-2

DRIVE WHEEL ASSEMBLY - 12 INCH
100A5150-3 TROLLEY 2 UNITS REQ'D.

ITEM DESCRIPTION

——— — - —— o ————

SN AN

*

AXLE, DRIVER ...... ... ..o,
BEARING HOUSING .........iviiiiiivinnnn-s
SPHERICAL ROLLER BEARING .................
SPACER .. i i it i
LUBE FITTING ... .. iiiiiriiiiiniieranenass
BEARING HOUSING ........ ... ciiiiiniannn.
CAPSCREW, HEX HD, 3/4-10 X 3 IN ..........
LOCKWASHER, 3/4 IN ....... .. .ciiiiiin.n,
HEX NUT, 3/74-10 ... .. i

*

8 * WHEEL, 2-3/4 IN TREAD .............civienn

SHEAR BAR ..... e

* =~ RECOMMENDED SPARE

PART NO.

10F8469-F1
25F2998D1
257494012
18F1671
4471D14
25F2998D2
0626V136
3615V015
2045Vv008
13F270902
99r86D1

PAGE

1

qQryY

Y SR S QPN KA N g




&

Harnisc
GIVE MODEL AND MACHINE SERIAL NUMBSER

WHEN ORDERING PARTS ALWAYS




ILLUSTRATION NO. CI-8
TYPE D-153 SPEED REDUCER ASSEMBLY

. _ 100A7714
- g 100A7904
REV/1-80 : 100A7024

WHEN ORDERING PARTS AUWAYS GIVE MOGEL AND MACHINE SERIAL NUMBER



ITEM

OONOWUN A~ WN -

%

CI-29638 PARTS LIST C(CI-8-1

TYPE D-153 SPEED REDUCER ASSEMBLY
TROLLEY 100A7023F322

DESCRIPTION

GEAR CASE
SHAFT, MOTOR

PINION, MOTOR ... .. i

GEAR, MOTOR

SHAFT, INTERMEDIATE .........ccvninincnns

GEAR, DRIVE
SHAFT, DRIVE

BEARING RETAINER ...........ovciviennnes

BEARING RETAINER
0-RING
SPHERICAL ROLLER BEARING

OIL SEAL ...ttt ie i aaens S
BEARING RETAINER .......c.iiiiiiaiainnnnn.

O-RING
SPHERICAL ROLLER BEARING

OIL SEAL ..o i
INSPECTION COVER . ..uvneeiiiiiininnn .
BREATHER ... . i
"STREET ELBOW, 3/8 IN X 90 DEG

PIPE NIPPLE 1/2 X 95
PIPE PLUG, 1/2 IN
PIPE TEE, 1/2 IN

PIPE NIPPLE, 1/2 IN X 115 MM .............

PIPE CAP, 1/2 IN
STREET ELBOW 1/2 X 90
LUBRICATION CHART (NOT SHOWN)
OIL LEVEL LABEL (NOT SHOWN)

BEARING RETAINER ......... ... ciiiivann.n.

NOTE: ITEMS 29 THRU 38 NOT USED

- RECOMMENDED SPARE

--------------------------------

.............................

------------------------------

..............................

.............................

.........................

...................................

.................

...................................

.................

............

.....................

........................

.........................

.........................

....................

............

..............

PART NO.

14A1671F1
INTEGRAL
1F12761F1
1F12763
1F1268F1
1F12773
10F9432F1
25F326402
25F3264D1
457910100
257494D1
18Q154D78
25F3527D2
45791070
25249407
18Q154D125
914H10-7
4674
2416V018
2419V112
2423V004
2425V004
2419V115
2403V004

-2416V019

3272340
327145
25F352702

PAGE

1

QTY

et b st 3 b et e TN b et et = PO P = P Q0 GO e e 2 e e



=I00E5507

IE

L
J

TE STANDARD TROLLEY 'REVERSED
" . .
o2 PART | SPREAD | LENGTH PART| | SPREAD | LENGTH
H_,m i NUMBER | A "B A NUMBER A R
.Awn,.;.m i % looEss03-13] 8-0" | 320" 100E5503-113| B0 3z Lo”
_QM.,.G r_ T ‘K| Bte | 13507 —14| 86 | 1m0
QASSEM, | -15| 9Lo” 138-0" -i5| 90" /380"
ol o TROLLEY DRIVE AXLE o T R PR T
l@u@n ¢ TROLLEY DR - lﬁ:@f 6| 96 141 -0 -] 9" | 1410 -
_ : . /@ -171 10oto” 145-0" 7| oto” 145.0"
ot STANDARD-USE F1c¥123-27] Si1gl o 148-0" -nal /0" | 14807
ol . <2 -19] 1o’ 510 -] 1to” 15107
&M & m 0] Hie 154.0" -feo| 1" 154 0"
. SPREAD A" i 21| 120" 157-0" 21| rlo” 157 0"
o _ee| 1eler 160-0" -2 12" 160-0"
- 23| 13-0 630" o ERS 130"
- £y DRI 4= -e4| 136 166-0" RARERZS 166-0"
¢ TROLLEY DRINE AXLE ﬁ m_ 25| 4o 00" ol dioT [ 900"
‘_ : 26| 146 173:0" siee|  4iG” | 173t0”
8 -27| 150 760" -ie7|  15-0" /760"
T ;
/ 005 - D1kt
R Mol OS5 SHAU BE MIOE &//73 V&&Q\\M\
TENSUE STRENSTH FALES /METRL, LECO TONTS
ARE 70 B fRERETIED TO 70K piasi i
' YESS KHISHER FUENEHITS RS SAEELFED W .
: okezo h,\\\kwkm
Cl CRANE m«>zu>mo
“ B FULL scaLe o u o \\l\NMp cley -
M > SURFACE ROUGHWEDS NOTE nwdlhwuv i.ﬂd
REVERSED-USE F16*//3-/127
- A\ |seg sen) moesszr A\ Se-pe EXCEFTIONS:
ATRRCHrECEn amuaey seomiay 5 [ &ow [Row | f—— O nm agr o o osmer
n.nﬂ;nnw:.....mm"w.mmwmw%h /A |see sen |ron e — © gummrm e
| R e | e RS B EATE ] T | T | e aBen s o e s 1

!

NO. REOUIRED BILL OF MATERIAL .

T 114 e T e T T = |
14 %68 MALE ELBOW 14-42225D11 RER
! Bop Soae x B 2
143 MALE CONNECTOR 47215 D8 3k
14[%" IAN kaz1D10 4}a
3 |NESTING BRACKET 182823705 . 5
70| TUBE. CLIP 22114 D4 G
10/ aomew wis BT 20241 D2. 7

T




ILLUSTRATION CI-13
TROLLEY BUMPER

=
“\\\\\\\\\\\\\\\\”\ -

[ e

L\p Wy

¢ . et

L, -

PaH

WHEN CRDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL NUMBER




ILLUSTRATION Ci-4
BRIDGE ASSEMBLY — A4 DRIVE

i ) ik

N

bl

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL NUMBER

100A6117-S




WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL NUMBER



ILLUSTRATION NO. CI-11
BRIDGE AND TROLLEY IDLER WHEEL ASSEMBLY

WHEN ORDERING PARTS ALWAYS GIVE MCCEL AND MACHINE SEAL NUMBER




ILLUSTRATION NO. Ct-8

TYPE D-153 SPEED REDUCER ASSEMBLY

REV/1-80

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL NUMBER

100A7714
100A7904

"100A7023

100A7024



ITEM

LERNOUO WM

*

CI-29638 PARTS LIST €I-8

TYPE D-153 SPEED REDUCER ASSEMBLY
BRIDGE

DESCRIPTION

100A7024F616 AS SHOWN
100A7024F716 OPP THAT SHOWN

GEAR CASE ... i e
SHAFT, MOTOR ... .o
PINION, MOTOR .......c.iiiiiiiiiiiienranns
GEAR, MOTOR ... . i iainnans
SHAFT, INTERMEDIATE ............c...ccua.en
GEAR, DRIVE ... ..o
SHAFT, DRIVE ...
BEARING RETAINER ....... ... .. ivaiiity
BEARING RETAINER ......... ..oty
O-RING ...irii it
SPHERICAL ROLLER BEARING .................
0 T P
BEARING RETAINER ....... .ot
O-RING ..ottt
SPHERICAL ROLLER BEARING ................. ,
OIL SEAL . vrvie i e e
INSPECTION COVER ... oot
BREATHER ... ..t ittt eeeean
STREET ELBOW, 3/8 IN X 9C DEG ............
PIPE NIPPLE 1/2 X 95 ... ..ot
PIPE PLUG, 1/2 IN ... ... it
PIPE TEE, 1/2 IN ...t
CLOSE NIPPLE 1/2" ... it
PIPE CAP, 1/2 IN .. ... ..

NOT USED

LUBRICATION CHART (NOT SHOWN) ............
OIL LEVEL LABEL (NOT SHOWN) ..............
BEARING RETAINER .............oiiivvni.n,

NOTE: ITEMS 2% THRU 38 NOT USED

-~ RECOMMENDED SPARE

PAGE

PART NO.

14A1671F1
INTEGRAL
1F12761C2F1

1F12763C2

1F12765C1F1
1F12770C2
10F9434F]
251326402
25F3264D1
457910100
25249401
18Q154D78
25F3527D2
45791070
257494D7
18Q154D125
914H27-F2
4674
2416V018
2419V1le
2423V004
2425V004
2419v102

+ 2403V004

327340
327145
25F352701

1

Qry

et bt ed NI 2 = RS RN 2 = B 00 L0 e e

—



ILLUSTRATION NO. Cl-14
BRIDGE SPRING BUMPER ASSEMBLY

r S A ST — S S Y S S— A S— d—A— Sm——

. " ~an, A, W — %

AAT A AVAVA
7 77 7
2727 7 L LW

. — —— —

RN \‘{:hi

N S — —— J— 4 y A S S— S A A A S— S S S S S S— 2= A
¥

|V

Hamischfege:

—

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL NUMBER



ITEM

T P oINS

|~

CI-29638 PARTS LIST CI-14

BRIDGE SPRING BUMPER
16E8499D2 4 UNITS REQ'D.

DESCRIPTION
HOUSING ... i i
SPRING .. .v i
PLUNGER ... s
MACH. BOLT, HEX HD, 5/8-11 X 9-1/2 IN ....
STOP NUT i i i i nea s
CAPSCREW, HEX HD, 3/4-10 X 3-1/4".........

HEX NUT, 3/4=10 .......cciiieniiieinnnnnnnn
LOCKWASHER, 3/74 IN .. ... ... iiiiiiinnt,
CABLE, 3/8 IN DIA X 27 IN LG, TYPE 2 .....
ROPE CLAMP ...t

PAGE

PART NO.

16E8499D2
177663
16F6405D1
20Q2600424
207716017
20Q260D453
20Q270048
3616V015

3621D4

QryY

DN P P P ek ek ed fed



AT
aAss'Y

CHARNISCHFEGER ACHEAVES PROSRITIANY
MIGHTS TO THIS DRAWINS AND THE DATA Mt
TREAEON. AID DRAWIRG AND/OB GATA ANz CON-
FIOENTIAL AnD ARE BT TO 85 LSED OF KEFRO-
- UEKD POA ANT FURFORE WITMOUT THE WRITTEN

. CowPENT OF HARNISCHFEGER™ 3§

SCEED QEDXER
ShHASH  SYSTEM

s
\

e taa ame, 1 I

T

NOTE

USE OMLY P41 4TZUNBRCANT

~ 5 27y
T _n~ »rounes BILL “OF MATERIAL . AT
BN ] o e ] e war | s [ ]
#/ , oF N O . DT o] en [ o | o M
1 |couben Bpa{4 vOE) .. |m23287:D4 1
OO TR ST
! _wow. RSN oI P o M 2
8 [4'NDT . &-20 TUBE CORN. #42220-DU S
B | ¥ Gorron HERE LIBE FIIVG | . 42.1-D% 4
~ \ B HORRIIC L 17T E ALE/- 270 S
& |53 NPT STORIGHT TUBE COW. 12719010 &}
W Fl: ' - 5 o|iTee we 03B Tf
o @ = 4 2010 .4 HD. Form scpev] 0L DU
8@ T] | B T | wd | 13}
o 4
(=<} o940 . m
& . K
4 i @ .
m [==) @/ o N -
&

i AL

CENT SN TRUK G \n\\\»\t&«, Rradés)

- i F32

s wantd pvca owty frés

£Z

G TSNS o oL TS

~7

STy peas

dern Fwckes i 2 3

AL

8252 37-D4 WAS

| P218H2012D3 SEE

EIN

curmas|

ERN 30002 3084\

cod

. - _ .'... i
-C_ A CRANC STAKDARD::
- e 5
FULL SCALE — ) L riiss
— . paRY W0 §  WEAY vatATMENT vy -
o SromAD. | o3 n..»u“. o tocRAD. vomracs wvoiee wort < |
bbbl gt 141 i | T R i A =
i o R R
nacx o w..o. uln.n .W-wn—:uo 3 IV
e e e Y
acy o = o8 ‘2 ooe’ = [ P atd
s [2 L V. R 5 ’ - =ty
@\%« ~ @“Sﬂlr wor 1O it 2o - |cml.¢ \ 3
F vy @9 A 5 < : :
BRIDGE LuBRIcATION SV
3/00L3025-/



e WItL or maviniaL
— 5 - oucrrron e EI
9 ! Nl [a| [¢3%3%%< 74" /80 22T
== |_.IM_, R EEE LA zalza] |2
) s ] - 3
L fl % M 2] [cz7e7 b-e-o% = aa|ag| |4|”
N T \ 1] kexexb~a’ 6B 1a9] camx 2/12/ S]_
| i (/] ce=2=li=5 7% 35| corPs /6 /& &
. ) ' \@v (/] [c222e=5E [as| coms /6lie 7]
3
| A 3] [(Z72% 527/ EEs] corE 777 3|
i, I f /]| & xE =L xd 1539 cors G 23
! \l\@nl’._ . 7] [e22 k=3 e% /a5 corr 70101 1771
. | q /] [ceoevtix3 2% 12 care ool 2l
I | N : 13| [cE8a2Y=2" 1% |/38l _cols 30{30 3
I f / £ 2«2 G T~} % |/3F] coFE 1010 /4]
A P 7| (22527 4~279%|/35] coPe EAE] /5)_
: T oz _||l 12 ] e n =t 8% B35 coms 5|5 |
. & . Iz P ’ 2] |e27eru> S0 1439 3t /71
N Al = 2 " 78|
L L_h A [ 7ol 7| o %%-a. 75|05k 6e~0 EZERE N
| E | g 20
Ly % ov4. pexe “w_ X 7] |2 %< 8= =~o" |raar ] EZ =
: LEAIN HOLE T @ \ /] [E%=S%= 7=/ 2|80 515 22 _
7 . . Secrron’ B-B | . _. 1 N Y /] [ %7« 17~ 0=-3" |/8dx 7 )7 25
m W : : = OJ I .% ||||||| [ 9, 1] |eweiizz=a’ o8 2 2= IRES
. /2, ; - - z| |loae 1 6 3" 2o Selse] |25
. =cczon BoE : *_I - ﬂb/* /. _ ] [Bse s l=a=7/ %29 AR
.- A g NO WELD / 2] |[arer=iax 3% 27 ]/29] S 15 BB
so” : c s\e WELD A Secron CC c-C e/ (7] (a2 2% 7-77% )25 (2 21
—_— i . ! " V (7] |Seess 4= 1=/ E12I) ERE] 25} _
o p— @/4 Y (4] v 84 pp=L=otey 25| 717 EZ
. . . 0] @r/ |2t |eD pae/ DA 2 9%/25 15115 13/}
' [2] |po.aeron 120125 ool A~
o) ' (/] |zee 2= 73835 193] _
©@n ' || _ : [54
ARG 1 11| | SW7 iogn 76526 I 142RBEND 54} 77 125
- ' i LS4/ 7 1564, 76 o= - FYa S EAD [ZHEX] |25
NS 33% . 7| B sse ol iz ers 725183] 1571
[ P =5
i VAR 1N (7| Gwri2aa35px6 ¢%/ed) BEND S3| 83 ..MN_ B
I _ T T 2"
i \ _ | 7] [rreesar%-57F ax]* 37\20| _lai|”
i X "6 | | ] .uNn -
d) NNW, Q _ R 1 71 Sormena disz /ae 77 2z}~
T o o (| rr 64 225« 2 7 /as| e CAEANNZE N
N s I3 (ST 10641 s 32 B35 7aa| BEND ala r=
. ' (C| Grrices it~ 2-r0" |/ea| D I3 177"
\ e 7| [SuPsoe7r /6F570% 35| a5
A ' ) M (71 [2mvow serme 547472 57 7 23|~
]
L _ ! d@l_.mnl\. —t EEmEn s
| \ 7| [pece | BiFrs05-02] (25| 122
r 1 @ || 7] (5572 assampy|” l/cocb987-2 | |72 =1
* — _._ F [ [<] -] SEE _DRAWING FOIIOWING ad
3 - = o z - . 56|
- ) Sl el JLe G o s 33| 1=
) ] so0” a I~ JZ| |57
i = / - e $55)
m N —— NOTES : 1 O =
(€7 summace rarasazics & pasnsinG ! 89" ! 1 EAT BILL OF MATERIAL INDICATES [FEH [T ) ] oo
y 1¥ ACCCRDASCE WiTHIB22 SUB-OROZR — . L - - B OETAILED on ITHEET 3 i G265 | O3 ;7 L/ 08 SATE
WELD IN ACCORDANCE WITH AWS D I4.1 ﬁlu 1 J9 R 3 R . N\MMMMWNM@(M SLONEE_EUSOEL h\h\\y 73 bmI_ FAELG D3 FS | A5 Moy w)/sw0L SATE >
WILD SUZE TOLLRANCE PER AWS STANDARD i\ ,eb ) 2d" ACEAS INDIEATED ALTER (AL 206 | OPhsITE i exre |J/A82601F |0PPASI TE vt Gare
- - J [and - PRAINTING. DO AMOT ALLOW SPOrMEE £LEBBEC (Zrez1e0557 5 sH90n)_fo ATE | 314 8242057 kh.mlmx\\\ o ecAk sarE | T
R | _ _ ! % QJ nﬂ 1 @ TO SE CoOATED WITH FPAIAT. - = I T
i . o RS /m! (©) ﬂ— w I_» ﬁlk I Des A LAULE ALL SEAMS AS MNECESSARY TO SEAL'. T
Y S = - £S5, 3
. %ﬁq ] —/8 \. YD 13 Fo3 STHSOLE. @ ALS. 2 ! “8
e | BN oo -F 5) ~ N
Al sscrion F -
> ™~ — ms..&umb A8 wihi Srsmee,
- o viEnw A-A N, P A 0 & ceives
£ 5.0 A" v - KECCN EECes W2 e pW\lQN\&UN s
O 0 . D 0 m 0 0 0 ™ =




' O mEGUINLD - BILL OF MATERIAL
=I00AY , T = . T

= e T =
- s s - m -~ e S e s s e e @H s€AT - 1 - | - 1egu3 1
S | , | /i SEAT MOUNT. R 3HIET 2
! i 1 . T ¥ 4] % et wex. Ho. Bol 0626Vl 3
: : - - -ri kT 14 Y5 cock wASHER 36/5v0r3 4
' . b : ; 4 | 6" wex_wer 20¢5vood] 5
BRIDGE, : —’ —| 1/ | YD, BRAKE 5 il _ 6
. > : ) | . ' I CONTROLLER STO. 9Fs055(~ " 7
t .3 G| ®@— ! @ B : | ;
2 ] RUEEER 1 % 60 % 65 |69 “re 9
P F 7 CONTROLLER STRAJ 29F 5061 [f/ 10
| L = = -
. I S A : SE TS, C-508
Secrion'c.C Secrion's-8" Secrond A" - Sz Sechon o Following
. L Y i N S
I} X ~ | ul _ Yy
i 4 8 NIRY NI A N oo N
ALTERNATE_FOR o $ 3 o L PO W G ¥ 8 v oY 3
CenTER AR ¢ N g ¥ 9 N g 3 J X N m_ X
3 SN 3 Y3 S S g 8 3
. RN 3 ¥ g 9 ¥ X 3 3 § 3
. n A ‘ hai R ! B w SN . W
T eayr M gl v S e 15| sgken % sy g% 235" N g gl | 23%"
® &3 7% L s%" o4
. v A\ _
: s i
L 3.—.| L™ ) | g S | | :O
Foor Swircs Foo7  Swires T ) o X
., for £LECT for &tecr \\ /2 PMﬂlmmm
{Bect Beee Beie
O-F—n |
O I~ #vo_srace
L .
N A heiban
o . /@ s +
M= s @ _
S0 w
! @
4 MOTION CAB_(JOYSTICK), L L
palc:

i

.
. e

! E-Moron CAB F-Moron CAB__ % 7. ASSEM,

i £F16. 3 FlGe. 2

Cl CRANE STANDARD

fuiL scaie

[0

!
3 MOTION CAB (JOYSTICK)
] FIG. &

T CoNTR,

P O T T R )



UTINON WRES INHOWW GNY BOOW IND SAVMTY S1ivd ONRIIAIO NHM

| ﬁ\\/ %:

i1

6 . ;

" == =7 -

81

il RN

HOLOW AM3H 3dAL
Z6-TH "ON NOtLVHLIsSNT




ITEM

HOWOSOW AW -

bt

CI-29638 PARTS LIST HL-92-5

HEW 587 MOTOR ASSEMBLY
MAIN HOIST

DESCRIPTION

MOTOR,HEW 587,200.00HP,460V,3PH,60HZ. ... ..
CONSISTS OF THE FOLLOWING ITEMS
NOT USED
STATOR ASSEMBLY (INCLUDES ITEMS 4 AND 5) .
STATOR COIL SET . unnreninnnennaeannnns
SLOT INSULATION (FOR ONE SLOT) ...........
ROTOR ASSEMBLY (INCLUDES ITEMS 7-11).....
ROTOR COIL SET . vvsesesaeaannannennn.
SLOT INSULATION (FOR ONE SLOT) ...........
S
SLIP RING ASSEMBLY .......'ouvreeunannannn.
ROTOR SHAFT ASSEMBLY ... .....c.oevnennnnn.
INCLUDES THE FOLLOWING PARTS
LOCKWASHER , TABBED . ... vvverneenannens
LOCKNUT . e et e
SNAP RING - evneeeneee e eeeeeeaanneans

SNAP RING .. evvnrneenseeeeaaeaennnn, ,

LOCKNUT ..... P
LOCKWASHER .. ..ot
NOT USED ,

PIPE NIPPLE, 1/8 IN (ORDER BY LENGTH) ....
PIPE COUPLING, 1/8 IN ... ... . .iiiiilt,
GREASE FITTING, 1/8 IN ....... .. .. . ...,
PIPE PLUG, 1/8 IN ... ... ... i,
FAN, EXTERNAL ..... ...,
GUARD, FAN ...
REAR HEAD .. ... i,
REAR BEARING ... ... ..oty g
CAP, REAR BEARING (OUTER) ................
CAP, REAR BEARING (INNER) ................
GASKET, TERMINAL BOX MOUNTING ............
TERMINAL BOX ASSEMBLY ....................

INCLUDES ITEMS 24, 25 AND 26

GASKET, TERM. BOX COVER ..................
COVER, TERM. BOX ... ... ... ... . ..ol
MACH. SCREW, HEX HD, 1/4-20 X 5/8 IN .....
LOCKWASHER, 1/4 IN ... ... ... ciiiiinnn.
FRONT BEARING ...... ... ... .. ...
CAPSCREW, HEX HD, 3/8-16 X 1-1/2 IN ......
CAPSCREW, HEX HD, 3/8-16 X 1-1/4 IN ......
LOCKWASHER ,3/8 IN ... ... oo,

PAGE

PART NO.

587M1089

587M01302AF
587M01302F
570F60D163

5873M11616AFS1R

587M02051F
570F66D70
574E497
9577A3-1

510E1181D1F1

18H7038D5
20H1516D9
1872013
1822037
2023031
1821021

2409v001
4471010
2423V001
574E495-F1
14R12
572E1479
257819018
572F708
572F709
520H793
514E560-F1

0860V11l
3616V007
25T819D17
0826V043
0826V042
3616V009

aQry

9

= = et Pt e ek N = O

R e e e RN RO RS

M 00 ks NP et

—



CI-29638 PARTS LIST HL-92-5

HEW 587 MOTOR ASSEMBLY

" MAIN HOIST

ITEM

DESCRIPTION

CAP, FRONT BEARING (OUTER} ...............
CAP, FRONT BEARING (INNER) ...............
FRONT HEAD ...... .ot iens
COVER, BRUSH INSPECTION .................n
STUD, BRUSHHOLDER .......ccciiverninnnn.
HEX JAM NUT, 1/2-13 ... .. ..o iiiiiiinnnnnn
SPACER, BRUSHHOLDER ............c.ovvinnns
SEPARATOR, BRUSHHOLDER ...................
INSULATOR, BRUSHHOLDER STUD ..............
BRUSHHOLDER ASSEMBLY .................ent.
BRUSHHOLDER ASSEMBLY .....................
EACH INCLUDES ITEMS 38 AND 39
SPRING (W/BACKUP PLATE) ..................
ROLL PIN, 0.078 X 1 IN ......coveunnonnn.
BRUSH, CARBON ...... . vivimiiiiieennns,

PART NO.

525F87
525F88
572A221
514F1192
520H690
2161V005
518F314D2
573F161
518F134-1
9573F66-5
9573F66-4

17254801
197223D23
73Q1002

PAGE 2

REV. 5/90

Qry

=N CONPN N =N

M B PO

(@

‘@

W

- RECOMMENDED SPARE

®



ILLUSTRATION NO. CM-18
MOTOR ASSEMBLY

4 IR 1 zusz zn 102 01 /1 I L
i
= |

7

Hamischieger .
P&H ®

WHEN CRCERING PARTS ALWAYS GVE MQOEL AND MADHING SERAL MUBABER




ITEM

—

N WN

307

*

CI-29638 PARTS LIST CM-18-3

HEW 324 MOTOR ASSEMBLY
TROLLEY

DESCRIPTION

THIS MOTOR INCLUDES A BRAKE. SPECIFY WITH
OR WITHOUT A BRAKE WHEN ORDERING NEW MOTOR
MOTOR,HEW 324,10.00HP,230/460V,3PH,60HZ. ..
CONSISTS OF THE FOLLOWING ITEMS
BEARING RETAINER, FRONT ..................
BEARING, FRONT END .................... e
FRONT HEAD ...ttt iei i
BEARING, DRIVE END ..........ccoiiiinnn.
STUD, BRUSHHOLDER ............ccivvviiinn.
STUD INSULATOR ...ttt iiiiiiinanaans
BRUSHHOLDER ASSEMBLY .............c.oo.es.
EACH INCLUDES ITEMS 9 AND 10
SPRING ASSEMBLY .......vuiiiiiiiiiiinnnn,
ROLL PIN, 0.078 DIA X 3/4 IN .............
BRUSH, CARBON .......coiiiiiiiiiiiiiinnt,
REAR HEAD ... .. it

BEARING RETAINER, REAR ................... .

BASE, TERMINAL BOX ....ovnnerreennnnnn..
COVER, TERMINAL BOX ...oooovneeennnnnnn..
GASKET, TERM. BOX COVER ..................
COVER, BRUSH INSPECTION ........cocoun....
GASKET, TERMINAL BOX MOUNTING ............
JAM NUT, HEX, 3/8-16 . ©oovvnreemnnnnnnn,
BOLT, SPECIAL (INSPECTION COVER) .........
WING NUT e e e
EYE BOLT «oeeneee e e e e
SHOULDER BOLT &+ vveveseeeeeeenaannns
BASIC HARDWARE KIT ..o,
STATOR ASSEMBLY ..o eeeeeneeeeennns,
CONSISTS OF ITEMS 201-299
STATOR COIL SET . .wovieeneneeeeaannnss
SLOT INSULATION (FOR ONE SLOT) ...........
LIFTING EYE BOLT «ovnvneeeiaeeaennnns
ROTOR ASSEMBLY .. .eveeeeaeaeennns
CONSISTS OF ITEMS 301-399

ROTOR COIL SET . .'tvtieeananenennn,
SLOT INSULATION (FOR ONE SLOT) ...........
SHAFT ASSEMBLY ..o,
SLIP RING ASSEMBLY ..o,
FOLLOWING ITEMS NOT SHOWN

HEATER

..................................

- RECOMMENDED SPARE

PAGE

PART NO.

324M1328

572F62001
25T816D9
572A117D1
25T816D9
520H778
518F134D84
9573F76-1

17754804
197223019
73Q10D1
572E1370
572F62001
587E4
514E76
520H218
514F1045D1
520H775
2061v003
520H809
520H773
520H774
20Q1D12
521F6D1
324M01304AF

324M01304F
570F81D42
20H1027
3243M11603AF56R

324M02056F
570F80D29
510E646D2F1
9577A5-1

80713203

aQry

—

WM

bt ok et b b b b e e 3 d el e e O ) P

1
54




i)

it

1

ILLUSTRATION NO. HL-92
TYPE HEWY MOTOR

(;P ’ @
il

\IL

—E/*‘\T“"""\—\_"T‘_‘T

=

—
N

16

12

an

WHEN OROERING PARTS ALWAYS GIVE MODEL AND MACHINE SEIAL NUMBER

®



CI-29638 PARTS LIST HL-92-1

_ HEW 404 MOTOR ASSEMBLY

ETEM

—

oW~ WM

—

BRIDGE 2 UNITS REQ'D.

DESCRIPTION

MOTOR HEW 404,30.00HP,230/460V, 3PH,60HZ. ...

CONSISTS OF THE FOLLOWING ITEMS

EYEBOLT v oeveeeeeee et e e e e,
STATOR ASSEMBLY (INCLUDES ITEMS 4 AND 5) ..
STATOR €OIL SET &.uvverernsenaennniaannns
STATOR SLOT INSULATION SET .....evnvennn...
ROTOR ASSEMBLY (INCLUDES ITEMS 7-11) ......
ROTOR COTL SET & vnvereienereaennraannns.
SLOT INSULATION (FOR 1 SLOT) ...eevveenn...
o
SLIP RING ASSEMBLY . .''vueeeunennernnnnns
ROTOR SHAFT ASSEMBLY .. .euvveernvnnnennnn..

INCLUDES THE FOLLOWING PARTS

LOCKWASHER, TABBED ............c..iiunin..
LOCKNUT e e it na s
SNAP RING . .ve ittt
RING, ROTOR SUPPORT ..........ccciinininnn,
PIPE NIPPLE, 1/8 X 5=1/2 IN ...............
PIPE COUPLING, 1/8 IN ........cciiiivinnn.
GREASE FITTING, 1/8 IN ......... ... ... ...
PIPE PLUG, 1/8 IN ... . ittt
FAN, EXTERNAL ... ... .. i
FAN GUARD ... . .t
REAR HEAD ... i
REAR BEARING ...... ... cciiiiiiiiiininnnnn,
RETAINER, REAR BEARING ....................
GASKET, TERMINAL BOX MOUNTING .............
TERMINAL BOX ASSY (INC.ITEMS 24,25,26).....
GASKET, COVER ...... ..o it
COVER, TERMINAL BOX ............ccvviiinn.
MACH. SCREW, RD RD, 1/4-20 X 1 IN .........
LOCKWASHER, 1/4 IN ...... .. ... ..o iu...
HEX NUT, 1/4-20 ...... ... iiiiniiiiiiin.
FRONT BEARING ...... ... ... .. oot

CAPSCREW, HEX HD, 3/8-1
CAPSCREW, HEX HD, 3/8-1

oy
b
(T:w
-3
.
=~
—t
=

LOCKWASHER, 3/8 IN ....... .. ..ot
RETAINER, FRONT BEARING ...................
FRONT HEAD ... ... . it
COVER, BRUSH INSPECTION ...................
COVER BOLT, SPECIAL ....... ... oo

PAGE 1

PART NO. qQry

—

404M1189

520H801
404M01303AF
404M01303F
570F85D6
4043M11616AF56R
404M02056F
570F84D4
574F870
9577A2-1
510E618D2F1

w ~J
£ it N = DN

18H7038D11
20H1516D8
1872061
574F83401
2419v020
2409v001
4471-D10
2423v001
574E280F1
514E434
572E1355
257816012
572F600
520H772 .
514E472
520H285
514E121
0860V114
3616V007
2145V001
257816016
0826V051 1
0826V050
26164009 2
572F604
572A115D1
514F1047D1
520H804

PN = = = OO NN 2 b b et et ek e b 2 N D ) R st b b b b b ok




CI-29638 PARTS LIST HL-92-1 PAGE 2

HEW 404 MOTOR ASSEMBLY
BRIDGE 2 UNITS REQ'D.

ITEM DESCRIPTION PART NO. qQTyY
SHOULDER BOLT ......civiiiiirinnnaennaanns 20Q1-D20 2
EYE BOLT ..ivrrr ittt it ieniiiaenns 520H801 2
WING NUT .. e i e e 20H1067 2
33 STUD, BRUSHHOLDER .........c.civiiuinennienn 520H723 2
HEX JAM NUT, 1/2-13 ... . .iiiiiiiiiinnnnn 2161V005 2
34  SPACER, BRUSHHOLDER .............coivunnns 518F1340D7 8
35 SEPARATOR, BRUSHHOLDER ........... PP 577H741 2
36 INSULATOR, BRUSHHOLDER STUD ............... 518F134D12 2
37 * BRUSHHOLDER ASSEMBLY ................ccoens 73Q6 3
EACH INCLUDES ITEMS 38 AND 39
38 * SPRING (W/BACKUP PLATE) .........civvvennn. 17754803 2
39 ROLL PIN, 0.078 X 3/4 IN .......ccovvinnnnn 197223D19 2
40 * BRUSH, CARBON .........ieivimmiiiiiinnnnnnn 73Q10D1 6
HEATER NOT SHOWN ............ Ceeieaeaeaa. 80713201 1

* - RECOMMENDED SPARE




ILLUSTRATION NO. CB-35
SBE BRAKE ASSEMBLY

U

* REFER TO BULLETIN ED-12
OR CRANE MAINTENANCE
MANUAL FOR SERVICE INFOR-
MATION ON BRAKE SHOES
AND LININGS.

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL NUMBER

REV. 8/80



CI-29638 PARTS LIST CB-35-5

_ 19SBE BRAKE ASSEMBLY

‘IT.EM

WSO LN =

*

MAIN HOIST

DESCRIPTION

195BE BRAKE ASSEMBLY ............ ... .0t

INCLUDES ITEMS 1 THRU 69
BRAKE ROD . ..ottt e
JAM NUT, 1-1/4-12 UNF, PLT ...............
PIVOT LINK ... i
NEEDLE BEARING, SEALED ...................
SHAFT . e
SPACER ... i e
NEEDLE BEARING, SEALED ...................
SHOE HOLDER .....coviiiniiiiiii i,
BOLT, SHOE HOLDER ........... P
LOCKWASHER, PLT, 3/4 IN .... ... ...utt.
BELLEVILLE WASHER, 1 ID X 0.078 IN THICK .
NUT, SLOTTED HEX, 7/8-9 ..........coien...
PLAIN WASHER, 7/8 IN ... ... oiviiiiin.n.
NOT USED

CAPSCREW, HEX HD, 1-3/8-12 X 7-1/2, GR 5 .
LOCKWASHER, PLT, INT. TOOTH, 1-3/8 IN ....
HEX NUT, 1-3/8-12 UNF ....... ... .. oiaa..
CAPSCREW, HEX HD, 1-3/8-12 X 2-1/2, GR 5 .
PLAIN WASHER, PLT, 1-3/8 IN ..............
BLOCK, PIVOT ... it
LINK i e
LINK L e e i
BOLT, SHOE HOLDER PIVOT ..................
END WALL, SPACER HOUSING .................
COVER, SPACER HOUSING ....................
MACH. SCREW, PAN HD, PLT, 10-24 X 1/2 IN .
LOCKWASHER, PLT, NO.10 ...................
SPACER, ADJUSTMENT ....... ... ... ... . ...
END WALL, SPACER HOUSING .................
STOP, BRAKE ROD ... ...,
SPRING PIN, 1/4 IN DIA X 2-1/2 IN LG .....
MACH.SCREW,HEX HD,PLT,5/16-18 X 3-1/4 IN .
LOCKWASHER, PLT, 5/16 IN .................
SIDEWALL, SPACER HOUSING .................

- RECOMMENDED SPARE

PAGE

PART NO.

19SBEBOOASC]

20F347D3
2165V012
15F509D1
257932D15
10F910503
18H8078D9
257932015
15E704
20F318010
3616V015
172286022
2169V009
3632V010

13F3084D3
10F9079D9
6E285
6E28302
6€283D1
2078394014
182733024
2149v013
207839401
3611V017
15F508
6E£284
6E284
20F314D13
15F511D2
87H40D3
0862V096
3616V005
18F1940
15F51101
29F4379
192223D121
0826V032
3616V008
15H510

qQry

[

0000 R NN O e

PN B b = = N N e bt PN bt b bl S G PN 00 b e e D)




CI-29638 PARTS LIST CB-35-5

_ 19SBE BRAKE ASSEMBLY

*

MAIN HOIST

DESCRIPTION

SHOE ASSEMBLY . ..ottt iieeiinanaanennn
SPRING, BRAKE ROD ......oovvvrrrnnnnennn.
CAPSCREW, HEX DR HD, 1-3/8-12 X 12 IN ...

27N S U
CAPSCREW, HEX HD, 5/8-11 X 5-1/2, GR. 5 ..
LOCKWASHER, PLT, 5/8 IN ......ccvvuvunnnnnn
SPACER & vttt eere et aan
ARMATURE ..ottt ettt itneneeaaacaannn
BOLT, BASE FRICTION STOP ..........cevenn..
NUT, SLOTTED HEX, 1-8 UNC ................
BELLEVILLE WASHER, 1 ID X 0.098 IN THICK .
WASHER, PLAIN, 1 IN ... .oiiviennnnanennnn
SPRING, TORQUE .. vvvevromeeeeeiiiiaeannns
SEAT, TORQUE SPRING ......coiniiiiinnanennns
CAPSCREW, HEX HD, 3/4-10 X 2-1/2 IN ......
LOCKWASHER, 3/4 IN .. ... oo iiiiiiiaaeennnn
BASE ottt e
HEX NUT, 1-14 N.S. ... ....tiinnnn. e )
BOLT, SPRING ADJUSTING .......coevvuununen
BOLT, ARMATURE ......iciriiiiiiiaiaanenns
SPACER, ARMATURE .......iiiiriiiiinanannn.
COTL, MAGNET ..oiitiiiiiiiiiii i eeii e
O-RING ottt et ittt ee it
MAGNET CASE .\ttt ettt eeeneaaens
CAPSCREW, HEX HD, PLT, 5/8-11 X 3-1/2 IN .
LOCKWASHER, PLT, 5/8 IN ..........cc..hun.
CAPSCREW, HEX HD, 3/4-10 X 2-1/2 IN ......
LOCKWASHER, 3/74 IN ...t iinnnannns
BASKET oottt e e
END L AP e et e eeeeeeeee e a e e amemamarae amar e
COVER, TERM. BOX ...cviiiiiiiiiiiaannnann.
GASKET ottt e e et e e
TERM. BOX ot vveeee e innsenneaeenns
CAPSCREW, HEX HD, PLT,1/2-13 X 1/2 IN ....
LOCKWASHER, PLT, 1/2 IN ........cciiunn...
MACH. SCREW, RD HD, PLT, 1/4-20 X 3/8 IN .
LOCKWASHER, PLT, 1/4 IN ........coinan...
NUT, SLOTTED HEX, 5/8-11 UNC .............
SPRING PIN, 1/4 INDIAX 1 INLG .........

THE BRAKE WHEEL (ITEM 70) IS FURNISHED
- RECOMMENDED SPARE

PAGE

PART NO.

915F84-F5
172595
2078394023
15F49403
20Z711D108
3616V013
18H8078D10
81A92
20F381D1
2169v010
172286D23
3632v011
177596
18H8079D5
0626V134
3615v015
15A57
2145v010
20F318D9
20F314D14
18F1866D3
75A35D1
457910159
81A91
0826V121
3616V013
0626V134
3615V015
20799502

2

qQTY

15€70501
87216203
20799602
877216106
0826V073
3616V011
086GV107
3616V007
2065V009 -
1922230111

PO b=t PP o et bt ot et et P PO P P bt bt et bt b bt feed et P P et bt P OO0 PO NS b BN DD RO b et e PO



ILLUSTRATION DB-3

—11

|12

13

14

BRAKE ASSEMBLY
2 ®
3 7 $ 9 1 4 § []
T Y |
— " || 77 L
I A/ A
i
|
"
l\ .
2 , ==t
T :
| I - ! :3|
d IS
ﬂ Iy
| i
y ; J

I

{ NOTE ARRANGEMENT
FOR SINGLE DISC

7 \\ BRAKE

Fig. 4 &5 Only

»
A ] -

WHEN ORDERING PARTS ALWAYS G wODEL AND MACHINE SERIAL NUMBER

Rev. 5-82



CI-29638 PARTS LIST DB-3-7

ADJUSTABLE MAGNETIC DISC BRAKE
TROLLEY

ITEM DESCRIPTION

NOTE: ITEMS 11 AND 12 ARE NOT INCLUDED
WHEN ORDERING A COMPLETE BRAKE. THESE
ITEMS MUST BE ORDERED SEPARATELY.

BRAKE ASSEMBLY,TYPE CD-4A ................
COLLAR SUBASSEMBLY ...............ooiaa.t.
INCLUDES ITEMS 3 THRU 6
SNAP RING ... .ttt i nanaes
MOUNTING PIN ... it
HEX NUT, JAM, PLT, 1/2-13 ................
HEX NUT, SELF LOCKING, 1/2-13 ............
GASKET, 1/8 X 1/4 X 38 IN, SELF ADHESIVE .
DISC PLATE ... ici i
* FRICTION DISC .....coitiiiiiiiiinnnnnnnnn
ARMATURE ... .. it
* POT ASSEMBLY ...t iiiisieiennnnn
SPRING ... e s
ADJUSTING SCREW ..........coiiiivinnnn...
SPRING GUIDE ....... .o
SNAP RING ........ e e e
COVER ... it
CAPSCREW, HEX HD, 1/4-20 X 1-1/4 IN ......
LOCKWASHER, 1/4 IN, EXTRA DUTY ...........
LATCH, COVER . ... i
CAPSCREW, HEX HD, 7/16 X 1 IN ............
LOCKWASHER,7/16 IN, EXTRA DUTY ...........
DISC HUB .. i e ie i aennnns

* - RECOMMENDED SPARE

PAGE

PART NO.

100A7238-1
918t11-1

1822D128
19F202
2161V005
20H1614D6
315F132
315F108
81E41
981A10-5
177140
20F410
18H5717
18722027
314F357
0826V007
3643V009
306H617
0826V059
3643v012
313F839

QrTyY

LR PSR VLR g o A e e ol el W e FUR FU L Y



ILLUSTRATION NO. CB-36
SBEM BRAKE ASSEMBLY

L

*REFER TO BULLETIN ED-13 OR CRANE
OPERATION AND MAINTENANCE MANUAL
FOR SERVICE INFORMATION
ON BRAKE SHOES AND
LININGS.

REV. 10/80 P&H

WI-GHOQQEPNGPARTSALWAVSGMMO&LANDMACHN SERIAL NUMBER




CI-29638 PARTS LIST {B-36-2

_ 10SBEM BRAKE ASSEMBLY

ITEM

OO0 PN

*

BRIDGE 2 UNITS REQ'D.

DESCREPTION

ok i g

10SBEM BRAKE ASSEMBLY ....................

INCLUDES ITEMS 1 THRU 74
BRAKE ROD ... ittt
JAM NUT, 5/8-11 UNC, PLT ... ... .. ... .....
PIVOT LINK ... it iiaenne
NEEDLE BEARING, SEALED ...................
SHAFT o e e
SPACER ... v
NEEDLE BEARING, SEALED ...................
SHOE HOLBER ....... ... ... i,
BOLT, SHOE HOLDER ..........covviiiinannn.
LOCKWASHER, PLT, 3/8 IN ......... ... .c.tt.
BELLEVILLE WASHER, 1/2 ID X 0.049 IN THK .
NUT, SLOTTED HEX, 1/2-13 THD .............
PLAIN WASHER, 1/2 IN, HVY ................
NOT USED

CAPSCREW, HEX HD, 3/4-18 X 3-1/4 IN, GR 5.
LOCKWASHER, PLT, INT. TOOTH, 3/4 IN ......
HEX NUT, 3/4=18 THD ......... ... ... ...t
CAPSCREW, HEX HD, 3/4-16 X 1-3/4 IN, GR 5.
PLAIN WASHER, PLT, 3/4 IN .. ..............
BLOCK, PIVOT ... ... . i,
LINK
LINK ..ot e,
BOLT, SHOE HOLDER PIVOT ..................
END WALL, SPACER HOUSING .................
COVER, SPACER HOUSING ....................
MACH. SCREW, PAN HD, PLT, 10-24 X 1/2 IN .
LOCKWASHER, PLT, NO.10 ...................
SPACER, ADJUSTMENT ......... ... ... ... ....
END WALL, SPACER HOUSING .................
STOP, BRAKE ROD ....... ... ..o ivniiennnnn.
SPRING PIN, 3/16 IN DIA X 1-1/8 IN LG ....
MACH. SCREW, HEX HD, 10-24 X 2-1/4 IN ....
LOCKWASHER, PLT, NO.10 ...................
SIDEWALL, SPACER HOUSING .................

- RECOMMENDED SPARE

PAGE

PART NO.

10SBEM200ASC1

20F321
2161v007
15F486
25793204
10F9060
18H807803
25293204
15F483
20F318D4
3615V009
172286014
2169V005
3632V005

6F761
10F9079D3
6E£261
6E259D1
6E25902
20712730208
182221208
2149V008
20212730131
3632V009
15F484
6E263D2
6E£263D1
20F3140D4
15F485D2
87H43
0862V096
3616V005
18F1842
15F485D1
29H1178
197223088
0846107
3616005
15H540

qQry

—

e mO00 N O e

PO B Pt bt = TP PN = = N s b = S Y N OO0 = N)




CI-29638 PARTS LIST (B-36-2

_ 10SBEM BRAKE ASSEMBLY

BRIDGE 2 UNITS REQ'D.

PAGE

PART NO.

915F84-F2
172562
20212730540
81A86
20F314D5
2169V005
172286015
3632V005
177561
18H8079D2
0626V079
3615V011
15A48
2145V007
20F318D3
20F314D6
18H8137
75A501
457910145
81A85
0826V025
3616V008
0826V1i14
3616V013
20299502
15E695D1
87716202
20299602
87216105

Qry

ITEM DESCRIPTION
37 * SHOE ASSEMBLY ... . i
38 SPRING, BRAKEROD ....... . coiviiiinienn,
39  CAPSCREW, HEX HD, 3/4-16 X 7-1/2 IN, GR 5.
40 ARMATURE ... oottt iannas
41 BOLTY, BASE FRICTION STOP .................
42 NUT, SLOTTED HEX, 1/2-13 THD .............
43 BELLEVILLE WASHER, 1/2 ID X 0.059 IN THK .
44  PLAIN WASHER, 1/2 IN, HVY ... ............
45 * SPRING, TORQUE .......cceuivniniiuinnnnnnen
46  SEAT, TORQUE SPRING .........ccveieiiennnn
47  CAPSCREW, HEX HD, 1/2-13 X 1-1/2 IN ......
LOCKWASHER, 1/2 IN ... .. iiiieniiinnnnn
48  BASE ... e ieee ey
49  HEX NUT, 5/8-11 THD .........¢ccvvuvnnnnnn.
50 BOLT, SPRING ADJUSTING ..........c.ccnounn
51  BOLT, ARMATURE ...... ..o iiiiinann,
52  SPACER, ARMATURE ...........cciieniinnnnnn,
53 * COIL, MAGNET .......ivriiiiiiiiiienns
54 0- RING ... iiniiii ittt iaanes
B5 MAGNET CASE ... . it
56  CAPSCREW, HEX HD, 5/16-18 X 1-1/2 IN .....
LOCKWASHER, PLT, 5/16 IN .................
57  CAPSCREW, HEX HD, 5/8-11 X 1-3/4 IN ......
LOCKWASHER, PLT, 5/8 IN ........c..ivnintn
58  GASKET ..ot i it
59  END CAP .. ittt iiiinsaeaaaas
60 COVER, TERM. BOX ........ccoeiieinneinannen
61 GASKET ................ e eean e
62 TERM. BOX .. ...ttt
63— -CAPSCREW,;—HEX-HD;—3/8~16" X172 IN— ..~
LOCKWASHER, PLT, 3/8 IN ... ... .ot
64 MACH. SCREW, RD HD, 1/4-20 X 3/8 IN ......
LOCKWASHER, PLT, 1/4 IN ... ...
65 NUT, SLOTTED HEX, 1/2-13 THD .............
66 PIN SPRING, 1/4 INDIAX 1 INLG .........
67  SPRING ... . it
68 * WHEEL CYLINDER (SOLD ONLY AS COMPLETE
ASSEMBLY) ..o
69  PLAIN WASHER, PLT, 5/8 IN ................
70 HEX NUT, PLT, 5/8-11 THD .................
71  CAPSCREW, HEX HD, 3/8-16 X 1-1/4 IN ......

*

- RECOMMENDED SPARE

0826V037
3616V009
0860V107
3616V007
2169V005
1972230111
172563

100A6115-1
3631v011
2145V007
0826V042

PO N = = P NP bt NI Pt = = = = PO RO F P b= b b et bt P B bt B QO NN e PN



AIR INTAKE SHROUD

20,21

ILLUSTRATION CB-18A
MAGNETORQUE BRAKE

AIR EXHAUST SHROUD

20.21
19 "

YLl

WHEN DRDERING PARTS ALWAYS GAE *SODEL AND MACHINE SERIAL NUMBER



CI-29638 ' PARTS LIST CB-18A-4 PAGE 1

. MODEL 2408A MAGNETORQUE BRAKE ASSEMBLY
215028-75 MAIN HOIST

ITEM DESCRIPTION PART NO. QTY
1 FIELD ASSEMBLY - ovvvoeeeeeeanaenannnnn, 9571A89-1 1
2 ROTOR ASSEMBLY (INCLUDES THE FOLLOWING) .. 9574E37-4 1

EAN © oo 574E563 1
CAPSCREW, HEX HD, 1/2-13 X 2-3/4 IN ...... 0626V084 6
PLAIN WASHER, 1/2 IN ©novvoeneeeenannnn 3631V009 6
SOFT WIRE NO. 16 GA. X 2 FT. LG. .........  =====-= 1
SHAFT ASSEMBLY - .'vvrveseseeennenennnn, 510E1348-F1 1

INCLUDES KEYS AND THE FOLLOWING

LOCKNUT v v vv v e e e e e e e e 2023020 1
LOCKWASHER .« v o v oo e e e e e eaieeees 1871020 1
RETAINING RING ........ R 1872014 1

3 FRONT HEAD o ovomon oo 572E1533 1
& REAR HEAD . ooonoe e e 572E1534D2 1
5  BEARING CAP, INNER .....ovoesineenneeannnn 572F740 2
6 % FRONT BEARING ... ooovoonoesrsreeeenneenns 257100020 1
7 % REAR BEARING +ovvvvnoeee e eeeeeeennenns 257451023 1
. 8 CONDUIT NIPPLE «ovovoreeeeeeeaaennn. ‘ 20H287207-2 1
9 TERMINAL BOX oo e 95871-10 1

10  NOT USED

11  NOT USED

12 NOT USED

13 NOT USED

14  LUBRICATION INSTRUCTION PLATE ............ 532H556 1

15 NAMEPLATE - vnvovnsesneee e e 32H397 1

16 DRIVE SCREW, NO. 4 X 1/4 IN .....vvueee... 2074202 6

17 LUBE FITTING, 1/4 IN ©.uvrorrneeennenns 4471D14 2

18  NOT USED

19 EYEBOLT, 1 IN ©ortrerre e see e 207517D26 1

20 CAPSCREW, HEX HD, 5/8-11 X 2 IN .......... 207517D26 12

21 LOCKWASHER, 578 IN . ovuvreerrennannnnns. 3615V013 12

22 CAPSCREW HEX HD, 1/2-13 X 3-1/2 IN ....... 0626V087 4

23 CAPSCREW, HEX HD, 1/2-13 X 4 IN .......... 06261089 4

24 LOCKWASHER, 172 IN \\vuovreeeaannn.. 3615V011 8

ITEMS 25 THRU 30 ARE NOT USED
31 PIPE, GALV, 1/2 IN ©@rororreeaaaannns mmmmee 2
32 HYLOMAR COMPOUND . ..o, 21758702 (
FOLLOWING ITEMS ARE NOT SHOWN

33 SHROUD v oveneee e e e 527A22D1 1

34 SHROUD & oovveee e e e 527A2202 1

35  SCREW, HEX HD, SELF TAP, 1/4 X 1 IN ...... 20741011 4

36 LOCKWASHER, 174 IN ..©@oorrorrsreannnnnn. 3616V007 4

. * - RECOMMENDED SPARE



Gorio

13

ILLUSTRATION NO. CB-37
HYDRAULIC BRAKE SYSTEM
TWO-BRAKE, ONE-MASTER

12

17
13
19

150r 15 .

Q{ﬁﬁy/

\

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SSUAL NUMBER

100A6497



CI-29638 PARTS LIST CB-37-1

HYDRAULIC BRAKE SYSTEM

" 100A6497-1

ITEM

—
= OWROSNWUMI S WN Pt

[ I e I S e e e
WO AWM

RN MM RN
QO SNOWUfWN -

*

DESCRIPTION

MASTER CYLINDER ASSEMBLY ................. '

SEE TLLUSTRATION C-58A FOLLOWING
STREET ELBOW, RED, 3/4 X 1/2 X 90 DEG ....
AIR FILTER ...ttt
WARNING DECAL ....... ... iiiiieniiiaa.t,
OIL RESERVOIR ... . i,
MALE CONNECTOR,3/8 TUBE,1/2 IN PIPE THD ..
MALE ELBOW,45DEG,3/8 TUBE,1/2 IN PIPE THD.
NUT,3/8 IN ,BRASS,370EG JIC FLARE ........
SLEEVE,3/8 IN BRASS,37DEG JIC FLARE ......
MALE ELBOW,90DEG,3/8 TUBE,1/2 IN PIPE THD.
COPPER TUBING,3/8 0.D.X0.035 IN WALL
(LENGTH AS REQUIRED). ... ... ... .. ...,
BLEEDER FITTING ..... oottt
PIPE BUSHING,1/4 IN M X 1/8 IN F, BRASS ..
HOSE ASSEMBLY ........ ... .o,

MALE CONNECTOR,3/8 TUBE,1/4 IN PIPE THD ..,
- MALE ELBOW,90DEG,3/8 TUBE,1/4 IN PIPE THD.

BRACKET ... ..
CAPSCREW, HEX HD, PLT, 5/16-18 X 1 IN ....
LOCKWASHER, PLT, 5/16 IN .................
BULKHEAD UNION,TUBE-TO-TUBE,3/8 IN ,37 DEG
JIC FLARE ... et
UNION TEE,3/8 IN ,BRASS,37DEG JIC FLARE ..
CABLE CLIP ... .. i
CAPSCREW, HEX HD, PLT,1/4-20 X 1 IN ......
LOCKWASHER, PLT, 1/4 IN ........... ... ...,
UNION,3/8 TUBE,1/8 IN PIPE THD............
MALE CONNECTOR,3/8 TUBE,1/8 IN PIPE THD...
MALE ELBOW 90DEG,3/8 TUBE,1/8 IN PIPE THD.
BLEEDER HOSE,5/16 OD X 3/16 ID X 24 IN ...
(NOT ILLUSTRATED)

AR-AS REQUIRED. QUANTITY VARIES ACCORDING
TO LENGTH OF HYDRAULIC TUBING RUNS.

- RECOMMENDED SPARE

PAGE

PART NO.

100A6569-1

24427008
47750
32Q114
272426
44781105
2414V004
2071143D1
182160301
2412V019

467216
2401v001
44P194D1
447811D2
2412V017
16H241801
0826V023
3616V008

44A1042D5
2429V003
327114D4
0826V006
3616V007
4471043D1
447811D3
2414V016
447683

qQry



{LLUSTRATION NO, C-58A
BRAKE MASTER CYLINDER ASSEMBLY

17

" REV8/78 ' P&H

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND IMACHINE SETAL NUMBER

100A6569




CI-29638 PARTS LIST C-58A-1 PAGE 1

_ HYDRAULIC MASTER CYLINDER
100A6569-1

TTEM DESCRIPTION PART NO. QY
1 * CYLINDER ASSEMBLY ........................ 38038D1 1

INDIVIDUAL PARTS NOT FURNISHED. ORDER
COMPLETE MASTER CYLINDER.

2 BASE (INCLUDES ITEM 3) ....... P 16E5259 1
3 BUSHING ...ttt 5H2598 2
4  SLEEVE ... it e 18H7196 2
S PIN L e 19H3086 1
6 SNAP RING .........cciiiiiiininninananenns 18722D151 2
7 ARM L e e 6H64201 1
8 LEVER ... i e 6E184 1
9  SPRING PIN,5/32 IN DIA X 7/8 IN LG ....... 197223068 1
10 PIN ot i it 19F7590327 1
11  BOLT,SPECIAL ... ..iiiiiiiiiiiieaannnn, 20F372 1
12 * SPRING,PEDAL RETURN ..........ccivnran.n. 172590 1
13 SPRING GUIDE .......coimii it 18F1919 1
14  HEX NUT, PLT, 9/16-18 .................... 2145V006 1
15 ROD,PUSH ... it ) 2071092 1
16 * BOOT ... 457340 1
17  CAPSCREW, HEX HD, PLT, 3/8-16 X 1 IN ..... 0826V041 .3

LOCKWASHER, PLT, EXTRA DUTY, 3/8 IN ...... 3643V011 3
18 DECAL ..vvvviii i e . 32Q114 1

* - RECOMMENDED SPARE



’

Fé29a1a00F8

LI M x3 &
< énv
460OVAL [ v2 5
y
Lz c .2
CTEN X1
TRANSFOIMER S ARY
XiI-X2 = ABVAC
X1-%3 = 230VAC
- [=:)
———
2L,
60A.,

SCHEMATIC DIAGRAM

CB
é’—‘ &

&|wA » S 13 en . 14 e A . BC3
Eopl ol ACe |5 16| # Ale |12 BCZY . Ale
RECI REC2 REC3
4 6 té
L
=a05s
4 J. 6
v W
. BRI =
o
_[:I 2 3"
Gj": . +|SCR
nséii;e C = |
BCI 218K\
BRQ . o 17exz2 o,
12 3] 170062 |.a
" BCC
e
-y
Bl g s-cmern

WIRING DIAGRAM

"gc3
8020 ¢ ¥ 1n & of#2e ¢ 001
s BE3 N
BRAKE COILS
ol | ds ol
2 o3
. L
L Y
3 y
* T
. L] ]
132
- RV ;

"
" | 36,00
poch REC2 RECH REF,

[ = =

O (T e I DEVICE LOaTION
SIZE‘_ UNO‘ Y

[3Y- AR B,

EEY- E_tr.cw [ 18,

$ii Rp 2 [of-

14 ED A T BRI BRI

#1é  PRr 5 T Held

»id 3 [3 Co ke C1 Bl S

#ta = S RECI bR, BCC

gid E P ECe BR1,BLE

#ié 3 3 ECe . BR1 BCC

512 BLUE L B:C?ﬁ.:nl

f14 BLUS 15 i BRZ

#13 = Th RETCE,BRD

M - LEA 17 SCR_ BCC

M AD |18 SCR,BC

M 3 A 19 SCR,BCC

PODUL XY T R

o1& EL - g;J—‘g”!'z'fT

(X Lk ol 2o

g1a L B2 B ReCt BOC . SCR . ReC3

ALL WIRE TO BE TYPE THHN/THWN PLH 250.



ITEM

WO 00~ AW
*

*

CI-29638 PARTS LIST 979A1400

BRAKE RECTIFIER
979A1400-6  MAIN HOIST

DESCRIPTION

PANEL + v et e e e e e
CIRCUIT BREAKER, 60A (CB) ..u'vvuvvvncnrnns
TRANSFORMER, 3.00 KVA (T) «ovevniinrrnnnnns
VARISTOR (RV) .+ vvvvmnemeeeaaenaaannnnnss
RECTIFIER (REC) - vunemneeeaeeaennnnnnn.
BRAKE RELAY (BR) - .'evnevneesenaunaeneens
SEE ILLUST. FE-12-186 FOLLOWING
SCR/SCR POWER MODULE .. ....vuneunnennnnnn.
BRAKE CONTROL CIRCUIT +uvvvrvnennennnnnns
CONTACTOR, SIZE 1, 25A (BRZ) .eveovvnnnn..
SEE ILLUST. CC-92-1 FOLLOWING
TERMINAL BOARD - .. oneeeeniinneenanennns
SCREW, MACH, PAN HD, 8-32 X 5/8 IN ........
LOCKWASHER, NO.8 - rreveeeeeneenaanns,
PLAIN WASHER, NO.8 - .'voeeensnneeeaanns.
CAPSCREW, HEX HEAD, 3/8-16 X 3/4 IN .......
LOCKWASHER, 3/8 IN «.''eeeeennennnnnnnnn, .
PLAIN WASHER, 3/8 IN ©oovrnennineenans,
MACH SCREW, PAN HEAD, 10-24 X 7/8 IN ......
LOCKWASHER, NO.10 .. ooeereeeneennnns,
PLAIN WASHER, NO.10 .ovnrneneeananannnn,
SCREW, MACH, PAN HD, 10-24 X 3/4 IN .......
SCREW, MACH, PAN HD, 8-32 X 7/8 IN ........
CAPSCREW, HEX HEAD, 1/4-20 X 1-1/2 IN .....
LOCKWASHER, 1/4 IN ©ovueneeenaeaaaaainns
PLAIN WASHER, 1/4 IN «oovnireneanaeeoins
SCREW, MACH, PAN HD, 8-32 X 1/2 IN ........
DECAL, "DANGER HIGH VOLTAGE" ..............

-~ RECOMMENDED SPARE

PAGE

PART NO.

779E10D12
7924145010
75Q126D1
80H105001
7571091
479u186D11

75Q129D4
100E4896-4
U25A200FXX1XXX

79E4164D7-7
0862V079
3616V004
3631v003
0826V039
3616V009
3632V004
0862V100
3616V005
3631V004
0862V099
0862V081
0826V008
3616V007
3632V002
0862V077
327136402

1

QryY

b o ok ot ot b

=

RN WWWNNWROW PRGN



CONTROL PANEL, BRAKE, BRIDGE - S79A596F1

3 :/AV’ BCi
- SEE
® A» & yOTE €1

WIRIN AGRA

j&t EVITE LTCATION

{) = DAERNAL CONNECTIONS

ML WIRE TO BE TYPE
“THHN" POH SPEC #1250

APPLY HEAT CONDUCTIVE GREASE
mmszofp'.u- -
BEFORE MOUNTING T0 P

FER MANUF . ENG.

A

34

~284

8



Ci-29638 PARTS LIST 979A596

BRAKE RECTIFIER PANEL

" 979A596-1 TROLLEY

ITEM

W~ WP N
%*

*

DESCRIPTION

PANEL ... e e
TRANSFORMER, 0.300 KVA ... ... ............
FUSEBLOCK, 30A-250V-1P ... ................
FUSE, 3A-250V ... ... it
AC CONTACTOR 2POLE, DEF. PURP .............

SEE FE-8-2 FOLLOWING FOR DETAILS.

RECTIFIER ... . i
TERMINAL BOARD -~ 6 ... ... .civiiiinnnn..

NOT USED
NOT USED

SCREW, MACH, PAN HD, 10-24 X 1/2 IN .......
SCREW, MACH, PAN HD, 10-24 X 3/4 IN .......
LOCKWASHER, NO.10 ......... e
PLAIN WASHER, NO.10 ............ ... .. ...,

NOT USED

SCREW, MACH, PAN HD, 8-32 X 1/2 IN ........
LOCKWASHER, NO.8 .......... .. .. ...iiis,
PLAIN WASHER, NO.8 . ... ... .. ...,

- RECOMMENDED SPARE

PAGE

PART NO.

e —

779E1005
75254201
7922189
7979502
479U78D1

7571091
79E4164D6F1

0862V096
0862V099
3616V005
3631V004

0862V077
3616Y004
3631v¥003

qQTY

ek b e

[y



ILLUSTRATION 979A1400F2
BRAKE RECTIFIER PANEL

\

fﬂﬂ!aaugégarﬂr.._in.

- |
5 24
ols 6 XX
d®
BLT . E:;Eé :}
e
4 o
PANEL
ASS'Y
8 K11
2 .
SCHEMATIC
DIAGRAM -
(}D“"_"&T' Ty, BR
460VAT
' 2
CJLLz

TRANSFORMER SECONDARY

— e e ———

P
om. T o e
Ur-ELECRE:

111 =T

I RER— o

] =

=

o[ Eg

N wWIRING AGRAM

X1-X2 = 48VAC
X1-X3 = 230VAC

#2 BRAKE COIL



ITEM

O 00~ [l S I - FUR L LI S

CI-29638 PARTS LIST 979A1400F2

BRAKE RECTIFIER PANEL

G79A1400F2
DESCRIPTION
PANEL ... i e e
CIRCUIT BREAKER, 30A .............cuuun (CB)
TRANSFORMER,1.00 KVA ......... ... ... ..., (M
VARISTOR ... i (RY)
RECITIFER ........... e i (REC)
AC CONTACTOR SIZE #1 .................. (BR)
SEE FE-12-186 FOLLOWING FOR DETAILS.

BRAKE CONTROL CIRCUIT .........c.coe..n (BCC)
TERMINAL BOARD - 6 ..........ccvvnnn.n. (718)

SCREW, MACH, PAN HD, 8-32 X 5/8 IN ........
LOCKWASHER, NO.B «...euoreeirennaeaaaanns
PLAIN WASHER, NO.8 ..oenerernerrnnenennnnns
MACH SCREW, PAN HEAD 1/4-20 X 3/8" ........
LOCKWASHER 1/8% e
PLAIN WASHER, 1/4" ... o0t innannnnns
SCREW, MACH, PAN HD, 10-24 X 7/8" .........
LOCKWASHER, NO.10 ©\eoneneieeeannannnn. .
PLAIN WASHER, NO.10 .. .oouenensanunnnnns
SCREW, MACH, PAN HD, 10-24 X 3/4" .........
SCREW, MACH, PAN HD, 8-32 X 7/8 IN ........
SCREW, MACH, PAN HD, 8-32 X 1/2 IN ........
DECAL, "DANGER HIGH VOLTAGE"™ ..............

PAGE

PART NO.

779E100D8
792414505
75011901
80H105001
7571091
4790186011

100E4896-2
79E4164D6F6
0862V079
3616V004
3631v003
0862V136
3616V0G7
3632v002
0862V100
3616V005
3631V00G4
0862v099
0862V081
0862V077
327136402

1

Qry

Pt b et et ek b

NN WW R BB BROON



ILLUSTRATION NO. FE-8
CONTACTOR




HOLOVLNQD
ZL-34 'ON NOILVHISATH




ILLUSTRATION CC-92
SINGLE-POLE UNIVERSAL CONTACTOR

3
= & B
13
. N
ggi;
E?!E‘i 1 iv
T —5 i
. 2? 3 / ®
4 | ¥
L o= 1
C’ insim —H
a0 + - +
_\ — ;
3 —4t T
s 1 ) —t
_ 3
g
L
A%

Hamischfege 100A9403 .
P&H| ——

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL NUMBER




CI-29638 PARTS LIST (C-92-1

TYPE U-101 CONTACTOR ASSEMBLY

" MAIN HOIST

ITEM

10
11

12

14
15 *

¥*

DESCRIPTION

NOTE:TO ORDER A COMPLETE CONTACTOR ASSY,
WHICH INCLUDES THE COILS AND THE EL-
ECTRICAL AND MECHANICAL INTERLOCKS,
USE PART NO. U25AZ00FXX1XX.

ITEM 1 DOES NOT INCLUDE COILS.

CONTACTOR ASSEMBLY ...... .. ..oty

CONSISTS OF ITEMS 2 THRU 16
NOT USED
ARC SHIELD

MOVABLE CONTACT SUBASSEMBLY ...............

EACH INCLUDES ITEMS 5 THRU 10

ARC RUNNER WIRE ......... ...t
SHUNT o e e
CONTACT TIP ..o i e e

CAPSCREW, HEX HD, PLT, 1/4-20 X 5/8 IN ...
LOCKWASHER, PLT, 1/4 IN ........ ... ... ...

PLAIN WASHER, 1/4 IN, BRASS ...............
CONTACT SPRING ....... ..o,
RETURN SPRING ........ ... i,
RETAINER, RETURN SPRING ...................
STATIONARY CONTACT SUB ASSEMBLY ...........

EACH INCLUDES ITEMS 12 AND 13

BLOWOUT COIL ASSEMBLY ............. ... ...,
CAPSCREW, PLT, STEEL 1/4-20 X 3/4 iN ......

LOCKWASHER, PLT, STEEL, 1/4 IN ...........

PLAIN WASHER, 1/4 IN, BRASS ...............
CONTACT TIP .. i

CAPSCREW, PLT, STEEL, SPEC.,

1/4-20 X 7/16 IN ... ... .. i,

LOCKWASHER, PLT, STEEL, 1/4 IN ...........

SPRING WASHER ... ... i
COIL o

- RECOMMENDED SPARE

...............................

PART NO.

100A10879-

979F789-1
979A175-2

79H2260
79F4825
79H2257D2
0826V003
3616V007
3608v008
172845
172844
18H9080
979A345-2

75F245
9826V002
9616V007
3608v008
79H225702

20H4347-1
8616v007
17F25
975E640-6

PAGE

1

1

Qry

i pd

[ SR W gy W S Wy W gy WP

= e

—t e et i




|
I ILLUSTRATION NO. GC-69
TYPE SIR MASTER

[] \ [_
. ﬂ
1 i _‘“"’_\

ol | ® o%

10 @ oF

sl

' ~ mellelles
éE& g ?J

[

Har
P&H

PWAHON CEIDEDNG PARTS ALWAYS GIVE MOOEL AND MACHINE SE2A. NUMELR




ITEM

CI-29638 PARTS LIST CC-69-2

TYPE SIR MASTER
100A3613-2 MAIN HOIST

DESCRIPTION

HANDLE ASSEMBLY (INCLUDES KNOB) ...........
0

SETSCREW,HEADLESS SOCKET,HALF DOG POINT,

1/4-28 UNF X 5/8 IN ... ... vt
BEVEL GEAR ... it
FLANGE BEARING ......... ... iiiiiivininnn,

SETSCREW,HEADLESS SOCKET,HALF DOG POINT,

1/4-28 UNF X 1/4 IN ... ... i,
MACH. SCREW, RD HD, 10-24 NC X 5/8 IN .....
LOCKWASHER, NO.10 ...... ... ..o
DETENT ASSEMBLY ... ... i
* SWITCH ASSEMBLY(INCLUDES ITEMS 10 AND 11)..
STATIONARY CONTACT .......... ..o,
MOVABLE CONTACT ........cciiiiiiiiiinnnns
MACH. SCREW, FIL HD, 10-24 NC X 1-1/4 IN ..
LOCKWASHER, NO.10 ............ccviiiiinninn
TERMINAL BLOCK . ... ...
MACH. SCREW, FIL HD, 6-32 NC X 1/2 IN ....~
LOCKWASHER, NO.6 .........ccoieviniian.t,
ROLL PIN ......... e a e e,
GEAR e
ROLL PIN ..t e
FLANGE BEARING ........... . cciiiiinninn.n.
CAM e
MACH. SCREW, FIL HD, 10-24 NC X 3/4 IN ....
LOCKWASHER, NO.10 .............. ...l
FLANGE BEARING .........ccoviviininina.n,
FORK LEVER ... ... i,
MACH. SCREW, HEX HD, 10-24 X 3/8 IN .......
LOCKWASHER ,EXTERNAL~INTERNAL, NO.10 .......
VARIABLE TRANSFORMER .......... .. ... ... ...
MACH. SCREW, FIL HD, 10-24 X 2-1/4 IN .....
LOCKWASHER, NO.10 .........coiniininennnnen
MACH. SCREW, RD HD, 4-40 NC X 3/4 IN ......
LOCKWASHER, NO.4 ... ... ... ... it

- RECOMMENDED SPARE

PAGE

PART NO.

6H598
62233

0885v037
1H8921
25H340501

0885V033
0860V077
3616V005
100F683~F1
100F682-F1
79H1606
79H1607
0836V067
3616V005
797107701
0836V029
3616V003
1978D83
1712002
1978058
25H3405D2
18F11%0
08356V063
3616V005
25765201
6H601D2
0846080
18H414704
100F686-F1
0836V071
3616V005
0860V010
3616V002

qQry

[

N

SPPEr AP EREEERO PR RREENNRPOOHRNWRENNE




ILLUSTRATION NO. CC-88
TYPE SJS JOYSTICK OPERATED MASTER SWITCH .

©

fs

D O )

e e — — —

) |

F 9

O
) T.J

DD &|D

182

- 0| &0 &0

(N7}
2§

ol "

..
&
@
&

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL NUMBER

100A3619 J



ILLUSTRATION NO. CC-70
JOYSTICK - OPERATED SIR MASTER

& IO 1 ] 8

|

BEREEN
J

L\

\
:
R

FE]

2] ———

®y ©10 o

20—

S0

1 &0 ©0 ®1 o

14

tLL r-Iﬁrl—'_"lllrj_‘7 1
Zolo|SIEISIGS T
N/—"'@‘@& SIS
;J
S OJ

WHEN ORDERING PARTS AIWAYS GIVE MODEL AND MACHINE SERIAL NUMBER




[Sa

980A12-7
ITEM
1
2 GEAR (SPUR)
3
4
5 * FLANGE BEARING
6 NOT USED
7
LOCKWASHER, NO.10
8
9 * FLANGE BEARING
0 FORK LEVER
1
LOCKWASHER, NO.10
12 * TRANSFORMER, VARIABLE
13
LOCKWASHER, NO.4
14  TERMINAL BLOCK
15 MACH. SCREW, FIL HD,
16  MACH. SCREW, FIL HD,
LOCKWASHER, NO.6
17  SPACER, TERM. BLOCK
18 MACH. SCREW, FIL HD,
LOCKWASHER, NO.10
19
20 MACH. SCREW, FIL HD,
LOCKWASHER, NO.10
21
22 STATIONARY CONTACT
23 MOVABLE CONTACT
24  DETENT ASSEMBLY
25  NOT USED

CI-29638

PARTS LIST CC-70-7

JOYSTICK-OPERATED SIR MASTER W/SPUR GEAR

DESCRIPTION

SHAFT o i e

MACH. SCREW, FIL HD, 10-24 X 3/4 IN

...............................

ROLL PIN, 1/8 IN DIA X 3/4 IN LG
ROLL PIN, 1/8 IN DIA X 1-3/8 IN LG

.....

.....

----------------------------

.........................

CAM L. e e ane e

----------------

MACH. SCREW, RD HD, 4-40 X 3/4 IN

v

............................

................................

MACH. SCREW, HEX HD, 10-24 X 1/4 IN

.........................

-----

..........................

...........................

10-24 X 1/2 IN ..
6-32 X 1/2 IN ...

..........................

.....

-----

.....

.........................

COVER .. e e

.........................

* SWITCH ASSEMBLY (INCLUDES ITEMS 22 AND 23).

* - RECOMMENDED SPARE

........................

...........................

...........................

PART NO.

10H6207
17121D1
1978D51
1928058
25H3405D2

0836V063
18H4146D7
18F1190
25765202
6H601D1
0846V080
18H4147D4
100F686-1
0860V010
18H4147D4
797167701
0836V060
0836V029
3616V003
18H6690
0836V071
3616V005
14H1456
0836V067
3616V005
100F682-2
79H1606
79H1607
100F683-1

PAGE 1

qQry

Bk b fuaad ok ek

=P W 00 = B B e DO PN N b P P et b b e e P OO 0O



ILLUSTRATION NO. CC-70
JOYSTICK - OPERATED SIR MASTER

O
7

24—
5 E

N —

PE]

@10

&1 ©0 ®10] o

RN E|D %l
le]

M
)\ @a

zu_;__%)

of
19
" )
\.to wr e

C P 7 | g

O] SIS “T .
”//'@& @.@@.@_@i

J

‘5/:0@ J o)

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL NUMBER



ITEM

~SoOhtawh e

— =
- O W 0
*

b
[N

*

CI-29638

PARTS LIST CC-70-1

JOYSTICK-OPERATED SIR MASTER W/BEVEL GEAR.

9580A12-1

DESCRIPTION

SHAET e et et et e e
GEAR (BEVEL) «vrevnseneenernnnnnnnenn.
NOT USED
ROLL PIN, 1/8 IN DIA X 1-3/8 IN ......
FLANGE BEARING .. .vuevenarnnenneennns
NOT USED

" MACH. SCREW, FIL HD, 10-24 X 3/4 IN ..

LOCKWASHER, NO.10 .........c.coivnone
CAM . e
FLANGE BEARING .............coieiennn.
FORK LEVER ......cviiiiiii i

.....

.....

-----

-----

.....

MACH. SCREW, HEX HD, 10-24 NC X 1/4 IN ...

LOCKWASHER, NO.10 ...........c.cvnnn.
TRANSFORMER,VARIABLE .................
MACH. SCREW, RD HD, 4-40 NC X 3/4 IN .
LOCKWASHER, NO.4 ... ... ...cciiinntn,
TERMINAL BLOCK ........c.iviiinnnn,

.....

.....

MACH. SCREW, FIL HD, 10-24 NC X 1/2 IN ...

MACH. SCREW, FIL HD, 6-32 NC X 1/2 IN
LOCKWASHER, NO.6 ........ ..o
SPACER, TERM. BLOCK ..................

.....

.....

MACH. SCREW, FIL HD, 10-24 NC X 2-1/4 IN ..

LOCKWASHER, NO.10 .........c.iviviatn
COVER .. ittt eiaaaaenens

.....

.....

MACH. SCREW, FIL HD, 10-24 NC X 1-1/4 IN ..

LOCKWASHER, NO.10 ............ ...t

.....

SWITCH ASSEMBLY (INCLUDES ITEMS 22 AND 23).

STATIONARY CONTACT ..........cc.cnatn.
MOVABLE CONTACT ...........iiivienan,
DETENT ASSEMBLY ...t
NOT USED

.....

.....

.....

ROLL PIN, 0.187 DIA X 3/4 IN (NOT SHOWN) ..

- RECOMMENDED SPARE

PART NO.

10H6202
1Z12002

1978058
25H340502

0836V063
18H4146D7
18F1190
25765201
6H601D1
0846V080
181414704
100F686-1
0860V010
3616V002
797107701
0836V060
0836V029
3616V003
18H6680
0836V071
3616V005
14H1456
G836V067
3616V005
100F682-2
79H1606
79H1607
100F683-1

1978083

PAGE

1

QrTY

[y

== P W OO R = P PP PN P et = s P 00 OO0 =

—



ILLUSTRATION NO. CC-71
JOYSTICK ASSEMBLY

15 14 13 2 n 10 9 8 1 6 Vs 5 4

|

YXV\L\\\\\\\\ IOV VRN N NN

N%

‘ i E &"‘ \\\%\”\/\(\\{ AR \\‘\\‘--....’ 4 AR
[olly . = IS 2
v 1
rh
o] i} \@ém f
N

18

Pl

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SERIAL NMUPASER




CI-29638 PARTS LIST CC-71-1

JOYSTICK ASSEMBLY

" 100E3128-1

2 PIN,HANDLE SHAFT .......cciuiviiivininiannan,
3 * FLANGE BEARING ........ciiuiiiininie.n,
4 MACH. SCREW, FIL HD, 6-32 NC X 3/8 IN .....
5 * GEAR,HANDLE ... .. i
6  SETSCREW,HEADLESS SOCKET,HALF DOG POINT,
1/76-28 UNF X 1/4 IN ... . it
7 * FLANGE BEARING ...... ... i,
8 NOT USED
9 * BEVEL GEAR ... ... i
10 * FLANGE BEARING ..........ccoiiiiiiennnnnnnn.
11 ROUND RACK ...t
12 CAPSCREW, SOC HD, 10-32 NF X 3/4 IN .......
LOCKWASHER, NO.10 ...... .. cicininin.n,
13 RACK FORK ... i i i
14  CAPSCREW, SELF TAP, NO.4 X 5/16 IN .......
15  GUIDE,RACK FORK ......... i
16~ SETSCREW,HEADLESS SOCKET,HALF DOG POINT,
1/4-28 UNF X 5/16 IN ... ... .o,
17 SLEEVE .. oo i e
18  PLUG ... i i ittt

w

DESCRIPTION

HANDLE ASSEMBLY (INCLUDES KNOB) ...........
KNOB .« e e

- RECOMMENDED SPARE

PART NO.

6H598
62233
10H6211
25H3405D4
0836V027
1H8922

0885V033
25H3405D5

1H8923
2572652D4
1H8925
0831V003
3616V005
1H8924
2022004
79H1610

0885V034
18H6705
18H6720

PAGE

1

qQry

RN R i N e

=



FIDANN VRIS MOV ONY BOOIN JAND SASATY Sitfed SRUICH0 NIHW

A}

\\\\\\\\\\”\\.\\\\\\\\x /

L Ty

Uy /
/I.ll

'/

LI9LY6LE
ATGW3SSY HOVY HOLIVIH ANV HOLSISIH




ITEM

000~ O LT P =

CI-29638 PARTS LIST 979A1677F1

RESISTOR/REACTOR RACK ASSEMBLY
979A1677F5 MAIN HOIST

DESCRIPTION

NOT USED
UNISTRUT, 77.79" LG.
RACK END, 24" X 20"

NOT USED

RACK END, 29" X 20"

NOT USED

NOT USED

RACK COVER, 53" X 26" ... ... i.iiia...
NOT USED

NOTUSED

RACK COVER, 80.5" X 22.5"
NOT USED

STUD NUT, UNISTRUT, 3/8"-16 ...............
MACHSCREW, HEX HEAD 1/4"-20 X 1" ..........
LOCKWASHER, EXTERNAL TOOTH, 1/4" ..........
HEX NUT, 1/4"-20 ... ... ... . ..ot
MACHSCREW, HEX HEAD, 1/4"-20 X 1/2% ...... .
MOUNTING STRAP ... ... it
NOT USED

NOT USED

UNISTRUT NUT, W/ SPRING ...................
PLAINWASHER ... ... e
NOT USED

NOT USED

MACHSCREW, HEX HEAD, 1/4"-20 X 2-1/2" .....
PLAINWASHER ... ... . ..
MACHSCREW, HEX HEAD 1/4"-20 X 1-1/4"
HEX NUT, 3/8-16 ...... .. ... oo,
LOCKWASHER, EXTERNAL TOOTH, 3/8" ..........
UNISTRUT, 30" LG.

PLAINWASHER, S5/16"

......................

.......................

.......................

.................

------

........................

PART NO.

20F633D1
14E4833D1

14E4833D3

14E483402

14£4835D3

202127101
0846V1z4
18H4144D7
2040V007
0826V002
16F8784D1

202140302
3632v002

0826V012
36089V011
0846V126
2145V003
18H4144D9
20F647D20
3632V003

PAGE

1

qQryY

™N PO
PO



oI )
JUN— ::f:m
oY / mﬁmm MM}
L vy, mmmmm
/) L Vv, o575
V \ i

T K
T Y
/ Y

t

BLILV5ELE
ATGWASSY MOVY HO1DV3Y¥ ANV HOLSIS3Y

DI VIZE INSEOWYy ONV TI00W IND SOV SLIWE DRuI0H0 NaHM

LI ST )
Py,
TR P o)
Y :
LAY
g

AN

o @ - @




Ci-29638 PARTS LIST 979A1678F1

RESISTOR/REACTOR RACK ASSEMBLY

" 979A1678F4 TROLLEY & BRIDGE

ITEM

WRNAM L WON -

DESCRIPTION

NOT USED
UNISTRUT, 77.79" LG. ... ... .coiiiiniiann..
RACK END, 24" X 20"
NOT USED

NOT USED

NOT USED

RACK COVER, 72" X 26"
NOT USED

NOT USED

NOT USED

RACK COVER, 80.5" X 22.5"
NOT USED

STUD NUT, UNISTRUT, 3/8"-16
MACHSCREW, HEX HEAD 1/4"-20 X 1"
LOCKWASHER, 1/4"
HEX NUT, 1/4"-20
MACHSCREW, HEX HEAD, 1/4"-20 X 1/2"
MOUNTING STRAP
NOT USED

NOT USED
UNISTRUT NUT, W/ SPRING
PLAINWASHER
NOT USED
NOT USED
MACHSCREW, HEX HEAD, 1/4"-20 X 2~1/2"
PLAINWASHER
MACHSCREW, HEX HEAD 1/4"-20 X 1-1/4"
HEX NUT, 3/8-16
LOCKWASHER, EXTERNAL TOOTH, 3/8"
UNISTRUT, 30" LG.
PLAINWASHER, 5/16"

.......................

---------------------

.................

...............

..........

..........................

..........................

........

............................

...................

...............................

...............................

......

...........................

.........................

........................

PART NO.

20F633D2
14E4833D1

14E4834D3

14E4835D3

207127101
0846Vi24
3615V007
2040v007
0826V002
16F8784D1

202140302
3632V002

0826V012
3609V011
0846V126
2145V003
18H4144D9
20F647D20
3632V003

PAGE

1

qQry



Box #1

HC300
_1 L4
R1 - A
Box #2
HC350
_f —
R2 A
Box #3
HC300
R11 - B I
Box #4
BC350
o B
Box #5
HC300
_f .
R21 - C
Box #6
HC350 4L_
R22 c

6 — Group #1 Banks, 25%" lorng, 12" wide, 6" high.

- 80Q187D15
Zan /5é>/é?7£
STEP OHMS c.C. 200 HPAC.| ___ HPDC.
R1-R2, R11-R12, R21-R22 1741300 || g LINE
' voLTs _364 VOLTS
FULL
SEC. 250 LOAD
AMPS. AMPS
P&H Control, Elec. 3569
1 NEMA cLASS _ 1020
S POST GLOVER INC.
@ P.O.BOX B8, ERLANGER, KENTUCKY 41018
= 606-341.7657 RLA 8/15/86 NONE 32102

DRAWN BY

DATE

SCALE

DRAWING NO.




T226 @ 5/16

i6 T226 @ 5/16 elje 8 e 2 9 2@ 4 el|le 16 T226 @ 5/16
| 54! ' | ‘ |
R1 R2Z R11 R12 R21 R22
1 - Group #2 Bank, 22%" long, 12" wide, 6" high
STEPS RES. C.C.
R1-R2, R11-R12, R21-R22 1.648 30
S4-R12 .618 30
10 Hp Wound Rotor Motor
Sec. Veolts = 202
Sec. Amps. = 24.7
RESISTOR CLASS 1035 P&H Control, Elec. 545
80Qi86~-D8
/ KEZQ&Q&Z&/
/
% POST GLOVER INC.
. KENTON LANDS ROAD, ERLANGER, KENTUCKY 41010
= DWA 11/28/83] NONE 28041

DRAWN BY DATE SCALE

DRAWING NO,




Box #1
o 24T218 @ 1/2 & 9/16  ol| 412T21801/2:9/164
I'r1 2| | r11 A
Box #2 7218 @1/2& 9/16
¢ 24T218 @ 1/2 & 9/16 eo|ll # B 02 o2 @
[ r21 r221  Ri2 x Sj A

2 - Group #1 Banks, each 25%"

long, 12" wide, 6" high

S5TEP RES. cC.C.
R1-RZ, R11-R12, R21-R22 .91 . 63 .
S4-R12 .38 63
S4-% .08 63
.30 BP, Wound Rotor Motor
Sec. Volts = 247
Sec. Amps. = 57.5
RESISTOR CILASS 1035 P&H Control, Ekec. 545
‘ 80Qi86-D12
i£§ﬂ?/C/§}é’ ‘I'
7
% POST GLOVER INC.
KENTON LANDS RDAD, ERLANGER. KENTUCKY 41018 -
= DA 9/12/83 NONE 29047
DRAWN BY DATE SCAlLL DRAWING NU .|




ILLUSTRATION NO. CC-80 .
FORCING RESISTOR ASSEMBLY

&

I

WHEN ORDERING PARTS ALWAYS GVE MODEL AND MACHINE SERAL. NUMBER



ILLUSTRATION NO. CC-80 .
FORCING RESISTOR ASSEMBLY

L)

ot
l..h)—./-

WHEN ORDERING PATTS ALNAYS GIVE MODEL AND MACHINE SERAL NUMBER



e s - -

e N TR BILL OF MATERTAL -
[Tooa1a3s5F1 [ o L OF MATERIAL
N
: FRONT VIEW _ v e e
: T 97942393 F1
3 - 3287
‘ i 1802 %0 41 2
0 H @v 979A300F23 13
s M 1079AF 14
eRes) “ L L. IL_ . N - iiaccoec 36 M 10w A\_v 979A685F 1 is!
i T ! s onee seer. 12w [(C) 279/400-6 18
My al |.— 2-— -.J-— B 12 ?ﬂ“mbﬂ—%&“ﬂh Z\u“. 202127106 17,
1 3 At it 2l ’ 378" FLICAL SPRTG
Ty =1 e iuns) ITEMS_MOUNTED LTEMS_MOUNTED 12| Lockwasrer 3616v009, 1o}
1 [ I . T3 SUIT ON T SULT ON .
_ * o _ 1@ | - M. HOIST M. HOIST 12§ 3/8 * PLAIN WASHER 3832voas 19]
3 4 ' [ -] ru_ mqu.xﬁmm W>un|m STARTER PANEL 12] #3/8-16 L rEX NUT ~_.W<oou 20
_IIOmﬂ_ | MHFU . _ _1 ~N lu_ [ [ (3€z ~QrE 621
e med b r 4 @ H " 6 1 DRIVE PONS 2025202 21
> M.HOIST STARTER | ® ] ] ® 1 m%raum:.,mw K17 1079€27F5 22
i PANEL M.HOIST [ | [ 3 1 d
| 42°W X 36"H T BRAKE & ' - ' e 14015006 23
. M.HOIS RECT. i i 1 I | 2| WicH voLTacE pecaL 322138108~ 2
, § ACCEL /DECELL PANEL N ) | e | -
: 10"W X 36°H 1249 X 36H . H ' N H R 2fcenmacr 47928 25
H [} t | ! 2{conrace 47927 2
: 6 [ 1 l °
[ | 1 S
W ! ! " ! @ Sz Deawmag Following |
. ! ! ! ! @ pee Tis.  CI-46-23
" ! | | @ Bec Sechon 4 Precebing
g | ! | ! J
e i @
2 ! i i |
R £3 | ] 1 I
m g 12 ® _ 2 ® _
, R 1 | 1 1 5
: T8 (MHBR) | | | |
: i 1 MHL ! 1 MHR
. ER I H | I H ]
4 | I | t
. ~ | m 1 1 m i
o E [} z | | I
.nl..vw_w i ! [} |
: m e = 3 [, 4
i ) : d
t STATIC PANEL : m 23
! 18”4 X 36"H l
® :
MHESP [MHSS ADP | VT H
) PANEL- M.HOIST IT # 11
i (e ] ww QEVICE Hmnnmm (I mmx_mmmz —
i N0 ] ] RS
“ e e RO
i c & P S = i
" I AR ——— et ALL #6 AND LARGER WIRE TO BE
C H24 HS e - AHAY TYPE XHHW P&H #2027 o
w ] HS ARl VM 1T ALL #8 AND SMALLER WIRE TQ 8E naTES,H .
H T ] TIMGIERT] LI} W11 ) TYPE THHN/THWN P&H #250 ). CECAL PANEL MOUNT-MIN{MM
: LA H6T, MESD {MHY ETIEY VRSY M THAT EXIT FRO ONE PER CABINET COOR
H AU b MH MRS BLACK } Mned M ) D gt WIRES THAT EX M 2. SECURE PAIEL NAMEPLATES CI29638
L ..\Mm b o = w" STt Sz o ; CONTROL ENCLOSURE ASSEMBLY o Banee i’ o33 GRILL 10 ACCERT ORIVE PIN
R ACK [ MATT | ML T3 (FrERT LA F33 HSD} (MEA 21§ TQ ENCLOSLRE USING
CK 1P e = MOUNT AND WIRE AT ASSEMBLY 3;a5ECLRE PuS 19 N RE -
AC! 3 | vH,, T3 {MrER) T KTTS S TE(ET ® v a HARCYAPE [N 3'LL CF MATERIAL mH | NCLOSURE ASS'Y s
13 QUACK [ PEBT | WRL T3 TVHY #T3 SUACK [ Ve3 | M, MrQ TATMH 2
l A 179 | MEL, TBTMHY
| 3A = oL MY
4 M SUAC 5 PeR T (vnY
Y S0A et .
SLAC! Loy = M- M,
Glalics wing was Lo |rek Jeve [IRD
3303 B OND EhcuosuRe ass'y
VAl AGGED WIRING. QR _ m<i 1-83 > E.0.T.C.
~ B £ St - .ub..Z -
Cinaus "k W1ITTn ot a5 A0 N CAQ/CAM CRAWING - 0Q nNOT ;?:»ri CHANGE | ¥57] MR | 00A | Pwm@ﬂ | —i_
kY

. L) 2 21 22 23 24 25 26 27 28 29 3 3 32 33




= oz 1 o sz ‘e i TTer T s P T a6 T e s e gy e i L [ S - . - . . ¢ '
C4GCEY IVOO |

t...uww“ .«...nwu.w.._u.s 0 |nzrs] 3INVRI ATIWONYW TON OQ - ONIAVEO WYD/0VD
o o SERLRETEE == S e =
*3°1°0°3 x!ﬁ _ 200 T ooa® 88-1 ONIHIM[\Y
TP I e TR NG LLE| ST £8_)33HS 0300v
il - 2l w3l e# 133ms 33sV| v
e BT : HONT YR
B jpoh il |
e R e T '
D--rwD e -y a— N x

-A.SSY 3unSOToN3 cd ONISN TS0 B eat TSR ATGHISSY 1Y 34IM ONY INNOW Q)
Sl 310 aav 0L TG L L AL By T ATEW3SSY_38NSOTINT I041NOD

8£96210 31V TG 33 ¢ WOd4 LIX3 LVHL S3¥IM ~----

¥0Z0 1INIEY3 ¥3d 3NO =
HOHINIH- INGH T3NYd Y330 ' 0GC# HId NMHLI/NHHE 3dAl
. sauon 39 OL 3HIM Y3 TWWS ONY g# 11V
L202# IMu zx:w 3dAL

i M NV 94 11 . .

COLYIViol ONIMYEQ 8 0L 3uIh #3949V ONv v .
JIiVW3HI5 30N3d343d *SILON

61 # 11 390188 -73Nvd a

&

CNTEESTEY L NOPSRE AT ®) .
, \-h,\vHNU. ST FE n@ . :
~ ONIMOy[ e bNIMBZT T D : ) : i

33 1033 IN6LY SIOVINGI O'N 12

3 20551061y SIOVINGI 3N |7

T €018S1Z28 W30 FIVII0A HOTH (2| .
of S dokinm

62 Saiz3siol TTH $31¥3H ON3|T -

3 wﬂuj‘ SNId 3180 T | Cc# 133HS 33S

1 Zz¢ 310N 335)

T TOOAETIE 17N X3H o0 91-6/88 |97
3 POOAZEIE HIGVA NIV - 67T |72
(3 660A319¢ HIHSVANIDT |vE

ONIYaS WolTe .9t | |
3 So12e1702 1AN ONIS INAISTNG (72

=8/ X INY 91-9/g6
B3 A-00/7V LY A“ Nv e 1034 3wvaa @ |1
3 SH0ZTV6LE va A9 M ST NAOGROTS 8 |F N
3 TI662V6L6 ﬁmu A6 W 9T Wa JILViS @ |1 .
3 TC 05 zoeY CERETRCIENTY
&1 = AOT38 3781 ONIAVEON3] 1

338) SUVIAINN 3NV
J‘m_ BRI Q € A38 AGI

g A8 @ |1
o ¥ QreIZ6L X
OMYSZI  SISNJ WINOG @ I -
91 V7797 A\Lv A 1338 ved 1 |1
S €H02TV6L6] ARV K9 R 9E  NAOGHOS 1 |1
v TI56Z76L6 A@ A& KoL WdOIIvIS 1 [1
T 16 Os Zzoer WY 0 1|t
Z =73 AOTH8 36Y1 SNIAVEONI| |

335) S31viganvy I3nvd
T 1 aLieivese AS | A3a AZH

vy A3g 2 |y -
an_.z s HEL - .v.A ”1...»“!, - gHvOZ  S3SNJ WIN0e 1 [g | - o
A3] I AINOT](Nd) ON [uvalGn WIeaive NOZ19TyI530 24 M3IA- INOYS
[ WINFHYH 40 1118 . B2 i [2]  edsGevivoqQl



T S A

-~ [ 4 13 o 62 I3 It oz (=] 1%3 2 2z 1z 02 [ BT e ey —————— o
gz CACCEY I VOO | [ mres iy | [z ] SONVHD JTviwivn ION 0O - ONIAVHG WvD/Qvo ] IR (AT EL [0 STA
37103 g za I - N S 7 01T 1108 o oA
A S5V =an50 10N Tt - gna L] ] 14 13345 338 I ATy IV T
i _ i SE Tl a3} - s €00 SVA 351 901 A
3 gl o 1 THM
ﬁme s s | St - 3
T 3N e 7 2
. L.l S0 IrwEI D) Wedid . HM
, = gy moa SHEE : .
; o TO-TD yrr) e 2 Gt B i - UM
v =A.SSY 3uNSOION3 Nh_ TWIEIVH .o,‘.ﬂ:,n NI_3YYAQuYH —
. NISN 3NESTNG 61 STV 3HES € ATEWISSY LV 3¥IM ONV INNOW @ W
SNId 3AI80 1d323¥ OL TIX ££6, HIIA Ve TUS
k A AT8W3SSY_3HNSOTINI 10YLINO3
8296213 . mﬂ«HWJ«%Jﬁ«“ B WOH4 LIXI LVHL S3UIM —---n ‘ﬁr A AR 2
8620 1N1GYD_¥3d IO YAenl Vg i
HIHINIK-LEAOH T3V 330 0GZ# H3d NMHL/NHMHL 3dAL o s T
. 'S3uoN 39 0L 34IM NITWHS ONY 8# 11V T 25 o e
: LZOTH HId MHHX 3dAL TETEC () FERRNBOEAL: >
TR0, O O alon S 2l
_OLLYA3HIS 30N3Y343 —T 1o -
. 30IAQ EEI ER A S EVAEECEIE)
m LT d0S1 SST [dSL (53]
T |
T
SE = " o
8 @ @ . & ) @
= ¢ e d
H.9¢ X M.9 H.S8 X M.6 S [ 2 = e H.9E X M.9 N H.98 X M.6
0 T13NVd NMDOMOTS A3NYd JILVIS m mmm 3NVd NMOQMOTS . J3Nvd JILVIS
=56 A3T04L A3T04L m m mmm 390149 : 390149
RN @ LLe :
— 5 —
08v0g Tt [eX ) L
o] a_w _ o]
[£a5]
T T T (s81 JaL .mnmnnm - tss
J ! oHﬁ ow_wr Ter % 2 _m Emlm%
091 0949
1 Fes
¥a L] Wi
) £z i
| .—. H : G Iwml
. 91 9 - pryomm L s w0
- 4 ) vigt- — Jed (eaTwi2e8- - <8
B ]
\ @ . . b2 e e —1is
' . Tk = lui.ulnnwmmnl.lk!H
R i : (as1 181 (gse 181 eie ze e
\ | ! [YEY) _ _ | TIOE
| 1 Ul u [, 3
_ S
“ 091 et 4 099 ese 97 @ . 3
1 1 |
)L i H 5+ 4m+ /98 X MaG i H9E X M.8 s EEETIED
_ + + T P . DIOD Ty (0B e)
) esL st © o Iivag H.98 X M.l 3xvag : H.9E X M.GI
) ! A3T04L J3NYVd 390148 J3Nvd
“ “ ® : Y3LYVLS A3TI0NL 390148 q
| ® | n. IIIII M rm——a *u ".lll,”
] 1 HEED " 13851 ! Cs3eg 12114 el
| @ 1 el by e Vv
! T3Nve ! JiaNvd : : 1 1 a1 % e 1 %
| y31yviS A3Tiouy | ¥3LHVLS 390148 : (stoe 1 I R (59 )81 Lot
1 e aiNnOn ) O G3LNNOHW TE IR ] lo o
R, P o i [T T . Y St 1
: . -lv |- [
®
= X
) ’ : . M3IIA LNOYS
[z  24csserivoqQl
T - ey




28 g of &2 e fx4 92 ‘g2 vz £2 z2 12 02 61 81 4l £l -1l vl £l 21 It ol 13 ® L 9 S v £ 2 ]
2 TS NA YA e e TeZee] JONVHD AT IVINYA TON OU - ONIAVIO WVD/0vD
i ) Al
2103 it é&%ﬁﬂi io Mm ST—%7 \m 2
TS BIVEs L] g B <R o 3 B3
. I S
HINI vW1d3d
- o o uﬁm Lo Smreoaginy |
(a0 \Al 1
10" L [*]
I A
z IR B e rA NN A
T04LNOD T33M 3IG¥D = ; T -2 e AL
H0d Y3LUVLS 1# 3ZIS 3 &4 [N AT T#
MIE] [l #J 1#
N T
T ROTIVIOT TIAK TR 1 H0 00 JaIR ]
0GC# HRd NMHL/NHHL 3dAL
38 0L 3dIM d3TWWS OGNV B# 111V
WVIOVIA JILVWIH3S - 420T# H3d MHHX 3dAl
| 1Ge1 2071 X7 vHaN . 35N S 39 0L JAIM 39UV ONY 9% 1
171071 -~7 VW3IN
mmommoilm_ <zwz ' aNNOH9 NOILJ3INNOD TYNHILX3 uO
VIGre10¥ 1 --d48 VIW3N T
(AT31YY343S ¥3CH0) 1 310N
- 671 ) 91
J4NSC1ONS
HOLOW Ful i} Rl
3
A HINAOASNY L WYHIYIQ ONIHIM
8
& L.\_.H == T041LNOD
Z4
10 %
4 g g °T NE
17X 271X £7X
#Ve
gL
»
I
3 1L
h 2
NIH
[ .02 — g ./ &4
- 11 #3awnr co(Om i
61 g1 L1
s o 83 4] ¥2
TANVAENS od vz v
T4 B R i 4V e mwm,. o R E 3 %
i
5 220ET0A ECHEEREN vT © vl El
e 3 TRELET — == ] \I\LI\\\[\‘TE &1 &7 el
i 1 102211284 HINMO JSNVYL ] @\‘\
T MMQ“§ INGA ALY T + ¥ \\\@ 97 g1 P17
i kR 77 7 = ] — F— .
[ JD U
o1
. 434 ol
200712
: ] 97 g3
r —] R o4 24
g T TOISOTIEL FUaFL P ECE S Y T H K /\_/Io
S i) ZAOV0RLY A R HIg=EE L] Ho ] Q e ¢
v (3 9350731 736L 3-0Bv08 WNIWG3L| 1] = H o+ 9 £ T
€ E r1gesIneLy 1# 37IS HOLDYINDD ¥ [ P ° L QO
IZ SATeE1 262 K-R0GI-V3T o0 T
T - SG19L526L T X .L1 1awve] 1] - 43y )
v zow%%mm MO LEFRCES GLT] 200" L1} -
L [NdY ON_LHVJ]ON VI[N NOILJTHOS3A id
WINILYW 0 T4 e [ TIC6ECVELE
28-9 WI?See




zg % of =4 L4 - ” e e e oz &l ot ~1. 9 Qr rl £ 2 i o & . L[] L 9 S L 4 £ 2 ) . |
| =} 29MYHD ATIVANYW LON OJ - SNFava0 WvJ3/Qvd
.:_ _n_vaMN,qmuNO - A o [ ONNGE3 T3NVd O1 L L [NEEFRIAE] -
SIS 881 L TSI LMNAY) ) L]
: a _ e e o
gL [o] a3y vi# i e e nIs
- 1 5 a3y_yi# ' 7
5 9] 4 g3y__vig . . “
T NN {A7Ng 138V 9 ]
ey o mm ] ) RECMEAY]
: ¥
o~ SNOIL93NNO3 WhELX3 =) N T ) S—
AL S3saing 85962 v 0SZ H¥d NMHL/NHHL 3dAL 3 0L 3YIM ¥IHIO TV TR T S
g/1or 321S WHIN £20Z HYd MHHX 3dAL 38 Qi 3dIM O/v# TV yarn S (SEF] ]
310N 139 2 V18
1_939) £ V18
RMeL:R [l VI8
837387 21 ¥ 19
) T ST OV I8 0/7F s
19 [*h] AJY O/ v#
g7 v XUMM_W 0/v#é
. “ON S8
IR RRER) G L AR M WYHIYIA ONILIM
I
1
09
2l
e — [
1ADAVYTT T13NVd ) — B ) “
5] -
° / °of. z 3 1
; , / = o Te X . ®
T 7
¥ 7 + &
| | aL s O—— —Ou ||
o¢
| " nO-
. . . . [N
T IV Ty e SV T ; a1 ' Te o1 :
(13 - | " ” L L
= ] 4+ p—— - po—
& zz - [gla Y o o
(1 - . & —IC
- N N oz -
A -
. =334 o - 3
El 6YIEHEI EESTIREF] I 00 .W” . + ) + N -
(3 ar G IED 30078 WNIRE3L] F | . 91 , AN
”
- r
£1 N 4-1 aLrneLy T/1-¥ JZIS A3ISA3A3M| 1 @ . B . ) . a
e - N3 Zorelz6l AUSZ & 3500| 1| \M. et ’
o €126 G #3016 /| 1| - - o1
o0 T TGFWOSL VATSE G EE0 TNV [ 1 / J
. . °
B E=5) T0T0L 161260 ] VI wDivaus LInodio] 1 | i t+ : : ' =
0 +] N4 9 mu
. 293 T
i 4 + I jl le , 21 }—e | ox® 97 . o : ”© zx . <
5 . 1 e + L | R + - A .
5 . : O—exes 1 n4
< © TVOSLZET6L Your @it 1IMoEIo| | | . o ” \_ i —’ ‘- o e 2490 mIA ]
[l o X8 vl e \e TH Dot .9
v or #L 9T ¥ 2% /cn 92 9z rz 2z o2 @ % n 2z lol @ ~\ ° - £ 21 v €
T
7 - 434 I .
T ZV001 3622 Bovd| T N oo°¢ecvy . 4
ON GOLYNIISIO | {Nd)HSNA-TW3S Hid g
A1 391A30 (Nd)_ON 10Yd|DON TvIndsve NOTLJINISHG [F] e
WVId3LYW 40 1118 o3 . : 9 | [EXNALYA

L - 29-9 WIrEZZ



ILLUSTRATION NO. CI-46
STATIC CONTROL PANEL ASSEMBLY

I {ELECTRIC LOAD BRAKE CURRENT} [
3z 3 3 (REACTOR CURAENT)
e AL 11
b bA MM1 3 A ANTIHUNT
21 ANTI(aUNT INSTRUMENT o1
INSTRUMENTMODULE '5%040\.;!52
8
8833, 793999
M ELEC LOAD 2883 SAT REACT
BRAKE BIAS ST e
\\ = 4 veea | 2 2
TRIGGER N B B
P> POINT MASTER 7- AL 02 wmm wmmz 02
DPM PCM SIGNAL\ \ L7 FAEG DET FOM MODULES | |, 41 .
LEVEL 190 S 100 /1004131 [SIGNAL ADJ) B 10
o 2001141 2004192 INH N 200}-142 ™o ;g:--oas- 1 3/ — — [~
300-144 — 30041454 N 300f-146— e 14
Pt %00 N 4004-152— molies 06 | los | lo3] |06
5004154 500 N s004-155—h ST orm PCM BM FOM
6001-062— 004131 \: 6004161 50:1::_
;22‘_‘7’“['61 70041524 *7004-1634 P44 4
R sretl || SRR b S
1000 10004162 4 100041814~ |92--0 2 900 { *SEE -
1100 1100 1004183 3 :(‘Xgo--'ABLE- . —
T / | ‘o0 12001191 / 1200] SCR1 SCR2
OFF POS BIAS \ X 07 CRECE © S
MantLe PLUGGING BIAS MODULE FRTTDETicTOR N7 o | ko o>
CONTROL MODULE 15 ‘ 04 o4
MODULE 16 5 2
[ MAM1 MAM
SENSITMITY .. ..
“M“ gyt
Mam| L R MAMZ
A © g% o
€31 £ 1001 -
171402 200127 16301 B 100-H927 18
03 9 3g04as indez o 2004271
w1dos 9 aodhs mm CE & 300152 4 11
2837p0s & s00—81—t 282404 U ano-143— 16
o6 I 600-t201—11 284fp05 G 5001173 16
L 67 @ 700-}202 o6 % goofza1— 17
los O aootoet (-o'l 0 7004292 — ° °
og O %0014 " o8 O 8001084 -
311010 W 10004312 8 a9 3900—-145 / ]
B 31e—Lot1 1100 fasi—] , —2 331019 1000-J312—
X- =3 m 012 312004153 2 — 3B F 54011 Tiioe 09
G L SCR1 ol g T~ 012 21200
/—nm-s—& , SCA2 N\ o7 !I (3)
o ety N
.;OCZ UG oo + GS QU + AN d 1 1 1 a
SCRRECTIFIER SuPP! SCR RECTIFIER suPR2 MAG AMP FIRING 15
= CONTROL MODULE 16
-y
° nooaoon MAG AMP FIRING E
SEE NOTE 22 CONTROL MODULE g =l T8
1 ! T 2 o 183 ‘ 115 VOLTS FROM
7 7 1717} exTernaL TRaNSF.
1 . l—164—{ 3 |70 MOTOR SEC.
o |-bevrz—d_4_]TO MOTOR SEC.

NOTE: # INDICATES POLARITY SPARE

Wb ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SE™RAL NUMBER



ITEM

N =

WROSNYUTS W

€1-29638

STATIC CONTROL PANEL ASSEMBLY
_ 979A300-23 MAIN HOIST

RECTIFIER, SCR
MODULE, PLUGGING CONTROL (PCM)
TERMINAL BLOCK

DESCRIPTION

PARTS LIST CI-46-23

METER (MM1) (NOT AS SHOWN) ........

METER (MM2)

BIAS (BM) .......
MAG. AMP. (MAM1-MAM2)

------------------

------------------

.............

FREQUENCY DETECTOR (FDM) ..........
OFF POSITION BIAS (OPM) ...........

..........

..........

............

..................

SCREW, MACH, PAN HD, 8-32 X 1/2 IN ........
SCREW, MACH, PAN HD, 6-32 X 1/2 IN ........

WIRE HARNESS
LOCKWASHER, NO.8
LOCKWASHER, NO.6

PLAIN WASHER, NO.8
PLAIN WASHER, NO.6

SUPPRESSCR

............

..............

..................

PAGE

PART NO.

79E5749
979F655-1
79U1002
79U6D4
79UsD2
79UBDS
79U16D2
752104702
79U9
79E4164D20F20
0862V077
0862V061
7902483
3616V004
3616V003
3631V003
3631ve02
792247506

QryY

———

— 0 b L0
PR DN B = PN S = N et bt N = PN N =



0. 13589V6L6 ..

———. = - 103"

TSR ITIg S Ty

[T A

TINYd
T 13310 7 13027
. 304 Ky3dvia
ONINIA ¥ A.S5Y

G3IVaONVIS 3INVAd

9]
T Z Bl 0PIV, FOVINGD -

TIISUSTH.
o]

2107 =10

9 ZPUR FUPIE L3V 1IVNG 3®]

TdE¥OSL

- RICARE @
UT BN eIV S50

TO SO enlan S

IYIN3LYH 40 N4

(3
v
0
a 1oAY n3a0s wIRIM | 3
QUM N4 v/ X 92T-018
i FOATENC FWSYA NIVI4 Q18| ¥2|
s VITATIL SWEYAINY | 93]
*IUas WIIM 014,
T Ie0AZINE A386 IMINIVA | 3.
OV Y4 .2/1_% 92
T TORATTIE WHSTA NIV 4 L
T TO0AY 1L TRGTA
mtyes WILY
T i A1a3§ MIND
QY NYd .27) R 2040
@ TarCTely ¥3V6L OIW AV T3
g = 8L - .| SZ0I0TVIVIRL T4 - Gavee TWWTAAIL|
v L T00%0RLF ¥ 17138 04IRD O¥
[z C3eT ) TqIyoeLy 4 AVI30 DAINGI 3T
g T TarTy GASRITOL [SALTIETONE ¥
g Ti-13 [ *009-¥% 3ihs
O TRIREIZ6L —es-A00Y 330183301 ]
3 gy AVI38 2(W0a1INNT
W TIICYTe01 T.35% a35IT1058
i
T 4]
AL RUR b 1 {Ti1r,

ATdH v NVd
T Te o
| HF T A h
_r _,4.“: «
vefem{ o]y
G
I "
el 3H [ 27 N "
PR
2
A— —h
a2 141,
438 41 (X1}

4 R qT -
YHNTIAN H_.m. M
YHNTI
TN ER|
EE R H
{ H
EERMEET
INEL
LR
T 4H
AYAT AN
~ 9T
EERMEEEM-E))
JHNT 3N
NE_“ N
~_HN
HN
F]
F]
Y
1
B TRE TR M R E LM E L]
. 1 a7
IR
EINEERMET 1 \
TR EIMT]
)
H
H

a FREE] VTG vie |
Y ﬂw T LA
s R

d R dQ 109 JATH

e

T -

337 48H

¢ Q: . ¢ Qm. '
LU B S B 3 s6. &9 ov  we” i
2 % r 2 2 % r 2
T L ) 3
% 1 v (r veoose 0r v

. 1”2 ”2
: 2 2 2 2 ®* 2 2
IR S S S A

YHN

dH .
Tel 3 m Te.l
) "

&
©
<

selleg
oite
B
e
B
oite
seltes
oite

o

-
-
-

Lalad
[alad
e
te
[atal

-
14
-
P
.3
-
»
&
ey
-

131
[ X1
e

TeJl

P ,NF T
oo ;,@ i
o )

St
re

HN

_—_u [ c—n—a L

= o=

oo lovS v [TI689Y6L6




. . s - . - . - . .
"u_ LI BIVBLG v e Jor] o w.ﬁ«az«z ION BJ - ONIAvad W¥3/Qvd ] N .

2 mepg o SR r3 i) T ] hiasins)
NEIS/NZIE N1LITE ) hﬁ,dw.mmmm.us : b
VS FILEVLS g AR S o
ERNe— B A o Wi e
Titd [ : R
e Ty o Mgt mn OBARE :
z = = R e S ) : :
won) o~ AVIIVIA INISEIM
3EN3 Tvog Kilm B
835838 | 3215 AN
Lo
— 3
. _ 81
QHVONVLS 3NVHD .

. %
zv |
$ 0 -
%

. 1

[
A SSY 13NVd "
. "
Filgl 4 SNOTLOIWN03 Wnezix3 =) _ 5
_ 91 &1 °
NG/ -€1-FF SN mDW@ e 0GZ_HSJ NMHL/NHHL
) S¢AL 38 OL 3¥IM W
&3 e “II0N
TE _4 ] 4
v L 9
3 ] " ®ax
- ) .
° ar 1 = THL) n4 et
5T oz Q30 h,ZKJ.\H
o O34 K e e 4w 3
5T 43y _oo 9g " ¥ - v £

; S

S 91 O G35 vis
L C3d ¥
" [* T " WAt
RIL o .
: g, EEND
" : e \u%. = zt »hb m bvi3 v . at
(5 N = Fiary rI6L) © E L I TTEYY Fidel- ] PIvIg v LA
97587 TS 9 s
" 9 s o 017587 TRV Y mlO
ot Cal TTC36TRELY 13715 63563839 1 @ M -F] ST v g Ziw
@ 7 xi g2l 8] ml
Q ] TeasT60 OB ¥E 3ona] T 1 RS ] mu 5] AR g4 m 383 . Ao 5
g wiETeL [C=a - T ? e . a0 { g7
e LY 3 L) N

T [ [ VAXGE 6 GIncdsSNvaL] ¥ A\Wﬂﬂ4 he) - 2, = =< L m‘m T
0] EE) TOTALTEIT6L e T ~— AN
s o o v
T (2] es 262 VOT w30 W 3503] T -434 00°2
7
T T30 35LL =va] T v
ON| ROTIVRSISI0 | (HolrsnTnas | v 7 ] { ’
21 327A30 (NdITON_1EvgiDn m — i

WIN3LYW 20 TIg o : : (3Zi81vel6,. ] i




ILLUSTRATION NO. CI-45

STATIC CONTROL PANEL ASSEMBLY

3@ (REACTOR CURRENT)
P o
g7 o
INSTRUMENT ANTIHUNT
MODULE
54321,
1413
- [+ O
- 5 ~ 5 .-3 -
MM
- 02 1 os
ELEC LOAD - 12
BRAKE BIAS gy DM 14
FREQ DET 03 05 //
T REACT SIGNAL ADJ BM FDM 4
BIAS 100 O 100}-074
2004141 200
300 300—4—072 A
a00-4151 400—1—152 —
500 500——153—
600 600——161——
O 700162 — 700—4—163
MASTER 800-4171— soo | oo 04 06
SIGNAL 9001173 o0 800 1 LooE MAM PCM
10004181 r—192 -0 1 100 0—g— 172
1100-}183 oz 1100
12004191 L—182-fo03 1200
BIAS MODULE [ 07
FREQ DETECTOR 10 ®ecr®
MODULE 13 o o
15
TYPICAL
R MAM PCM ALL MODULES
TRIGGER T8
2l A 5 8 Opomr ) }g
ﬁl ‘%1 € 3004182 100 15\
171302 Ozoo——'lQZ 004271 e
o3 Qasoo—-159 3001272 s w o
281404 ¥ 4001141 400
—282{1-05 g s00-}-173 505 | 163
[ & O goo—+181 600 —153
o7 O7zo04-071 700—}~292
| 02 Osoo—4-073 800—F=15 2runs] 08
|-09 ¥ 900—4-272 900——153—4 09
31140 I 1000271 1000=4—161— 12
13218011 Z1100 SENSITMITY 1100 LA
012 O ¢ PLUGGING o
120 CONTROL 120 —
MODULE
MAG AMP FIRING T8
CONTROL MODULE [e1 J; 115 VOLT FROM
L 2 |} EXTEANAL TRANSF.
3_|TO MOTOR SEC PHASE 8
N (N U —+_4_|T0 MOTOA SEC PHASEC
= — [~ 170 MOTOR SEC.
|- RESISTORS PHASE B TAP
| &} FROM MASTER SWITCH
T J{OUTPUT 0-20 VALC.
& | SPARE
9_|ANODE TRANSFORMER
10 | ANODE TRANSFORMER
11 |SPARE
SuPp 12 |REACTOR EXCITATION
13 JREACTOR EXCITATION
V4 |SPARE
15 | SPARE

[x]
T

009 000

SEE NOTE 42

Hamischfeger

P&H

NOTE: « INDICATES POLARITY

WHEN OUDERNG PAITS ALWAYS GIVE MOOEL AND MACHING SERAL NUMEER



ITEM

O SNDU WM -

* % % X ¥ %

CI-29638 PARTS LIST CI-45-1

STATIC CONTROL PANEL ASSEMBLY
979A299-3  TROLLEY & BRIDGE

DESCRIPTION

PANEL ASSEMBLY
INCLUDES ITEMS 1 THRU 16

.....................................

............................

PANEL
MODULE, METER (MM)
MODULE, BIAS (BM)
MODULE, MAG. AMP. (
MODULE, FREQUENCY DETECTOR (FDM)
MODULE, PLUGGING CONTROL (PCM)
RECTIFIER, SCR
SCREW, MACH, PAN HD, 8-32 X 1/2 IN
TERMINAL BLOCK
SCREW, MACH, PAN HD, 6-32 X 1/2 IN
WIRE HARNESS -
LOCKWASHER, NO.8
LOCKWASHER, NO.6
PLAIN WASHER, NO.8
PLAIN WASHER, NO.6
SUPPRESSOR

.........................

----------------------------

........

..............................

..........................

..........................

........................

................................

* - RECOMMENDED SPARE

........................

-------------------

..........

------------

............................

PAGE

PART NO.

- ———

979A299F3

79E5748
79U1002
79U6D4
79U5D2
79U80D5
79u9
752104702
0862V077
79E4164D15-F15
0862V061
979E368-1
3616V004
3616V003
3631V003
3631v002
797247506

qQryY

—

N

M

N
NP O = N e e e e



SLOWDOWN PANEL
~ 879A320FS

. P
e mmmieat ek = s e

| ~-%

)

"

&

1
i}
: 1és
" . T - B N EF
- ; [ N
: - 28 = _kﬁ
: 1%
=t 3 "E -1 g@
51 A.C e 52 R 12 == — .
- e |54 LY
53| & _' ol °
RECT2 *
Sk &6 PANEL )
53| e &]54 LAYOUT 6
v Pkl o ] 7348/0
- [ - 1)
82 | I50a0 TS R4 ML YRS
181 i [] ﬁaﬂg 34 1
r [4 -1 :5 =
A ] = *SE S T o0
cd T ry 134 AT
o1 r' X 13 o9 15
Se v ' % aiptz TR wnY
3 C ; eau REPHT
—1-54 - L AL
ime e LT
#1314
B 2
i ’;
| & -
SO t
502 ¢ KLALL T
i R ER et
£D4 [ h £ h : hEN

WIRING DIAGRAM




ITEM

N =

CI-29638 PARTS LIST 979A320F5

SLOWDOWN PANEL

_ 979A320F5 TROLLEY & BRIDGE

DESCRIPTION

NOTE: ITEMS NOT SHOWN ARE NOT USED:

PANEL .. it i e e
CONTROL RELAY, AC 4P ... ... ... ... l...

COIL i i i i

CONTACT CARTRIDGE ..........coicniinans.
RECTIFIER . ivniiiiii it iiirenannnnns
POTENTIOMETER ......cvinuerii i,
TRANSFORMER .. ... i
TERMINAL BOARD - 15 ... .ot
TERMINAL BOARD - 6 ... ..ot
MACH SCREW, PAN HEAD #10-24 X 1/2"
LOCKWASHER #10 ... ...ttt
PLAIN WASHER #10 .......... .. .. ... ... o...
MACH SCREW, PAN HEAD #8-32 X 1/2" .........
LOCKWASHER #8 ... ... . i,
PLAIN WASHER #8 ... ... iy
MACH SCREW, PAN HEAD #8-32 X 1-1/4" .......

PAGE

PART NG.

779E1006
479Q6007
475Q801
479736
752348D1
979H149-1
75762401
79E4164D15F15
797107701
0862V096
3616V005
3631v004
0862V077
3616V004
3631v003
0862V084

qQry

Jo 00 00 00 MO MO N =2 4t = 2 NN S e




e 33 v oc ve Le 9% P-4 ” £2 2z 1z oz &1 el hﬂ_ 9t -l ” £ z 1) ol & L] L 9 1) 4 £ 2 ]
OL e IR ve - e o] o e E A7V L N - SNIMY: WYJ/QV.
o4  Z31e81V6eLE iy M B ESTEN S TR = R/
o senl g ertep 1w Tuviiod BI I 5o hialaid T

NE9S/NTIS NILI NG ool M/ g Tat s siririe
TIIGVLS [98-T12271 3 -

snorLaanoo wnaaLxs =)

. o FONT avi1Da0
: WYHIVIQ INI&Sih -
062 H3d NMHL/NHHL .
3dAl 39 0L 3¥IM Y3HIO TV : . .
aAL D%NONHIJA_ Zﬂﬂx . ’ Tﬁ ! B
3 E 3IM P# A o
T3I0N . I_
HEW_II&TE 1 ¥1
139 CIMAE]
, 0T vi#
FMEAL EEIZK] P tAARAl clieLtiLl
TR FERAL) .
JAaVANVY LS vdO ’ IR
INvd . R o e i —— e v
] vi#
g
7 ' ”nHmumbamwF — 0 % 110 %
. ) cﬁu (2K £v v
43 P ers] &1 81 2 61 81 1
- 8y Dl
| - 93 v
i 56 NENEAL
, . [0 RIAL)
[s] ovIg _ g# |
" 0” VI _B¥ |
T TIOvVTd . o8 - - -
i e A NLE
g Bavae—4]
| . -F “x‘(..r!ﬂ bal -
Sz -hi-33 et =5 @ ¢ T e (o 1 Cme
o Z20-170 LOOY0ELY "¥09 AV 134 GYD3A0 <
; . = . e ————————— — &1
il I IO N N B =1 1 TAOAVT TaNvd - .
¥ 1 87 ||||_ _.'I a1
< e ! . Ll I3
3 | ; % _Wir A
- [ Ol
= ° L1 N W 4
Ve m & r1T 7T o
n
- ul o . EELIRERCE
= B T o = f—h :
TE = — =4
I 0 1 19| |, AR
E - L -
(1l T
1! T E:
gl .
1 T 1
£l |T N_Il_ =
41
5 :
v al STIRTGTS V36T 00 WNIREAL] | b \\M~ BN 4 o . . s .
T 2l TIOGenely T 215 Galevis i|.@ *434 00°9¢ ;\ | . . . N4 @
2 T -/ o ’ ) ...M»w . !
_ 1 PO \\\ 4k i 9
n E Ae6Z6L AOSE ¥E 35Nd 7|. . It "
ch eN12Z6L e oe =] 0 g H £ i
5 " ~TCRR0aL VANGE G iNe0IowEL .Hm ) . e 1l K R . . v 5 . 9
T 385 TOSOLT6 1761 VoI EDW34S LIN0aLS, s . L ; T ! //@ . Ollm mllO 1x o
L1 : . .91 g1 ¥ - :
T v ¢ : : athadtt il
; - = 1] a4 289(2{ 1
[ mh* m ‘/-//. 1 21 14 €
7 . @\
+ .
T (] CEES VooE o8 = | 1] L+ 1] 1z Q ) [ -2 B
= —1 . °
; ST wval T 1 2z Ol i v °
N HIVSIsH | INDISeNy-THEs |+ | /g - ] . ‘I . .
AT 331430 INd) N Lyvd[ON YIE3ivW, NOTLATYISIA )24 ‘434 . . . —_
WINILYW 40 1118 oz ! 00°G! B . . : _1 41E8IVELE au
0 = . B

O |2



1L.LUSTRATION NO. CC-85
ELECTRONIC RELAY AND RECTIFIER ASSEMBLY

RIS RI&
PICK- UP ELECTRONIC DROP-QUT

wmax RELAY w2
mLpoesza'r-..m

“O0» MOPAFOSC HACH9H4CO

1 Lo comilnsvac |
RS R}
2|0||@| o) 2|2 =
: dbeger 040 TOP
L LR P R1B-BOTTOM
@ T8I- @ — —® ———————————— @ —
ITEM PART
NUMBER DESCRIPTION NUMBER QTyY.
1 ELECTRONIC RELAY {EACH INCLUDES ITEM2). . .......... 100E5237-2 1
2 ST L - 2 7921932-D2 1
3 RECTIFIER ASSEMBLY (EACH INCLUDES ITEM4) .. ........ 100A6762-1 1
4 ADJUSTABLE RESISTOR .. . . . . . it it it e it iet e 802969-D1 2

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SER18L NUMBER




IBACN TS NI G TICCN WD SAwY SLafvg DNIBITR0 N

L h

KV
=)
'l sy .

]

\
=
e :
7
X H
- \

H314V1S DNISYIAIY
‘€134 "ON NOLLYHLSNTT




HIWAWIN TVIIES -V ONY ~300W SArD SAYMTY S1d DNIBICHO NIHW

H2d

HOLIMS DNISHIA3Y
£1-34 'ON NOLLYYLSNT T




Furnas Replacement Parts 22-GKF-B
January, 1984 Reversing Starters, Class 22, 30 & 43 ’
‘ Multispeed Starters 22RF, 22KF, 30RF, 30KF,

and Contactors 43RB & 43KB
" 4% & 5 Series B

AU T7-D/

Item Part Description Part Number tem Part Description Part Number
A Contacts, Spring, and Spring Shield H, Rear Pusher Assembly D17066004
One Complete Pole Size 412 75RB14 H;  Pusher Screw — Size 1/4-28x2 Va 500114036
Size 5 75KB14 H, Pusher Screw D18945001
B Cross Arm (less contacts) 052051003 4 Armature Pin Di8742001
B, Cross Arm Screw — Size 14-28x2 Rd Hd 500114032 1 Armature Pin Retaining Ring S$00183006
¢ Lu%ize 4728 5—Alumi ——Front—D18748002 X Coil
~4V28& 5—Aluminum— 2
Size 4128 5 Aluminum Rear  D18749002 0120 /220-240v Tovi190.220v 72069031
Size 412 &5 Copper Front D29072002 220-240v /440-480v 190-220v/380-440v D72069032
Size 412 &5 Copper Rear D29072002 550-600v 550v D72069033
C, Lug and Contact Support For other voltages specify the number stamped
Size 41/ Front D52118002 . on the cail.
Size 5 Front D52118001 Mechanical Interlock Assembly Size 42 [D18951003
Size 4% Rear D18756002 D18951001
Size 5 Rear D18756001 Thermal Overload Relay
Contact Board Cover with Screws Melting Alloy {Std ) 48DC31A459
Size 412 One Poie D52087004 Bimetal . 48DC37A4
Size 5 One Pole D52087003 Amb Comp Bimetal 48DC38A4
Contact Board (less hardware) Qverload Support Bracket D54892001
Size 42 One Pele D20746004 M.  Current Transformer and Clip 48KBIT
Size 5  One Pole 020746003 N Melting Alloy Overload Kit — NO Contact 48ACNO
€ Contact Guide 012101001 P Auxiliary Interlock SPDT
Ex Contact Guide Screw Left Hand Side 491100103
Size V4-20xV2 Fil Hd Sems $00227008 Right Hand Side - 491100102 .
F Magnet and Armature D188246001 S Retaining Clip D18760001
H Front Pusher Assembly | D17066003 Split Lock Washer for B,, H,, H, S00122006

NOTE: When ordering replacement parts, give catalog number of control and part description and number,

Fumas Electric Company 1000 McKee Street, Batavia, lllinois 60510




HOLOVINOD
ZL-34 'ON NOILLYH LSO




ITEM

w0 N

10
11
12
13

14

CI-29638

PARTS LIST XX-5

MISCELLANEOUS ELECTRICAL EQUIPMENT

MAIN HOIST ANODE TRANSFORMER

-NOT ILLUSTRATED-

DESCRIPTION

TROLLEY & BRIDGE ANODE TRANSFORMER ........

MAINLINE DISCONNECT

.......................

SEE FURNAS BULL. 40-GKB FOLLOWING

MAINLINE DISCONNECT FUSES 400 AMP

BRIDGE LIGHT SAFETY SWITCH 2 POLE 600 VOLT.

BRIDGE LIGHT SAFETY SWITCH FUSES 15 AMP....

BRIDGE LIGHT BALLASTS
BALLASTS HORZ. MOUNTING BRACKET

..............................

UTILITY SAFETY SWITCH 2 POLE 600 VOLT......

UTILITY SAFETY SWITCH FUSES 15 AMP.........

GRAPPLE DISCONNECT

.........................

SEE FURNAS BULL. 17-GCF-4X FOLLOWING

GRAPPLE DISCONNECT FUSES 225 AMP

15
16
17
18
19
20

HEATER ELEMENT GRAPPLES

.............................

.............................

AIR CONDITIONER RECEPTACLE 120VAC 15 AMP...

PAGE 1
PART NO. QTY
........... 752102301 1
752102101 1
479Q44D20 1
.......... 797754029 3
792307101 1
79796D7 2
79024030604 3
........... 79024030402 3
Ceeee..... 79U2403D118 3
............ 79024030201 3
797307101 1
7979607 2
4797002 1
........... 797754D34 3
........... 480750104 3
7971188 1
........... 792130602 1
........... 479132 1
4774601 1
7972146D1 1



CI-29638 PARTS LIST XX-5 PAGE 2

_ MISCELLANEOUS ELECTRICAL EQUIPMENT
-NOT ILLUSTRATED-

ITEM DESCRIPTION PART NO. qQTY
21 AIR CONDITIONER RECEPTACLE BOX............. 8724604 1
22 CAB LIGHT W/SWITCH «.oovieierneinnnanns 3100F2110-1 1

 SEE DRAWING FOLLOWING

23 UTILITY LOAD CENTER......civeeeeeeeeeannn.. 792342103 1
24 UTILITY BRAKES 15 AMP......eovvrrrnnneanns. 7923420F1 5
25 UTILITY BRAKES 30 AMP.....'ooeneenenannn..  mmm=es 1
26 CAB LIGHT FLOOD. . .. .ueunsneseeeeennnnnannn 562293D1 1
27 CAB LIGHT FLOOD GUARD. .. .....eveveennneennn 56229304 1
28  CAB LIGHT FLOOD SWITCH ....oeeeveeennnen.n . 7912145 1
29 BOK. et e 8724604 1
30 PILOT LIGHT STATION ...ooniirreininnnnnn, 100H643-2 1
ENCLOSURE v v vee oo e 79Q413D4 1
PUSH BUTTON -« oo e eceees 7971843035 1
PILOT LIGHT - @ ommroeeeeeeneanns 792271807 3
31 - ACCUMALATING HOUR METER.................... 897837 1
32 UTILITY TRANSFORMER. ... ....eeeviieeneannnn. 75Q170106 1
_ AIR CONDITIONER SAFETY SWITCH 2POLE 600VOLT  7923071D1 1

AIR CONDITIONER SAFETY SWITCH FUSES 30 AMP. 797754013 2



TN Rl REPLACEMENT PARTS [ T)
; 40RB & 40KB

MAGNETIC CONTACTORS E a% 8 5

) MKR3Z0ERA-DAR JANUARY, 1966 .
: PARTS NUMBER i
! ITEM PART NAME . 40RB 40KB

SIZE 4% SIZE 5
A Contacts and Spring
One (1) Complete Pole — Specify No. Required 75RB14 75KBR14
Coil* {50/60 Cycle)
110-220 Volis D7204%9.31 D72069-31
220-440 Volts D72069-32 D7206%-32
*Crher volteges and irequencies availsble on request. 550 Volts D720£%-33 D7206%9-33
C Contact Board (Less Hardware) One (1} Pole D20724.2 D20746-1
D Contact Board Cover with Screws One (1) Pole D520E7-2 D520871
E Contact Guide ) pDiz2icia D1210141
E, Contact Guide Screw — Size ¥4 — 20 x ¥ Fil. Hd. Sems 5-227.8 S-227-8
F Cross Arm {Less Hardware) . D52051.3 D52051.3
F. Cross Arm Screw — Size % — 28x 2 Rd. Hd. : $114.32 5-114.32
G Magnet-and-Armature— _ Di1882s} Di18825.)
H Front Pusher Assembly D17066-3 D17066-3
H, Rear Pusher Assembly D170¢84-4 D17066-4
H- Pusher Screw — Size Y% — 28 x 2% $114-3% S-114-36
Hj Pusher Screw for Reversing D189£5.1 D18945-1
Split Locker Washer for Fy, Hi, Ho S$-122-% 5-122-6
J Armature Pin D18722-1 D18742.1
K Armature Pin Retaining Clip D187£3-1 D18760-1
L Switchlets — Interlock — Kit (Max, 2 each side) left 490103103 491100103
Right 490102102 Z9L100102
N Terminal Front D521%3.2 D5211841
Rear D18754.2 D18756-1
P Terminal lug Front D187+5-2 D18748-2 .
Rear D187:2%.2 D18749.2
S Mech. Interlock for Reversing - D18%E1- D18951-1
1
~— NOTE: When ordering replacement parts, give catalog number of contrel end part number. ’

FURNAS ELECTRIC COMPANY 8 BATAVIA, ILLINOCIS ERNAS




Furnas Replacement Parts 17-GCF-4X
. July, 1985 Combination Starters Class 17 & 18
Supersedes Issue of & Contactors 17CF, 17DF, 17EF, 17FF,
November, 1984 0,1, 1%, 2, 232, 3, 3V2 17GF, 17HF, 17IF, 17JD,
&4 18CF, 18DF, 18EF, 18FF,
NEMA 4X 18GF, 18HF, 18IF, 18JD

Y79Q TOLPL 1 7ZTRIZ0ERA - KL

ig Furnas

B
L-.,,,./ ’
tem Part Description Part Number ftem Part Description Part Number
A Motor Starter or Contactor - See Device G Mechanism
Label or -
. Circeit Breaker and Motor
Approprigte e . -
Replacerment Circult Protector D&10380061
Parts Sheet Size V%, £ with
Discsmnect Switch 0&1038008
: D Disconract Switeh 250/600V
B Operating Handie D42450002 (Lecs Fuse Clips:
St_ae tem £ forA Fusibie 304 D&1096002
Disccrnect Rating 404 D&1096006
‘ Versus Sterter Size
C Shafr 1004  D&1096008
Size 0 thry 3 with 2004 D63240010
Disconnect Swiich D4745300) Non-Fusible 30A  D61094001

Circuit Bregxer, Moter Circuit 60A  D&1096005
. 1004 D61096007

Protectsr anz Size 212, 4
with Dictonnect Switch D42451001 2004 D&ZB4A0004

NOTE: When ordering replacement parts, give catalog number of contrel and part name and number.

Furnas Electric Companv 1000 McKee Street. Batavia. lllinois 80510




17-GCF-4X Replacement Parts
Page 2
Itam Part Description Part Number Item Part Description Part Number .
0, Thermal Magnetic Circuit Breaker £ Fuse Clips
Circuit Starter Disconnect  Fuse Clip
Breakee Size Rating Rating
Rating 0 thru 132 30A Non-Fuse D42422001
8th Digit of Standard Cat 15A 18TBGB 30A, 250V D61032001
Number will be “G" 20A 1BTBGC I0A, 600V D61032004
. 40A 18TBGE 40A, 250V  D61032002
.g:alc:‘l 9(;th:9;:1 of b 50A 18TBGF &0A, 600V D&1032005
woith Last Digit of 90A 18TBGY 2, 2V 60A  NonFuse 042422002
Part Number 100A 18TBGI 60A, 250V D61097002
60A, 600V  D&1097006
100A, 250V D&1097003
100A, 600V D61097007
Da Motor Circuit Protector 200A, 250V D&1097004
8th Digit of Standard Cat 3A  18TBMW 200A, 600V D61097008
Number will be "M’ 7A  18TBM4 3 10DA  Non-fuse D42422002
Match 9th Digit of 15A  18TBM3 100A, 250V D&1097003
Standard Car.gNumber 30A 18TBMD 100A, 600V D61097007
with Last Digit of 50A  1BTBMF 200A, 250V 061097004
Part Number 100A 18TBMI 200A, 600V D§1097008
150A 18TBMK 32, 4 200A 200A, 250V D61097004
200A, 600V DS1097008
8th Digit of Standard Cat. Number
D; Current Limiter for Motor 3"1“2'235”? Sngo\éﬂtage.
Circuit Protector 9th Digit o; Standard Cat. Number
8th Digit of Standard Cat A 18TBMWL . - :
Number will be "N 3 A 18TBM4L gid:a;g; the =Clé% :'mperagez
Match 9th Digit of ;g: :g:_gﬂgt l"" 100A, M = 200A a
Standard Cat. Number
with Next to Last S0A  18TBMFL F Ground Lug DIT94000T
Digit of Part Number 100A 18TBMIL
150A 18TBMKL F. Ground Lug Screw 500191009

NOTE: When ordering replacament parts, give catalog number of contral and part name and number,

Furnas Electric Company 1000 McKee Street, Batavia, lllinois 60510




' 062180620
5002764
109¢0£Z81
809764
YA
8¥Z9t
yaoviLis

— =t = 0

ALD "ON 1¥vd

Y. 9ivim

(1333 NI 3UNSYIW) NIV1S JYIA NMNL/NHHL vi#
AL Y N 008 HoLTns 319901
T iy
e e U3 e 37890)
PP s vyt
R R E YLty
peerereneerenese e iyag 137400 NODYLYIO

NOIL1dIN¥JS3c

v

H3Lims
§1pPoL

DNIYIM IvIidal

[4-011¢4001¢
ATGW3SSY LHOIT 8Y2

— O MWD WO

W3ll




RIS - - m - TERTAL
~w !.F s ! REC: BILL OF MA
. T ICTNER ST T [REFTIT
7942504 i . e 2 0 2 Il 5 i S S ol
72 % MOPEL_N? TR - 203 ~ 285 BSG - ZBOT. errmomTIT T :

N -1/ PN Ak mp AT 179 /
* _ \ : - |- Jesnnsnispamn| o |50 s 2
2— \ “17]- Q‘W.\\.lﬁ.nuﬂﬁ! 255 250L432 z Sl

- ~ - . .o - _Sceew ||
9zs* || .78 N 580D (1307) sFREAD J_ -lef- o 220870 sco RES O
1075" #3757k~ - 417]1-15 sozwcwaswsa Js/6vord Sla
| il - l vas~wssy L
s 2 HES i / 90 L - 800 TDIA. Howe A7 Ass . -l e]-1eoms ceama 2ozrca 5
: 7C.AND §oIND EDGES | -

EVIOOTH. \ ! ! - |2} -|rerc rwrm=cs 20230 7

| \\l} /1% ‘u»um.m.%.bo\uh i o177 70995 2}

: : - { 17 1= werser 79, 32354 77 2

! ; T ° ~17]-|swioe zao 55500551 S 0

1 — [_\
(33 1 2962 ramizert \ ziap J200C

CEAD 75 parm ar moos

> % S 53

i Ar 72 easiriont

e
-12|- «bhhnwmimmmiig&. ey 26 | i
/BT KET Qntir Swircw) \6F 2094 00 P e
7 8 Banma i | e ool | Ja| |42
[ | mpoursr it LARre JeH5075” | fee [
/T Gae 3% 5% 700" | 29 | 2 ARE
L) - |- B Fr ., 2002:0D4121 | =2 /6
& @ 1= lcaze 2ec | ' Yl 117
o~ @ -] -iCes @zmrnn | {ucsars | [z 116
v mM ] AN NG T SR R A

- s ﬂ“ SEx  T/us. HL-(72-2 Folowing

- B == XX -l Follocwrinc _ .
1501 _m& // 1 - BEOQUIRED S0 Liti = S4iTClT DR LICATON

FE-—Re L LEE Lo CABLE 55, L5 TLICATION)|

L oV emorss

6.0 cRraANnE as?

_CI29655

T R Tor O e O

s a_fhoﬂm_uu
T rel0d| P&

ML 7577 7_ S~ iTCe S0
TaSos QES. aIS2/CATIHN

t TTB d v oo o H

s o s 7042504

X ouwa e e At e i e 0.3 « o max o st
.5 - -

20 2 22 2% 24 2% £ 27 aa 2

¢ Gl GiepER__|L.

Il

T

WIS

peor 34




ILLUSTRATION NO. HL-112
DB LIMIT SWITCH WITHOUT AUXILIARY CONTACTS




ITEM DESCRIPTION
NOTE: TO ORDER A COMPLETE LIMIT
SWITCH, WHICH INCLUDES ITEM 99,
USE PART NO. 100E5242-2.
‘ - MAIN HOIST
1  LIMIT SWITCH ASSEMBLY, DUPLEX ............
CONSISTS OF ITEMS 2 THRU 98
2 COVER © ettt e
3 TRIP SHAFT SUB-ASSEMBLY ..................
INCLUDES ITEMS 4-27, 30 AND 31
4  CAPSCREW, HEX HD, 3/18-16 X 7/8 IN .......
5  LOCKWASHER, 3/8 IN, EXTRA DUTY ...........
B STOP o oovnne e
7  CONTACT LEVER, MOVABLE ...................
8 CAPSCREW, HEX HD, 5/16-18 X 1-1/4 IN .....
9 LOCKWASHER, 5/16 IN, EXTRA DUTY ..........
10 SPRING PIN, 0.156 X 1.875 IN .............
110 PIN oo e
12 ARM SUPPORT ..o, :
13 SPRING «noemee e e e e e
18 % CONTACT TIP .ottt
15  CONTACT LEVER, MOVABLE ...................
16  CAPSCREW, HEX HD, 3/8-16 X 1 IN ..........
17  LOCKWASHER, 3/8 IN, EXTRA DUTY ...........
18 PLAIN WASHER, 3/8 IN ...eommmninennnnn..
19 AC SHUNT e e e,
20 TRIP SHAFT (INCLUDES ITEMS 21 THRU 27) ...
21 CAM FOLLOWER, 1-1/4 IN DIA ...............
22 SPACER e oot e
23 PLAIN WASHER, 3/4 IN ......ooiviuannnn...
24 JAM NUT, 374216 o oooore e,
25  CAM FOLLOWER, 3/4 IN DIA .................
26 SPACER «ovn ettt
27 JAM NUT, 7716720 oo,
28 * BALL BEARING, SEALED .........oovneeennn..
29 SPRING WASHER ..o,
30 ANGLE INSULATION ..o,
31 CLAMP .ot
32 SPRING «oevne e e
33 CAPSCREW, HEX HD, 1/2-13 X 1-1/4 IN ......
LOCKWASHER, 1/2 IN ©\otes e,
34 SCREW LOCK PLATE ..o,

CI-29638 PARTS LIST HL-112-2

_ TYPE DB-270 AC POWER LIMIT SWITCH-DUPLEX
(NOT EXACTLY AS SHOWN:)

* - RECOMMENDED SPARE

PART NO.

100A6678-2

87A6D1
979A87-2

20Q260D257
3643v011
29H1057
6E286
20Q2600228
3643V010
192223077
1813330
16E4349
172518
79H1876
6E227
20Q2600258
3643V011
3631v007
79F3161
10E137D1
13715903
18H767101
3611v012
2065v008
13215903
18H767104
2065v004
25724606
187185203
70H19013
32F450
174515
0826V078
3616V011
18H7954

PAGE

1

qQry

ot

RN AR ENMNOMNMN RPN MNANRN SN OO NN S




ITEM

35
36

37
38
39 *
40
41
42
43
44
45
46

48
49
50
51
52
53

54
55
56
57
58
59

60

62
63
64
65
66
67

68
69
70

* - RECOMMENDED SPARE

CE-29638

_ TYPE DB-270 AC POWER LIMIT SWITCH-DUPLEX
(NOT EXACTLY AS SHOWN:} '

SPRING SEAT ...................
SETSCREW, HEADLESS, SOC CUP POINT,

5/16-18 X 1 IN

HEX NUT, 5/16-18
LOCKWASHER, 5/16 IN

FLANGE BUSHING

PIN ..
CAM LEVER (INCLUDES ITEM 39)
SHAFT, WEIGHT ARM
KEY, 1/2 IN X 1/72 IN X 2-1/4 IN
CAM FOLLOWER, 5/8 IN DIA
LOCKWASHER, 5/16 IN

HEX NUT, 5/16-24 UNF
47 * BALL BEARING, SEALED
SEPARATOR, BEARING
SHAFT, STATIONARY CONTACT
ANGLE INSULATION
CAPSCREW, HEX HD, 3/8-16 X 1 IN
LOCKWASHER, 3/8 IN
CABLE ... ... iiiiiiiii i,

SEAL, KNCCKOUT

MACH. SCREW, PAN HD, 6-32 X 5/8 IN
CAPSCREW, HEX HD, 3/8-16 X 1-1/4 IN
PLAIN WASHER, 3/8 IN, HVY
LOCKWASHER, 3/8 IN, EXTRA OUTY
HEX NUT, 3/8-16
CONNECTOR CLAMP
CAPSCREW, HEX HD, 3/8-16 X 1 IN

HEX NUT, 3/8-16

PLAIN WASHER, 3/8 IN, HVY
61  LOCKWASHER, 3787 IN, EXTRADUTY
CONTACT STOP ... ... ... ... .....
CAPSCREW, HEX HD, 5/16-18 X 1-1/4 IN
LOCKWASHER, 5/1i6 IN, EXTRA DUTY
CAPSCREW, HEX HD, 1/4-20 X 1 IN
PLAIN WASHER, 1/4 IN, HVY
LOCKWASHER, 1/4 IN, EXTRA DUTY

HEX NUT, 1/4-20

HOUSING ..........iiiiiaiin.
SAFETY CHAIN ..................
PIN o

PARTS LIST HL-112-2

DESCRIPTION

...........
...........................
.........................
......................
...........................
...........
-------------
........................
..........
.................
......................

.....................

.....................
-----------------------
................
.........................
----------
.......................
...........

...........................

...............
...........
..........................
..........................
..........
...............

...........

................

PAGE

PART NO.

18H7784

0882V051
2145v002
3643V010
52130018
19H3408
6E229-F1
10A40D1
20H2984D14
13715903
3643V010
2149v002
257246010
25F266703
10E131D1
70H18D15
20Q2600258
3643V011
79H1878D1
87724602
0862V063
20Q260D260
3632v004
3643V011
2145V003
32F451
20Q2600258
2145V003
3632V004

...........

...........

..........

..........

................

...........

...............

...........

...........

QTY

fary

3643V011
79F3159
20Q2600228
3643V010
0826V006
3632v002
3643V009
2145V001
14A1158D1
20H3330F1
19H3332

PRNHEFEMNPNPNNOOMNNMNNMNNRONMNE R RN ARNMNDOOMNEFENMNNN RN e



*

CI-29638 PARTS LIST HL-112-2

TYPE DB-270 AC POWER LIMIT SWITCH-DUPLEX
(NOT EXACTLY AS SHOWN:) '

DESCRIPTION

—————

SPRING ...ttt iiiiaanannnn
SHAFT CLAMP ... e
CONTACT HOLDER ... it iiiaens
CONTACT TIP ...ttt
CAPSCREW, HEX HD, 3/8-16 X 7/8 IN ........
LOCKWASHER, 3/8 IN, EXTRA DUTY ...........
BEARING HOUSING ........co0 i
CAPSCREW, HEX HD, 3/8-16 X 7/8 IN ........
LOCKWASHER, 3/8 IN, EXTRA DUTY ...........
CAPSCREW, HEX HD, 3/8-16 X 7/8 IN ........
LOCKWASHER, 3/8 IN, EXTRA DUTY ...........
PLAIN WASHER, 3/8 IN, HVY ................
GROMMET
ARC CHUTE ... i i e e
SPRING ... et ee s
LATCH LEVER ... it ianas
SHAFT o e e

..................................

NEEDLE BEARING ..........ccivinvnnininnn )

NEEDLE BEARING ......... .o ivivriannanty
RETAINER RING ........coiniiiinininninnns
BEARING HOUSING ........ciiiirviiinnninnnn
CAPSCREW, HEX HD, 3/8-16 X 7/8 IN ........
LOCKWASHER, 3/8 IN, EXTRA DUTY ...........
RETAINER PLATE .. ... i
LOCKWASHER, 3/8 IN, EXTRA DUTY ...........
CAPSCREW, SPECIAL ..........ocivivunnininn,
TERMINAL, SOLDERLESS ..... .. .. .coiiiiaet.
NOT USED

WEIGHT ARM ... .. i e

ITEMS 100 THRU 107 ARE NOT USED

- RECOMMENDED SPARE

PAGE

PART NO.

172474
32F456
79E3090
79H1876
0826V040
3643V011
25E154
2002600257
3643V011
20Q2600257
3643v011
3632v004
20F57D59
979E100-1
177517
6E225
10F35080D3
257951D8
25795107
182240202
25E154
20Q2600257
3643V011
18F158903
3643V011
20H3353D3
79F1376D91

6A38

qQry

PN B =N NN PR R NN W W NN N

—




ITEM

CI-29638 PARTS LIST XX-6

CABLE REEL MATERIAL

=NOT ILLUSTRATED-

DESCRIPTION

GLEASON TR SERIES MOTOR DRIVEN ELECTRIC....
CABLE REEL REEL TO LIGT 70' 20 COND. #10

TYPE SO CABLE AT A SPEED OF 90 F.P.M. REEL
COMPLETE W/100' 20 COND. #10 TYPE SO CABLE

& VERTICAL DOWN GUIDE ROLLER. CAT .#TR1-203

285B56-28022-J1

SEE GLEASON REEL MATERIAL FOLLOWING

HEATER ELEMENT FOR CABLE REEL .............

CABLE REEL FUSES 10 AMP

....................

PART NO.

- ——

-

480Z5D39
792754D7

PAGE

1

qQry




e g e o et 2 S e e e s

T390 1]

SIN yroe] e o I o prm— S (D1 0¥ e
N E——— Ta | we | u BT ISR , T = AT T
QL6692 Q| == 266410 N& “ABIWS WSS L7000 33700 ) b b =
{ 1nosvd 3TAYD mAWXYN $ITNIS ) HOLIMS LW E *‘ I T v
7334 38v0 ( #401u¥IIT¢dY 1n0sva m-OML 03 GFWNOIY ) HOSNIS LNOAVH 0 e . .
. OrLms | assYuan B . . )
T 1L 2082-958580-907 L[ vouvoras ! 39vOWd TOULNOD HOLOW 7] : S
OO SIS - TR 50N T 7 ; ERCLEIN| ‘587 4L T 3SOH_HO 318V0 HUM ‘
. NISNOOSIM FTHAAY - H - R W
123¢ NOSYI1D . o -
/\ §§@ 27339 HLIM G30NMIONY SW3L1 T “1H9I3M L3N X0Hdv N
. - _—— ——d
\%@ _ ” 8Lsy _. via’ : : , : = =
. o . — . ) s
1. 310N 335 5 ' 0023 : : -
S R . _lnvl%og ! : -
) , j
e GO e i
- m,_m ! —
VAR |
] (1 |
«
u { : o U 2
i ‘VIQ 8vs ' ANNCHD 3A08Y
— S3T0M INILNNOW ¥ LHOIIH "Xy
W -y Nouo3s .
_ i a
- via oy ) 16
s ®
N 3
¥3A0D 7
INIWLSArQY 30001
1557
m_rM
- 4
1 WanINIK BTG
JONYHYITD L
TRONIY H3100 NOILYDIYENT XOgHvYID
: ' . ¥3dOdd IYNSNI
SAVIR GYORIANG TVWEIHL o OL NMOHS SV
HLIM H3LHVIS HOLOW OV AlddnS OL H3IWOLSND [SLNIWIYINOIY YIWOLSND N 1HOWdN GILNACH o
. - b 4 38 1snwW 7334 |2
V35/7357 13 T NOILvd31300v N o )
'S$37 ¥O 14 TTDOT 40 LHOI3H ONILAIT V HLIM Wdd ~Op LV Sonvuins o ¥INOLSND A8 03NS
VIQTTPET 218v0 QT /07 40 14 Uor_LIFT" OL 334 \ 4 [.\, "9nTd NIvHG »xOmm«uo oLl |—
INVES QIR - 370A0 T %) 3ISVHA T g LIOA ol 5 S5300Y MOV ST3NNYHD
3NDYOL ONILEVIS WANININ % GBI WY O0IT d HIg “HOLOW — I - 5 “ONILNNOW Q3¥Y3434d | |
SLIIONT09 SdWY T G5 ST 104 7 “H0L0I 1100 o S .
_, 20T 3F TSN - H3N0LSND NH@QQQQO\ H
SHMEET
[ ot
91 st v €1 _ z1 _ 1 _ o1 6 a . 9 I s v € | z | 1



£3325 oron e

1301 ! sl wiv oo : i - . . . . 1817 II0H SNOSIATY
Oekbato]e] 58 B == . S S ) P
me] e - LIS 2L WL AT, BRI Ol oL = =]
HOLIMS LINIT AYVIOH HLIM-
Jmmmm 318YD o [
Ip- 9487407 L ™ ~omvoray —
z%EmWN,mmwuaﬂhmdwumom.ﬁn.u y V* NNQ\. 778
e e ) B
e . , STI0M 1004 ST AD
éﬁ@ S7I0H T 1L D0 884" .
| LG - DEEZ a
[ . , PP N
~— Q4¥b —= @eimEsE

)

®

BN
I

L \ G weoneLoy
. AN X AOTHD 27 S

€219 S\ : : ) AL WV S WaT LI
A : g NI 700 INNT T

HOUID SOISTORS TIUSHT &

_eL%/AD
]
=l

SE » WU HSSY %\&%.u

. U KoLy Qs

.« % OL # WILI I0ISH/,
6D 4 WL 77748

Q
Y

| ‘ . . NP WLIIIN0I.
/ “ 2, > “ < - ' - R
o ; — Mo b e WILT

. N S T N0 TITHL L]

Ca)

é

. BL6s0l Mo HLim |
! LN/ QNG NI 7DD

YN0 LON LS
NMOTIVIYE “SLIOA:
Q0ZZ A0 TTNTLOS
7P0/0SIMIS 2H 0|
) L7 UMW 7 04 A7 | —
- LS JNHUITINT |G

(86 W10 A78HFSSY 2mUOP IS

T UbbGI00 MO W SST TS IS AND
NOUPLNTSIIER IHAdD V' S/ QINLIN T00SS

g . . 2 g WILT 201 DL _
o ) e A o&/_\%f ROONG : W@ - A ) : sawow 891" (1) 770! | 4
; , . Lt dmn)
> N0 e WAL

—

H - HNTIN JL odwrao| Olslo7| Z I LS 3} oz 52 wro7 | $23l0F [ Pl Bel G2V X pZde SW ONQ¥|__ 1220 v‘|!v 6/ ] 2405 k\v.ubn_v
: - . ST ArSomirET 202104 AR . 2309 .L.| _LE9BI0R| P | 45 — chw TIHSIMNIO? | 0bOIL Y| 2 | 8L ﬁ |
02-52° LWyo? | €220t | b | S5 W,S50 7aI00 201977737 Ipio-d] /1 9¢ W22 S2D° X 02:82°_ SO @F ¥7. _IBZIGID 2V 4l
i TS TTEV - A0 | SOVSWEC- T/ L bS S WSSr 9odoII0 .  belliO-Gl 4 1 St SE&_MPRO | Blblot) 1 L Dl [-0PILEbS) # oMMPYT
: NN - T 222 | IR0 7§ es TUTTTT MO0 7 VO b7 ¢ 60889LII-G 13 R) bE H100L OF Holld 521392075 | 1806417 4 I 5/ Ais QIIM 78 Qb
ToTS oS | eeletO | 7 20 Ao w70 F2W0 | LRG0 2 T s dazanod K| Soeigv] 1 | €5 WSSV L700008 DLW ] 0655200 [ | b/ FINSOIINTS F0LOI7T001 &
E 24L5077 oeled/ | 7 : % XSmO | bBEIO/ Z/ 1 L MOZ27 LFTHIS 206 | Sobellwl 7 | 2% HOLIMS W71 Seegiov| [ L. 4] H
LSHT WIUTYISO» FoNTHITLNI T dspliol 1 AN £/ 2% LN XI5 | 56007 | 2/ 05 TSm0 oIS | Z0tosBio-v| [ | I W07 %?«m& Vid 7707 20850/ P ] HrdTIm L0 G S.N«.i“ I3
IGT7 - Q0L NS 5625/0-F | 1 ﬂeﬁu 044 x £/-%, SoonX%| Q99810 2/ ) 6b FIGIATY - LMD | 200648171 23 L] OF 2yois | Akai0E] 4L 1 SLVIM LV I i
DL NOLLATD | A . R WSSy 7005 | LorHlOC| /L 80 LN 1777 06 JOLOINNGD | 20L5761-7] 1 | 62 15" _IZHSOMII07 160100 | 2l Of sa7 I
SIL NOILITTD 77072 L I CYZ AR 71 Lb L LITTNED. X727 - XOLIINNOD, 2095054V 1 i 82 ONO? SLT X BI-1ET 50 OF i osgL0/ 26T OMILLTS FXL N
: YT¥IIS NOILVIDY ULV, 20 SD h __ X400 xog_ NolLownL /T o Ol & XISoMYI07 88010/ Z L ON/HS7T_FIIPLS. o922 Z i 8 :
i YL 0T _SlGIOF . T L : DoMTYLNT KOR WOILOMIIL L sbl W02 O5L X 5 or & SwW QN TF bpZIOL z 2 W SST AT FJOLOI7T0T . pLSBIOF, _l\ RS |
# §NQ§ peXd ELbbIO S, [ | QAUIIANNOD T7E0| 11960l 7 | bo J70d_& 40079 TOMNYTL oL-21D 5 T 2D WISImMIO0T7 05407 > 1D gC & WL D%
T &2 NOMTIVO - 7v07T | 2666109 . 1 | DNISTIR _ DVII2DTY /1 gb T Ol# IASPMA07 . BG0I0I-T) %) | B N IXF_/xiiw ¥/ S AW 05 IS
d LR THON POLD | 4 Ol IIYSOMI0O7 ligrol p i 20, WC7 56 * L5 Ol SW O GF 6lolol-V! %) FLVH FIOS SUL S TWHT FITI07 . )
i SZ° IISoMIO7 060IOL ;T ! ¢ e __ . St-odw SO On i [ bl _ib VIHO ST INIT JOUOTNNGS _ PLeooL-P| 1 z. WSSV 2L0% ¥O7F
SMD? 8B X 02-S2° SO N XY 28z/u-V. 7| &35 FUTI  HOUITTT L2102 7 ob ! 5 Gg' WINSPMIPIS  D0ZIDIVI T ¢ 1 FOTOVE MFT FL B30
AT R A 2] S T RN . e A ol wpHSEMIIT. G007 & |07 LN 1217770 AL Bl 075450 H
NOILS1¥I5 TG T o dvver aao. AT TG igasag o T ow dwvd adbT 1T T NOgryis I N2V ALD 2T AOILITIISIT oW Az 7
Gvig3ILYWN 30 018 : Fior o

9l [ st f vt et z1 bt | oi .| 6 L 8 | ¢ L ..o .1 .. s... v I € | z | 1



fee e e L e e o A A T T AT P g Ty s e

:. i, — e e
[E| SAN jul 1 o — .
,_D By T ] =) T oo | o )
4b¥570. =| 5 ‘ = ==
30IMEITY X Q.awm ;
133§ 4l 1034iQ o [ . \ 7
dS . NOILYOI ¥
- HOOLS4 - WPHLEAMOY - 5 T334 I5OM ¥ 37EVD |
oS TTAAY
. . 33¢ NOSYIID . |
| T i A
IVIH3LYW 40 TTig )
NO! 1d 140530 CN 1Hvd ; ALO [W3LI P
= e = === ONIN3JC _/ N
H Ogl x T g5Bl % FOIGCa] @ ' H3ddvEM —
. Wi 0igec-d| 8 2
7 : V12 01145 | (GeveC g8 ¢ o .. 002 %3A0 SHIQIM
A0 083 X MIU5 93advun | TERAIGA[ 1 v {S700dS 3I%0dS ‘v2 '02°91) BIdETHMNCY ATEWITSY TVDidAL ) |
W q0 X M §-ddvo~ —1 s SUVI3 34035 3WICITE NI bR & MIIA o) 7
G399y 1d0FS-930vdS | Lhpatord] 9T o A
Y536 ONOY —N3ovas | BhvalDa] B | ¢ . @
3%04S F1vIO3AEILNI —_— | —] & .
IX48 340dS ubq_ommznwmu»z_ — ] — % S3IDNTIS - dAL SINOAS - AL
R X &l-¢/y SOHH " - ! - | BY= YN [ |
Bl ¥ €i-2/, S0HH — — V- NOUDIS ; 4-4 o e m |
5L ¥ <i-2/, SoHh KA A EEL o7 ::..J -
T CCT X ©1-2/, 2. R 601 | 91| ©) Tl v
€1-2/; 1NN X3mW 656501 — D (370w ) - a
2/, LIcE-TansemnIC gesizl | 8P| & O s viewee
TG X Gi-Ic L106 3970970 | 66:tCl | B | T
70CT X §1-%)/¢ 30HH GIOCT | e | < : -
3¢ HInSvAIv 3 SvZ10 | 0% | FI ! ] (43%) W3advam ] =
- 3l/g 171dS — &3HSVAWICT 16CiCi 2hl & ) ! _
81-91/c IAN X3H SYELOI Bh| oz gAL :
76L X.02-G2 SonH gvCiol | — | 12 T
G2 W3HSVAMOOT 060Gt | — | ee L - ) |
0552 IAN X374 | evesol | — | &2 . (434) , a
8NH Y¥31dvav_Toods | BaIpi0d| T ve AINN HOLATD Wl _M\ ,
\ i
osne) f

‘ . *JUAN JOANOD (G0 3UY 03Uy
3pNJ104d_$360A CLIDUS OU 10U BJNSUT 03 SIUIWIDIID INOUS PUD 53| (dS
wiJ ayy 10 8102 3x0)  *$3{0Q Gny HUD WiJ "AT[DUTL PUD ‘5310Q JIOCQDIM
“{AlUaAa 100D Suil 330dS) S1[O] I[[OS PUD WIS “SI[OG A0AS Pub wly

+§3QH0 ONIMOTIOS ML ME SET0E TV NILKOIL

+ualysly T0U o Y-y U0 u]_umoys

2JoMpJDY BUISH SWll 3yl 01 $310{A uujmm 131804 ‘u3IUb{1 TOU of

-§ 0073935 Ul UMOUS SO 3JOMDIDY BUiSN S330US 3yl O3 SWil ualspy
I3

SHIY TaW3SsY 17

. y *J300DJM 94T 01 DIPIIM ADDI(D
81D 5420005 Ay} JO OMI ‘Al ON 3lA}S 13000.M GUISN UAUM :5T0N.  ©
UIIYGTL 0O og ."5-) U0[31095 pud ST]0Taq aq045 SIDTRULtelu] Ul UMOUS SO i
350 *3%005 3101DULIIIU] Ul 31]SOAC0 DAUOTIISOC 3G PINOYS N
BUTUaa0 Jaddoik Jul  3x0ds mw_mm © ay) u__oummuﬂ_nm.ﬁwmxmﬂm mmnwmwﬁmwcw :
aul * 10005 3U1 J0 Euﬁww&: § [ L
7 4 im«canw Moos auu.om 91) M00S 230]PAWIBIVG UD SOU [00AS 51UI 4]

i ) : |
d3aQNT 3L 002 SR : ,
diedteM v04 AVIW3EITY IVDIdAL

[

S0

*uMOUS SD 35DJd Ul S3IN0CS FT0U WIJ JIING 3yl 1[09  ‘JIdnds
pub 1[oq dUl 330{d3) UYL 'UGIIIS0Q 0IU] J3ACDJM. 3ul TING 01 J3AS]

40} pOY3W SIUl 9SO °$J9IDAS 3Yl JO DU DISICXI Ul JIAC JICdOIM
343 33D[d  'UAIYS{} I0U Off ‘g MITA Ul uMOUs SO Euxﬁtcx PUD $1320as
LG 3{Cu3ssY

P3P0 SUY BUISH ‘QnY Ayl 0 $3%00s JIBY WlJ Jadu] Ayl

, \ *43000S PUD 1109 3yl 2201624 Uyl
/ “UQT11SOd 01Ul SICADJM 3yl T[Nd 01 J2A3! O SO 34005 1DU1 3$N0 DUD X, .
\ D3]330] 423005 PUD 110G Ul DADLDL 'AJDSS3IAU 3] ‘5 AITA UT LMOUS
. 3 . PRI TRCE L]

SO 930MDJ0Y BUISA J3U13501 S1UXEAS 3ud 1108  "3J010 yl lUAL3S Jad
-aDiM 4303 UQTIISO4  ‘UBIYGIY 10U O ‘¥ MSIA U uMOys SD 2JOWDIOY pUD
\

-

4TWH My W3NG

$J22005 1531402 9y} BUISN GIY 3yl D1UC SX0OS Ayl Jo [T 110G ‘Siag
-00m 331G 3113 {nW 403 *UIILBTY TOU 00 *S30CS 3yl UIIMISQ Ul 3d . .

2% BU1 BUJUDIMDUDS 31juM_*SIH0AS BUTSOAS 3413501 6UII[0Q ‘GG )

BUOJD apUfIUCY “J33D0S 9yl WOS, 3CATIM ALY 50 DUR GaLJN3 Ay Bucy ROV SIS B30avOR TVRGILa0 ¥ ‘

, WISl 00 "V MIIA U] UMOUS SO 3JOMDIDY DUD $1330GS 1395103 Yl . RaT RS TICCwW 38048 0T
SUISN Gny aul 01u0 $3X0S 6U[S0A30 Z 3]0Q ‘S49aC0uM 33314 I[5UIS 403

-n . SO
et . o . 1HOIIH DICS 0&7] — ~=— ITZAIGSY 0045 G308 vOIdAL e E3E - — H
\ ) FYANTGRY <002 SHIGIN B3dven 803 ‘v . U_ONQADQ

\

- . . . 10945 .

/ 4344V QWY SIS TGSV 1 TS IO} HIOT 10038 g - e Q094 ) , _Tmﬂ oy
[TOSI0T wid — - . ] ]

n
;
n
I

| st | v €1 i zt I L | ot - | 6 ] ) [ P2 I o I



ILLUSTRATION NO. CI-21
GEARED LIMIT SWITCH APPLICATION

Harnis¢/

WHEN ORDERING PARTS ALWAYS GIVE MODEL AND MACHINE SHIAL NUMBER



=I00ES

5067 ]

A-B BUL 80! TYPE ¢MC 4-4
FORK TYPE LIMT SwiTCH

P 3 “ "
e 7% 7%
L.H. SWITCH R.H. SWITCH
VIEW FROM G-/ SIDE
Cl CRANE STANDARD
- - \ FULL SCALE _
, vl T
. bbb tabstoboss M0 Py
i TTNERAL TOLERARTE N TES - oere
M DECIMAL PLACE STauCTUmaL l-un...““...n \¥Nn\l‘o -27-7
L 2 Freel ol [P
rouAM M..Un” n.14n,..maw.. hias 2o In - i et K204
A ees o fowT1-0 151 B3 @ron sesow = oov 1o s smownroursn 52 PT | TRACK LIMIT SW. APPLICATION
P S ano L v, Z “Fron. C =
A s o e s £ Fy / |len ST_CRANED
T e Br| S Faed)e IOOESS0O7
s 8 7 ° ° w0 " 12 . 10 . (14

»

NO. REQUIRED . BILL OF MATERIAL

[ [ 1™ ., BT T e
2 | SUPPORT - LIMIT SWITCH oM 3987 1

2 |SUPPORT- LimMiT SWCH eH 3988 2

I 3
8|7 /12 " HEX. BOLT w20V 025) 4

8%, HEX. NUT 2045002] 5

815, LOCK WASHER " laaisvoce) A

TROLLES

2. 79260/ - See A.8

Bull SOl-f.0

A A 3 o~ AN
):ﬂy (R 'S¢ e ¢
AE e e E M LR e A ETL

T/ T e AR
oA 0dd13 L2 £

-
1O+ 1/ NO‘N: A0+31 |[Ao4aar (g

A4S\

AN
/@ /(IW.\O/\mfmmmZ

" EE




g
A'd

F/OOE5508 | _ T I TS LT S —
- 7 T TN e e

~ 2| SUPPORT

16F 5187

- . 8% %1% HEX. BOLT

I0e26V025"

8%, HEX. NUT

2045002

8%, LOCKWASHER

36/5V008

KN IR T L BN

Bridse

SPAN SYMMETRICAL ABOUT ¢

AAB. Bull Fol-66.0 P

END TRUCK +
RUNWAY RAl
©®,

@

@

1 END TRUCK
=X

‘!

I/I/ “ -
h| N
I F\ i
: fa)
24 ' 1T
O / \
L ~al s
- - — ™N

__ »
j

IRIP BAR \
MAT L+ MOUNTING 1%
BY CUSTOMER.

FORK LEVER LIMIT S\WiTeH

FULL SCALE

A-B_BUL 80! TYPE CMC 14-4 2 . / SQUARING PLATE

Cl CRANE STANDARD

raRT w0,

| weaT vacavuany om rmocTesime MEGNCATIONS

° O2 GraD, N 03 GRAD, 2 40 GRAD, 3 BURPACE ROUGHNEDS NOTE KSTIMATED WEIGMTS
o
B fabletelblylshd gl ARAITE o ROuOHNERS SaLE o7 458 renbens, : __
. GENERAL TOLERANCE NOTES R oL ddeniitharlbortecbiiond Seogvry _
. = 7 i S5 e o 3
: DECImAL PACE eTRUCTURIL | MAcmimin \ml-\uo Qr\.W- 74
41} PrAcE o0 x mav” = ma0* LAk TO
. t3) Prace 000 % azo” = 220" el -
: - e o | fm e FRRL b ] -
N B . e b IEP- Al B (SFCRE
B - EXCEPTIONS: TILE,
SHARNISCHPEQER wismrres swosmigTany . (D ou smow 2 008® TO 8E awowN 10 LFYER ﬁ%\ TRACK LIMIT SWITCH APFL..
BONTS T Tiue BRAWING AND THE BaTa EwOWW AND LOwER Lo, : TROD. CI On}zmm
THEREDN. 410 BaAWInG AND /O DATA ARE CON- T snorca ©r otcn o, - .
Pt S T o ot Lo EE A @ Zrmoreares v or sroms, mace EEHT [
Hrtigtogeigonrlaipuiotrsd ol i T o E— o =100 O
St or NARNBCHFECERY e canar e e I UM -
" ”

e tessuv 174 1 B 2 3 I s ° 7 . ° w0 1" 12




ILLUSTRATION NO. CI-22
FESTOON CONDUCTOR SYSTEM

Sh Jh

o Ry~

WHEN ORDERING PARTS ALWAYS GIVE MODE. AND MACHINE S5AL NUMBER



CI-29638 PARTS LIST CI-22

FESTOON CONDUCTOR SYSTEM

" 29A8589F1

ITEM

DESCRIPTION

TROLLEY ASSEMBLY (INCLUDES ITEM 1A) ......

SEE DWG. FOLLOWING FOR DETAILS

CABLE HANGER ...... .. cciniiiiiiiiinnnanens

SEE DWG. FOLLOWING FOR DETAILS

CABLE SPACER .. .evuevneinnnnnnnnns I
CABLE SPACER - veveeiteeeinannenanss
CAPSCREW, HEX HD, 1/2 X 172" .............
STOP NUT, SELF-LOCKING, 1/2" .............
CHAIN, NO.2 MACH (136LIN. FT) ............
CONDUCTOR CABLE (92LIN. FT) ..............

SEE XX-7 FOLLOWING

SWIVEL HANGER ASSY ....... ... . ... ..o

SEE DWG. FOLLOWING FOR DETAILS

STOP ASSEMBLY ... . i

NGT USED
NOT USED
NCT USED

S HOOK NOT SHOWN & ovvereeeeeeaannns. '

PART NO.

929E6-3
929A13F3

29F536702
29F536701
20Q2600332
20H161406

929E8-1
100H484F1

871907

PAGE

1

QryY

18

34



TROLLEY ASSEMBLY — 929E6-3

a) 4
] 0
[
1 / P
— M S
[ ©
a
l -
i |
+
|/ K \J :
! T A
’I l
ITEM PART
NUMBER . DESCRIPTION NUMBER QTy.
i NOT USED
2 WASHER v & & v 4 = o o s o s o o o o o &« = 3612v006 4
3 NOT USED
4 TROLLEYERAME . . - + « « « « « =« + o « o« & 29E5623 1
5 LOCKWASHER . & v v « & « + o s+ s s o o 0 = s s 3615Vv011 4
6 HEX JAM NUT 1/2°"-13 e e e e e e e e e e e e 2061V005 4
7 TROLLEY WHEEL  + « & « « o v ad o 0 0 &« o & 132121 a
8 SPACER . v v 4 e e e e e e e e e e e e e e e 18H8042-D3 4

IMPORTANT: To expedite your repair parts order always indicate the Part Number,
Part Description and the Crane Serial Number gn each arder.




9 @
@
+H+ [}
@—&” hd /
J\ [T‘ﬂ W\
2% ®reE &H

N bW =

10
1"

12

1-CABLE HANGER

NOT USED

1-CABLE HANGER

2—-CABLE CLAMPS

2—RUBBER STRAPS

ITEMS 6 THRU 8 NOT USED
2—HEX. HD. M.B. 1/2" X 2-1/4"
2— HVY. SELF LOCK NUT 1/2"

NOT USED

8—HEX. HD. MACH BOLT
W/ HEX. NUT & LW 1/2” X 1

CABLE HANGER ASSEMBLY — 929A13-3

29£6959
29E£6960

32H747
162682



CI-29638 PARTS LIST XX-7

_ FESTOON CONDUCTOR CABLES

ITEM

-

10
11
12

=NOT ILLUSTRATED-

DESCRIPTION . PART NO.

—— —

#12-8 COND. TYPE P&H 2042 CABLE .23-1.3"DIA
#10-4 COND. TYPE P&H 2042 CABLE .27-.88"DIA

#4-0-1 COND. TYPE P&H 0233 CABLE .93" DIA..
FOR MAIN HOIST MOTOR PRIMARY

#250-1 COND. TYPE P&H 0233 CABLE 1.03" DIA.
FOR MAIN HOIST MOTOR SECONDARY PRAMARY

#4-0-1 COND. TYPE LP&H 0233 CABLE .93" DIA.
FOR MAIN HOIST MOTOR DB LIMIT SWITCH

#2-0-1 COND. TYPE P&H 0233 CABLE .84" DIA..
FOR GRAPPLE MOTOR

#148 COND. TYPE P&H 2042 CABLE .21-1.2"DIA,

CORD GRIPS FOR ITEM 1.........c..oiviiinns. 792405605
CORD GRIPS FOR ITEM 3.........cciinvnan... 85224013
CORD GRIPS FOR ITEM 4...........ccovtinan, 85Z24D14
CORD GRIPS FOR ITEM 5...........civvninnnn 85724D13
CORD GRIPS FOR ITEM 6...........vviviinnnn, 85724D13

PAGE

1

QTY

(=2 IR - N o]




J

i
| R4 U |
T

PUCIPRP S ——

et o
-

P9

=

SWIVEL HANGER ASSEMBLY — 929E8-F1

CONSISTS OF THE FOLLOWING:

2 — SWIVEL HANGERS — 29F4266

NOT USED

1 — HEX. HEAD CAP SCREW, 3/4”-10 X 2" LG, — 0626V132
3~ PLAIN WASHERS, 3/4"- 3611v012

1 — LOCKNUT (ESNA), 3/4"-10 — 20H1614-D8

NOT USED

4 — CAP SCREWS, 1/2'-13 X 1-1/4” LG, — 0626V(078

4 — LOCKWASHERS, 1/2"-3615V011

4 — HEX NUTS, 1/2"-13 — 2045Vv005

O 00 N O 0 b WK -

-



I« mom N Nm w .d.A“Mw.ﬂw .i..n.mnml.w:“ switin | ] e e AmIsGSVETS 0 IS0I ML WL SOy
. o ol - ANV s 3 a0 GISN 39 21 10|
{ o) h ang| T ey B A T e < 3uv oW 10...52.2.“ “4 Vv w0sOv DIAved
. o - -z 2 e QIYS ‘MOJEBeL MAOS VIS Dei O Duiaved SINE
wﬁnhbm. F941AD 12:ML o1 8 qqso oy O Q00T o 01 $:018 atv1IIocOna SINBISTD XIFTSINGTS
- ~21-2v L¥0l  CoD* 3w 0 WIa WG 1 T v
S JOLINARCD INN (PRI : XL LD G
EMG ( ﬂdﬂ[u:q NI LG . “avaa o1 & .n.n_. o ¢ 1._9_.n_, _k_.._
o058 F2 Le-3.% T joory pooatx (1) QU IO 3533
= y Py = 80 | 0 | e 18 HINT WWIJ30
H2d [Dol5as B e I EEL
31vGg ISvIN3 =
e e Rl hmn.u_ b ETOe B wian]
1d b I3 " 53, IV v, — 7e]
= SIS oie swae, vae [ 9 26/22 O3 & HI30d
F—— e, SIARIU0 SSTR SIOVICHOIN
TOTo v UT 00 157 o2 Fersn 2
T35 SST08d O UOUvIEL ivee ] O% Liva PR i g e
T | B£962-19 “oH U
sqe1) woy Of \

Groor o <naleom oy wonsoiir v s MATA NV I CRERVIS -2

HL9M3 AVANNS 9-z262 T - T '

T HIoN31 aolradNos  L0.5/2 Coom T | €32

O+ |I!:l_1 T 5406757 OT e TIvaE & e o T % w.”..dlo\onuwwm,wlmnliv_xo-mvr o109 :
0-013dS € 406 E...muuwn 2! i A _ Bl _ 9.4 NT £0-08 2.0~ Ko _,s..mu P N_,o..é_.ou.m"

) } I i { 1 i ] —r— .

—— ] t 1 i 1 1 i T I — !
——— i ! I ! m _ !  E——

7 ] /k\
| ¢ oy
. O

L : VAN 9@ #8CPx, 91 D "2 O] x. 98 1\ 5

a3svHiand SIINNTHI 49D AZEEC IR R B (2
A" a3qa19 ™ . .
$370HVIC AS° \ . _.Q_ @.._

00

NEA\QQ\\Q\, T G [ -ITE FE

2/ Aznsvme 2| P9 ST F
QLA 7707

// 1O W3 ©1- 24|99 [

Q1 S ononsmt 08| 19 &

S v % 000! -YH QAWYAD AOHINY] ¢

g HQOOL-VH ARNTY 2IONTH|EE 7
N Ieh

A © W__

9 18-¢1-11-5) ClanovEd Lu0ddns | 2e M 2

[ NOGL-YH davd QN2 a4 \. :

7 4GS WH Q334 A3M0d| € D7 T A e L e O Iy Q

Z TR i S, |

z e T R T oD TorEs §9 GES0 I= Ol v waL a¥Ed Bsaned (2 e T

: S 20120410 TR e
Z 4 AVE-L A5G NOILDIS 084 ¢ SiAE =T NWQMMM 4 o ;
wy 2 L2 ™NO CZANACW 32 ©1 & I8 f<iXYo IRy s 1 * i

/ 0GL-VH BT Qe 98 3000000 ] 45 = A A€

CH| HS[PSNAIHTY | (e dHSN4-IW3S Hid . 3

LI umm 14 LiMN | (Ng) ON t¥7d {ON ¥Ix3ive NOTLJI¥ZS30 14 N w @ _— O 2

IWIYALYH 20 1118 oz S06¢ 362...

R Tt

»
>

L]



HoWELL

S\ F=1= /AR

‘ Electrification Systems

Insuiated
Conductor Rail

SAF-T-BAR FEATURES

1. METAL GUIDEWAYS assure positive tracking of collector shoe. Collector
tracks with or without insulating cover.

2. FLAT CONTACT SURFACE for long conductor wear, a stainless steel channel insert providing
corrosion resistance and resistance to electrical pitting.

. CONTACT SHOE with flat contact surface of sintered copperand graphite, self lubricating for effective draw
of current to the collector.

. SKIN TIGHT INSULATION runs cooler, will not detorm under ctamp pressure. Standard insulation is 160°F.
Alternate insulations to 260°F, 375°F and 450°F are available.

5. COMPACT MQUNTING of conductor in vertical or horizontal position without special parts or fittings.
. COLLECTORS are available in either single or dual head contruction.

The advanced Saf-T-Bar system reflects the basic engineering concept of an integral
insulated conductor which provides years of safe, economical trouble-free service.
It is designed for compact, low cost installation and minimum maintenance,

The Series H conductor can be mounted in any plane. In wet atmospheres the
system should be mounted on spool insulators with the conductor in the downturn
position, In dirty and dusty atmespheres mount the conductor in the downturn
position. If the atmosphere is likely to cause electrical oversurface tracking, choose
thespool type hanger clamps rather than the standard coated hanger clamp. A lexan
slide-on insulating hanger is available to replace coated or spool type hangers. Con-
ductors are supported on brackets on 10 ft. centers for all crane conductor positions.

Series H conductors are supplied in 20 ft. lengths assembled complete with insu-

lating covers. Other lengths are available. Joint fittings and covers are to be ordered |

separately.

500 to 1500 amperes

For heavy duty
cranes and
monorails and
port authority
equipment

For people mover
equipment, Howell
makes a special series
of rail (88-1001).

2

SERIESC

i

SERIES B

E

SERIES S

£

T-Pax

&

SERIES H

B

SERIES 5S

HOWELL TORPORATIOMN 1180 Stratford Road, Straord, Connecticut 06497



HB-1500

Bare
Conductor
Rail

HC-1500

Insulated
High Heat
Conductor Rall

Bare Conductor Rail

SAF-T-BAR CONDUCTORS

insulated High Heat
Conductor Rail

Insulated Conductor Rail

H:B‘:?:: HB-1000 HC-500-1 HC-1000 HA-500-1 (FI) (H, HA-1000 {F1) (H)
HC-750 HA-750 {F1) (H)
Conductor | Amperage| Splice Power Hanger Assemblies Expansion End
Cat. No. Service Joint Feed For All Conductors Gap Kit Cap
HA-500-1 500 HA-500J HA-500F HA-500XG-8" HA-S00N
HA-750 750 |HA-7500 | HA-7s0F | Standard HA-1000H 1 pa o0y g HA-750N
Insulator HA-100CK
HA-1000 1000 HA-1000J | HA-1000F Lexan HA-1000P HA-1000XG-8 " HA-1000N
HA-1500 1500 HA-15004 | HA-1500F HA-1500XG-8 * HA-1500N
"Standard spool type hanger clamp assembly. 2'%, " creep with 2% " height.
Note: Refer to parts list for catalogue variations. Hanger
A Standard rigid vinyl cover. For cranes and hoists. As above.
H Medium heat cover (Lexan}. To 260 °F, tor cranes and hoists. As above.
FI High Heal Fiber Glass Cover To 375°F for cranes and hoists. As above.  Except HA-1000P
B Bare rail. For extreme heat, cranas and hoists. HB-1000QH
C High heat silicone cover. Ta 450 °F, for cranes and hoists. HC-1000CH
Conductor Rail Characteristics HA-500-1 HA-750« HA-1000 HA-1500
Combined weight per foot 1.2 1.2 1.5 3.01bs.
Weight of aluminum per foot 6101-T6 762 1bs. .762 Ibs. 1.13 Ibs. 2.61bs.
Weight of 304 stainless steel per foot .184 Ibs. .184 Ibs. 184 Ibs. 184 1bs.
Aluminum cross sectional area, sq. in. 635 635 946 2.16
R—Resistance OHMS/Foot 000023 .000023 .0000154 .0000066
Z—Impedance OHMS/Foot 3% " c/c .000046 .000046 .000042 .000034
Z~Impedance OHMS/Foot 57 c/c .000053 .000053 .000043 .000041
Weight of vinyl cover/foot 060 thick .16 Ibs. 16 lbs. 16 Ibs. .25 |bs.
Rated 600V AC — UL Listed — Rated for crane use, rail and fittings. NEC Article 610
* Was HA-650 - Direct Replacement.
MCM 808 808 1,204 2,749

Voltage Drop Calculation

HA-15001 (H)

Insulated
Conductor Rail

3 phase AC Volts lost = 1.73 x Z x Length in feet from feed x Ampere-load
1 phase AC Volts lost = 2 x Z x Length in feet from feed x Ampere load
DC Voltslost = 2 x R x Length in feet from feed x Ampere load

As most motors are designed to operate with a 5% voltage drop,'divide
volts lost by line voltage to determine if a larger conductor or additional
feed points are required. See tables for values of Z and R.

Determining Amperage — The national elec-
tric code suggests the following procedure
when determining motor amperage loads:

. For one motor, use 100% of motor name-

plate full load ampere rating.

. For multiple motors on a single crane or

hoist, the minimum circuit ampacity of the
power supply conductors on a crane or hoist
shall be the nameplate full load ampere
rating of the largest motor or group of
motors for any single crane motion, plus 50%
of the nameplate full load ampere rating of
the next largest motor or group of motors.

3. For multiple cranes and/or hoists supplied

by a common conductor system, compute
the motor minimum ampacity for each
crane as in step (2}, add them together and
multiply the sum by the demand factor from
the following table:

Number of cranes
Demand factor

2 3 4 5 6 7
.95 .91 .87 .84 81 .78

4. For constant loads such as magnets, lights,

and air conditioners, etc.,, plus high duty
cycles, use full load amperage, in selecting
conductor size.




“3 \/
1/2"=13 Bolts

. 2.172"
Vi N STD,

MOUNTING

172"

‘- 13 Bolt ==

© @
% ) [ ______
Hanger Clamp Anchor Screw “Add 1" for Spool Type
HA-1000H with Hanger Clamp HA-1500  Hanger Clamp
HA-1000HA Gonductor HA-10G0K

Mounting. It is suggested that the hanger clamp bracket be attached
to the runway beam by welding or bolting. Conductors should be
spaced 5 inches apart, however a minimum of 32 inches is accept-
able. Hanger clamp brackets will require 9/16inch holes for hanger
clamp bolts of 2 inch. Conductor hanger clamps should be slid onto
the rail and positioneqd relative to the approximate hanger clamp
bracket, so that when the rail is raised into place, the hanger clamps
may be bolted to their respective bracket. Hanger clamp cross bolts
should be tightened so that the rail will slide easily, but will be
securely supported. To properly support the conductor, and to keep
standard rail overhang to 24 inches, space the first two bracketson 6
ft. centers, all other brackets on 10 ft. centers.

Lexan Hangers are a slide-on insulating hanger for use on PVC
insulated series “H” conductors. They can be used in place of the
coated or coated-plus-insulator series hangers. Anchor type Lexan
hangers come with a drilled hole in the vertical stiffener on each
side of the hanger. When the anchor and conductor are positioned
as required a drill is run through the conductor bar, so that a
thréaded rod can be installed through the assembly, with each end
protected by an insulating acorn nut.

.“are Rall Hangers comprise a spool having a 14" stud to secure the

spool to the hanger bracket and an internal hanger to engage and
support the rail in sliding position. When used on HC-Silicone high

{208)
4 (-
Anchar Screw internal Clamp Lexan Lexan with
with Spool Hanger HB-1000GH HA-1000P Hanger Clamp
HA-1000KA HC-10000H HA-1000PA

temperature systems, the insulation is slit at the selected hanger
peint and the hanger clamp is inserted through the insulation inte
the rail support cavity. the spool on the hanger is then turned clock-
wise to expand the hanger clamp into a sliding support condition.
The exposed part of the hanger is protected by a flexible cover.

After the hanger clamp is attached to the conductor, the hanger
clamp spool is bolted to the hanger bracket.

Anchor Clamp Kit is an insulated keeper straddling each side of the
standard hanger clamp for PVC and Lexan insulated systems. The
hanger clamp mounting bolt is replaced by a cup point set screw
that is tightened against the keeper plate at the desired hanger
bracket location. On standard non-spcol hangers, the set screw
becomes the mounting bolt. On spoo!l type hangers, the set screw is
threaded into the base of the insulator spool.

For bare or silicone insulated systems, an internal rail hanger is
used and the locking version has the washer between the spool and
hanger removed to allow full tightening of the internal hanger to
the rail. A protective flexible cover is required to insulate the
exposed portion of the hanger clamp. Bare rail systems use the
internal hanger plus a suitable spool insulator.

An anchor hanger clamp comprises the selected systems hanger
plus an anchor clamp kit or modification. They are designated with
the suffix “A”, i.e.: HA-1000HA.

SLIDING J%}l ——
\ - \

il
=1
& 8 I suone
TERMINAL :“I‘_:::}/
L,_:’f.‘

120.6) —

\‘ :‘1::::1?: TERMINAL
& 1;3 I AT yi
g O rs——31 r
S e o 27 ra
£ &0 s s B | | L - 1‘“ < ';»
g 40 doloos < — R S
£ i g 4 i s f
H,Qg 1 b—mmm - B et ot R — bmm—mm R E PP o nm——— 4
0123456 .
Gap Setung L——4-3/4“+ 127{304.8} TO 20" (B0BO) ——r——— 2" (BO96)-TYP
TYP.

Expanslon Gap Assemblies are preassembled, ready to be installed
between two adjacent sections of rail. Each end of the expansion
mechanism is attached to its mating rail end with a power feed type
rail splice. The expansion mechanism is a telescoping interleaved
unit, having a travel of 8inches, providing a constant sliding surface
for the collector shoe for mechanical support only. The gap assem-
bly is 12 inches long closed, and 20 inches expanded. The gap assem-
bly should be set at 4” when installed at 60°F for average use.
Expansion gap assemblies are based on 500 foot conductor inter-
vals with a 100°F temperature variation. Aluminum conductors
will expand one inch in 70 feet per 100°F temperature variation. If
greater temperature variations are expected, a proportional
decrease in the 500 foot interval is required. Conductor systems up

nter anchored and do not require an expansion gap assembly.

ysterns that are longer than 500 feet require expansion gap kits
every 500 feet or fraction thereof. Systems that pass from inside to
outside in areas of extreme temperature variation should have an
expansion gap kit located just within the building.

The center point of all conductor runs using expansion gaps re-
quires an anchor clamp kit to locate rail settings.

wﬁﬂo feet in length that are either all indoors or all outdoors can be

3

5'{1524.0)

Jumper cables across the mechanism from the power feed rail
splices complete the electrical circuit around the expansion mech-
anism. Tandem collectors are required on any crane runway
system using expansion gap kits to provide current draw when
passing through the expansion gap mechanism,

To properly support the conductor and to keep standard rail over-
hang to 2 feet, space the first two brackets on 6 foot centers and all
other brackets on 10 foot centers. At expansion gaps keep the slide
mechanism within 2 feet of brackets by adding an extra bracket5
feet from the nearest regular bracket.

Two inch air gap expansion gap kits are available and recom-
mended for the following condition: High temperature applications
where excessive movement of the rail could cause wear on the sili-
cone insulating cover and possible distortion or misalignment of
either the insulated or bare conductor rail. Midpoints of the
conductor rail between air gaps will require an anchor clamp kit as
with the interleaved unit. These should be located to accommodate
the 1"/70°/100°F expansion rate of the conductor rail.

Isolation Joints are required for circuit segmentation and comprise
two insulating angles with attachment hardware to secure and
space the adjacent rails.



Typical Single Conductor Runway Layout (continuous)

20° RAIL — MAXIMUM OVERHANG 3’

EXTRA BRACKETS AT START AND AT SLIDE JOINT

—>{2 le——— 20" RaiLs

10
BRACKET
SPACING

-

SAF-T-BAR Series H

Parts List

Weights

ODD LENGTH TO 8UIT

| 23 MAX.
TEnD

I 3' MAX.

MIDWAY ANCHOR
QUARTER POINT

10
DUAL FEEDS: MIDWAY EACH HALF (Per Voltage Drop Requirements)

Kok
SLIDE JOINT

CENTRAL

T

Item Amps Lbs.

20° Conductor Sections

insulated PVC 500 amp  24.0
750 amp 240

1000 amp  30.0
1500 amp 600

Kilos  Cat. No. ,4' l
10.88 HA-500-1 -

10.88 HA-750
13.60 HA-1000
2720 HA-1500

insuiated Medium 500 amp 240 10.88 HA-B00-1H
Heat Lexan 750 amp  24.0 10.88 HA-750H
1000 amp 300  13.60 HA-1000H
1500 amp 600  27.20 HA-1500H -
Bare 500 amp 190 8.60 HB-500-1
750 amp  19.0 860 HB-750
1000 amp 260  12.00 HB-1000
1500 amp 55.0  25.00 HB-1500
Insulated High 500 amp 240 10.88 HC-500-1
_ Heat Silicone 750 amp 240  10.88 HC-750
1000 amp 300  13.60 HC-1000
1500 amp 600 27.20 HC-1500
Fiber Glass 500 amp 340 1542 HA-500FI
Insulating Cover 750 amp 340 15.42 HA-750FI
1000 amp 400 1815 HA-1000F
Powerfeed 500 amp 30 136 HA-500F
750 amp 3.0 1.36 HA-750F
1000 amp 3.0 136 HA-1000F
1500 amp 6.0 2.75 HA-1500F
Jeint Kit with Cover 500 amp 1.0 45 HA-500J
750 amp 15 68 HA-750J
1000 amp 2.0 .90 HA-1000J
1500 amp 3.0 1.36  HA-15004
Hanger Clamps
Hanger Clamps 5 .23 HA-1000H
Spool Clamp 10 A5 HA-1000K
Internal Clamp 10 45 HB-1000QH {
Internal Clamp 1.0 45 HC-1000aH
Lexan Clamp 5 23 HA-1000P /
finchor Hangers :
Anchor Kit with
Hanger Clamp B 27 HA-1000HA
Anchor Kit with
Spool Hanger 11 .50 HA-1000KA
Anchor Type with
Lexan Hanger 6 27 HA-1000PA
Expansion Gap Kit. Assembled
500 amp  13.0 5980 HA-500%XG-8"
750 amp  13.0 580 HA-750XG-8"
1000 amp  15.0 6.80 HA-1000XG-8"
1500 amp 200 907 HA-1500XG-8"
Isalation Join 20 90 HA-1000IS

INSTALLATION DATA SAF-T-BAR Series H Conductor

HANGER BRACKET 10' MODULAR SPACING

SINGLE FEED: EITHER END OR CENTER

— End-Caps 500-amp~———5—23~HA-500-N
750 amp 5 23 HA-T50-N
1000 amp 5 23 HA-1000-N
w 1500 amp 75 34 HA-1500-N
S e
o 2z Callectors
e 59 ] Single Arm - 6" Shoe 38 172 HA-300LS
el Zr Single Arm - 8" Shoe 5.0 2.25 HA-400LS
=5 >0 : Tandem Arm - 6" Shoe 70 317 HA600LLS
= ;E : Tandem Arm - 8" Shoe 10.0 45 HA-B00LLS
) g3 . Collector Parts
2 5 Shee - 6 inch 5 23 300SHP
; Clip - 6 inch 3 14 300YHP
! Shoe - 8 inch 7 32 400SHP
Clip - 8 inch 4 18 400YHP
-+ ! Shoe Insulator 5 2310000
; Arm 1.0 45 300LP
o ; Bracket Pair 18 A5 300BB 0
| Spring Pair 5 23 38072 4
A ! Pig Tail #2 AWG x 30" - Two Per Head Required.
o~
_ HOWELL CORPORATION
,% 1180 Stratford Road, Stratford, Connecticut 06497
7

H-84




JOINING

Splice Joint HA-500J AL Plate
Ilustrated

Joining sections by a bolted splice
is as easy as A, B, C.

Conductors are joined by a bolted splice assembly, com-
prised of two spring plates, splice bar(s), steel bolts, and
hex assembly nuts. The conductor assemblies are
aligned at the jeoint by the inside spring plate, which
when pulled flat when the rail splice is tightened, will
align the adjacent rail section. The longitudinal cavity
in the conductor adjacent to the stainless steel running
face may be used as a heater wire cavity if required.
To join the adjacent conductor rails, abrade the joint
surfaces of the conductor rail only, with a fine wire
brush or abrasive cloth, coat thoroughly with Alcoa
#2EJC compound immediately after abrading. Do not
abrade splice bars or terminals, as they are tin plated to

l* A% (114.3) + 4% (114.3)

HA-1000J Nustrated

HA-1000J - AL Plates

Splice Joint 1HA_1500J - CU Plates

be corrosion free. Assemble joint without removal of
compound. Tighten assembly nuts until the joint is fully
torqued. Snap the insulating splice cover into place to
complete the joint. Make certain that the splice joints
are at least 24 inches away from a hanger clamp to allow
for adequate expansion and contraction movements of
the rail assembly. Joints on H, HC, FI Series are not as
illustrated. Consult factory for details.

NOTE: The letter vari-
ations of the catalog num-
ber designates the rail
with which the compon-

ent is to be used. For ex-
ample, on HA-1000 rail
use HA-1000F powerfeed.

STRANDED

CABLES TO LINE

{BY OTHERS)

O] OO |
=

HA-500\ 1 AL PLATE
HA-750J Not Shown

I
1000A 7
lllustrated
500A 1500A
750A
1000A

Powerfeeds for Supply Power connections are designed
to be installed instead of a rail splice joint, where
required. A suitable insulating cover is provided so that
the terminal face is protected from accidental contact.
Installation of powerfeed joints is the same procedure
as for regular conductor rail splices. It is necessary to
cut the insulating cover back by an additional 112" to
accept the increase in length of a powerfeed over a
splice joint.

Powerfeed conductor bar surfaces are prepared with
electrical joint compound using the same procedure as
on conductor splices. HA-500F /HA-750F powerfeeds
have two 350MCM terminals. HA-1000F powerfeeds

4

—— 4-3/4" (120.6) 44‘7 4-3/4" (120.6) ——»

Powerteed HA-1000F

HA-1000
HA-1000% 2 cu PLATES

ilustrated

have two 600MCM terminals and HA-1500F powerfeeds
have two 350-2MCM terminals. Higher amperages are
accomplished by grouping multiple terminals.

End Cap. Standard length rail having 314" exposed ends
may be insulated by a 4" flexible boot or end cap. Stand-
ard and short length rail ends may be insulated by a 4"
extension of the cover beyond exposed rail and be
designed as end lengths.

Cutting. Power rail may be field cut with a hacksaw as

required. Remove all sharp edges on cut end of
conductors by deburring with a file.

Printed in USA, Copyright 1984 Howell Corporation, Stratford, Cona. 06497




Series H COLLECTORS

a&T 15" {3810) I
HOLES
9/16" . | . + " —"']
L 2" (1018) 5" (127.0) §"(127.0)
14.2) ] |
¥ (1] a
1"(254) |
3 (76.2)
v ess | *
? T [
BR.t\B(';KET 10-3r4" (273.0}*
OTHERS EF. A
08870 ouNTING
1-1/4 (31.7) BAACKET
SQUARE TURE BY OTHERS
BY OTHERS 1
~ N
{ L4
GABLE il
cLP
© I i\ 1-3/4" (44.4)
MIN.
272 HA-1000 Conductor shown above

*For HA-150C Conductor add 1" (25.4)

HA-300LS
6" Shoe - iliustrated

HA-400LS
8" Shoe - not illustrated

The collector is basically a self lubricating copper graph-
ite shoe, held in a copper base, which is supported by a
spool insulator and is held firmly against the conductor
by spring loaded linkages.

This collector arrangement is suitable for all types of
environments, from clean to dirty areas. It is also com-
patible with rigid insulating covers or silicone rubber
insulating covers.

Each collector head has two screw type terminals, one
each end of the collector. Two extra flexible #2AWG
wires per collector head are supplied as a standard,
Either single or tandem collectors may be ordered de-
pending on the required amperage load.

The type L (single) and type LL {tandem) have link-
ages fabricated of aluminum allow and include aspring
loaded arm with collector head and yoke swiveled at
one end. The spring loaded are swivels in a socket base
to provide for horizontal misalignment. The collector
hasa 2"stroke anda 3" drift. The base clamps toa 14"
square bar (not furnished). The springs allow for
vertical and lateral misalignment and apply pressure to
the collector shoe throughout the stroke. Shoe pressure
is set at 20 lbs. Collectors may be mounted vertically or
laterally without special additional equipment.

Tandem {LL) collectors should always be used where
there are expansion gaps in the system, and where used
to power magnetic lifts. Collector ratings for crane and
hoist duty as per NEC Code, Article 610. Collector cat-
alogue numbers are for identification only.

Self centering collectors and pick-up guides are
available for discontinuous circuits. Collector

2 EXTRA FLEXIBLE CABLES REQUIRED
307 (762.0) LONG

B8-1/2
(2159)

m— 0 P R RV )

Remove Cotter Pin  \

at Installation g
1

157 (381.0)

amperage capacity must be able to match con-
ductor usage, otherwise collector can destroy
conductors.

SINGLE COLLECTOR SHOE SELECTION CHART

l— s —

CONDUCTOR RATING §" SHOE | 8" SHOE
Intermittent . 200A 260A
HA-500 Continuous 160A 210A
Intermittent 230A 300A
HA-1000 Continuous 1B0A 255A
Intermitient 300A 400A
12 (@8 HA-1500 Continucus 225A 320A

COLLECTOR RATINGS ARE AFFECTED BY
THE HEAT SINK CAPACITY OF THE CONDUCTOR.

HA-600LLS
8" Shoe illustrated

HA-800LLS
8" Shoe not iustrated

I -

ﬂw- TIE\/

HA-1000

HA-1500

TIE

2 EXTRA FLEXIBLE CABLES
30" (762.0) LONG

2 EXTRA FLEXIBLE CABLES
307 (762.0) LONG

30" (762.0)




N@mmmmm

0L W30 - gzita 93
NOISNINIG WHIIX) INIOLD

A8 OUMML Mg 23UD DWITDL

91TV WNITIH LVOINL 0L 4 J 2

Noo ¥ 000°2 Gu

TSNCILENA

mnmmﬁw

g x_mc.d.@ 31v0 3svatan

ey | ST W2 2 Y

(¥-L-L

XXXX'X (%)

£EY SLYIETEd ¥IEDIR

IR g

ISLROUO SSTNN SFICNICOIN
06z H0_ITYA SSIEN0y ¥ NIMLIA
36 LSTH A SHL QD TV S

<k

~g70TRAS QTIA KL nﬂ.:uu._m
ki SSTINA AANIKIN

SINIOL
04 0L QILYIETNL 18 QL TY
almh IVLEN HITIIL BLINGYLS TTISKIL

1£4 QocoL BIIA IATR

56 TITES TR 1TV
8T ¥T0-SAY

L1560 -19

A

QAIM AN~
[RETI

T NMOHS

SLGRLTLS |¢

T NMOMES

14L9QL 763

NOILYIOT7
FOUD INADIS

LA

™

i

00°¢eE

Z 0vTAL2092 10N X3
4 SLOADI 7% IHSYINAO B
g $0YTQAI2VR R L2
12 e 4405 20123100
i3

3 % » w0028 X891 ®@0/ 7
{ 2 sy [08) [SRUP xThex £ g1
ON| HS[HSN3[HIY | (NG JHSNA-TH3S H3d

1T§434] IM LINA (Nd) ON_1¥vd [ON TVIYILYW NOT1dI¥3$3Q

IVIH3LVA 40 1114

..

EANE S

Q0 v¢

AIDISTSINGYH 30 INTSNOD NILITER IR LOMLIK
TS0 ANY £03 OINNY H0 OIS0 3 0% 1N
34y ONYIIINIOLANG) 3y YIYD HO/ONY ON1AvEd)
QI¥S "NORIHL HAOHS ¥ivQ ML ONY SNIAVAG SIWi
01 SIFOTY AMVIITHA0S SIANISIY HIDTHTIINAYM,

L. (OLON STRIMIO SSTHN)

- HONT J(EHUMD

1

[

PO

[ Z98Z362._




ngniiﬁ(ﬂrégéz 1.1’ ?E‘gjﬁHFE@EF AL TOMERS CRANE NO. ¢ T D43 F

" - INSTRUCTIONS FOR GATE 7°/26/E7 RV,
' CUSTOMER  _s"6 nep

PROCESSING CRANE ORDERS ORDER NO. _cficeecnemt

MTEM 1 () PARCEL POST & TRUCK SHIPMENTS | ITEM 3 (+) OPERATION & MANTENANCE AND| ..
COMPANY L euiS¥rie & Amo Je#e.c,gg... ‘Covmpy mr_m MANUALS oeg&sm
| Lrrew oy ST T 0.4 M, MANUALS FOF«}PPROVAL 5
e, Baxk SB5G/O FINALS: C. . P E
ADDRESS &2/9 cmwe~e Rua Rodo 4 M —'_2 FP ‘
‘ COMPANY
CITY _£oewrs vitee , HKemTweny 40258 25
ATIN. OF _LARRY 0, Me Fau PretivenT o &
ry > | ADDRESS ‘5‘,4 pd
) ' ' cITY -
COMPANY i
s~ A"I'TNT oF
74 : v MHC 8 PM
ADDRESS o€ - ‘
)ﬁ / TTEM 4 («) ERECTION NFO, , TWGQS, A& PACKING UST
CITY ﬁf _ A. IS P&H SUPERVISION ORDERED? NO .
ATTN. OF 8. IS ERECTION BY P&H INCLUOED? NO
C.C. OF ‘ . 7 + 2.
WiRE TO: ‘ DWGS, PR.’FNTS SEPIAS
COMPANY ‘ PO
. z . wnt F I
ITEM 8 (») APPROVAL DWGS. & DOCUMENT ‘ P
: EEOUREMENTS SEND DIRECT ADDRESS S
TG OFFICE eTTY ST 3 Sers rm CusT,
: TP
‘ANY MoageceT + ERDAL’, lt'-’d..A ATTN. O X 2 Jers Z°® =Py
i ComSulTImg Ensgrmosn s = .
ADORESS _ 30 Y ety t/écakry ST, CUSTOMER APPROVAL E gg ég FINAL
: ' ‘ - : o W o iE E<|=0 DRAVINGS
CITY _Lowsvitte ; wewTvcny o202 ~320Y g ‘5E & é‘,g DE, Sa|D_| AND ADOED
ATIN, OF _ReserY o, FRugss B &89 = 2292 |5Y|&5 | REGUIREMENTS
a|o =8| = [E°|T |CO|<U| sex sHEET 2
SEE YTEM 7 FOR SUPPLIMENTAL REQUIREMENTSIR( & z | i
I, BR. & TR. LAYOUTS (WHEN REQ‘D) & Z .
2. CERTIFIED CLEARANCE DWGS. s 2 7
3. RUNWAY CONDUCTOR (IF ORDERED) 5 | | .
4. CAGE DWG. (FOR ACCESS. INFO.) g S ) 1A ol N
S5.Ch8 Lsme OF YiS10m {AEE=net ) s % Q&: ,:;
6. HOOK (MAIN 59X .)/BUCKET DETAIL |&| 5| . Bk &Sg o
7. MAJOR STRUCTURAL (ADD. $!} 1. ' é§§’t’n
8. MACHINERY - SUB.ASSEM. (ADD. §) ‘ggtg J
9. ELEMENTARY DIAGRAM 5 / %zw 3
10. INTERCONNECTION W.D. S ] e § b}
L. fond Lortot DEFHre DPRAwICS S5 )i ;ggg} o
, CALCULATIONS ¥~  {(ADD. @) 5" / 83};"- }
13. MOTOR DATA SHEETS (WHEN REQ'D) B3 :‘S
14. QUALITY ASSURANCE DOCUMENTS ~ ‘

() NOTE: FOR OTHER THAN U.S. MAL DEIVERES STREET e
01-1069-2 ADDRESS AND PHONE NUMBER IS REQUIRED | OF
- _REV.7-17-87 M O e crwsimammitd s TSI A PRI (6;40« E2OAP P T A /FJA/)




.Harnlsco?’é,’a? 1 A HRIRFRR mmﬁs'rousns CRANE NO. C L Zi838

INSTRUCTIONS FOR = oate ““2¢/e7  pev.
CUSTOMER SrCmwe o

PROCESSING CRANE ORDERS  ORDER NO. _Fasee mewzg

ITEM 6 (+) FINAL REOLIREMEN‘I‘S W'HBC OON1RAGTED FOR

A. DESTINATION

b

COMPANY L ovrSesriLe P Lo ._)e-;-.feaz:b-- Cobmr iy
” LIvemPery oo TrmeiTyY

ADDRESS €2/9 cm~e R /2040

CITY Lowves vzucl o~ T ol iy o2 SE

ATIN, OF _£ARR Y .p. C Me Fote Pice~ PREOLIC e S

8. MEDIA | : - :

1. BLUE LINE PRINT - SETS 8.  AUTG-POSITIVE (PAPER) SETS
2. BLACK LINE PRINT SETS. 6.  APERTURE CARD SETS
3.  SEPIA . SETS . 7.  OTHER (SPECIFY) ~  ______ SETS
4. MOLAR Or7e  sETS

C. SELECTION ___/ __ (INSERT NuMBER FROM ONE OF THE FOLLOWING:) ’
> ONLY THOSE SUBMITTED FOR APPROVAL. ' '
- 2.  SAME AS-ABOVE PLUS MAJCR ASSEMBLIES, MAJOR STRUCTURAL AND WIRING DIAGRAMS.
3.  SAME AS ABOVE PLUS WEARING PARTS WHICH INCLUDES SUCH ITEMS AS GEARCASES.
SHAFTS, HOOKS, SHEAVES AND SHEAVE PINS, COUPLINGS, AXLE BOXES, ETC.
4,  ALL DRAWINGS AND DIAGRAMS BUT NOT INCLUDING HARDWARE, BEARING, SEALS. ETC.
S.  ALL DRAWINGS AND DIAGRAMS BUT NOT INCLUDING HAROWARE. o
6. ALL DRAWINGS AND DIAGRAMS. : o o {—b
NOTE: SELECTIONS 2 THROUGH 6 ARE FURNISHED AT ADDITIONAL COST. -
D. SPECIAL REQUIREMENTS - AT ADDITIONAL CCST |
|.  ORAWINGS MUST BE GROUPED ON LARGE SHEET - YES (MAXIMUM SIZE )
2.  SPECIAL GROUPING REQUIRED - Q3 ‘rss (STD.~ RANDOM BUT SERPARATING BR. & TR.)
SPECIFY-

3. CUSTOMER TITLE BLOCK REQUIRED - (NOD YES (IF YES ATTACH COPY)

4.  CUSTOMER TITLE BLOCK TO BE FILLED IN (CUST.-DWG. NO. £7C.) - @ YES

§.  SPECIAL STAMP OR DECAL REQUIRED ON DRAWINGS - NO €EJ (IF YES. ATTACH COPY)

6. SPECIAL TABULATION REQUIRED = @ YES (STD.- 8-1,2 X || CROSS INDEX LISTING)
SPECIFY- .

7.  ORAWINGS MUST BE CERTIFIED - ' NO o

8. SPECIAL INFO DN APERTURE CARD - (NO_/YES (STD.=- DWG._ NO. & REV.)
SPECIFY- . . :

£. FINAL PAYMENT DEPENDENT ON DRAWING DELIVERY = No ({ES)

[TEM 7 SUPPLEMENTAL REOUIREMENTS . [DISTRIBUTION TO
- [MECH. ENG. DEPT.
' Wl sl XX Vel Rl b 2 7o 8 '.s'udov:rrm £

ORDER PROCESS (2) .
Vil D VERMNI TS APt it o2 Seree sk b ELEC. ENG. DEPT, .
TRAFFIC DEPT.
LovalIen 'SERYICE OEPT.
Paomwt Pt /S Sop~ 935 —&02Y 47 [PUBLICATIONS
LOeIS vrttl ARG IOt resen Covarry DOCUMENT CONTROLN
ALy e PO A urwoskery '

T PARrE T )T T S U2 ETI- 2 P28 7

SHEET
- A R2elET . 2D 5 o~ ‘ -
gévtoé?_”ea_’ A A el | a7 LRl 2 OF o




- Mz

NOTICE OF BOOK SHIPMENT

TO: . FROM:
Louisville/Jefferson Riverport Authority Harnischfeger Corporation
6219 Cane Run Raod ’ P.O. Box 310

" Louisville, Kentucky 40258 Milwaukee, WI 53201

Mr. Larry D. McFall Technical Publications

June 7th, 1988

The following Care and Operation Manuals are for the Type Cl Overhead Bridge Crane
purchased on your order number signed agreement, which is identified by Harnisch-
feger serial number Ci-29638.

QTY DESCRIPTION SERIAL NO.
8 Care and-Operation Manual C1-29638

cc: file




Index for Crane C1-29638 Operation and Maintenance Manual

Bulletin No.
Catalog 216-1
HDC-100
ED-8

EPD-106
G99760

LINTERN

- 101A14302
CG99760-1

Title

Safe Operating Practices for Crane and Hoist Users

Type Cl Overhead Crane Care and Operation Manual
Maintenance, Instruction and Repair Information

Type DB-135, DB-270, and DB-540 Power Circuit Limit Switch
Bulletin 562/563 Static Stepless Control

tnstallation, Maintenance, and Operating Instructions, -Cable Reel
Instruction Manual, Cab and Pulpif Air Conditioners, Lintern
Wiring Diagrams

Elementary Wiring Diagram

Wiring Diagram, Power Cable reel, Gleason




. GlasoicFad 7\

by
GLERSCN REELCORR, P.O. Box 26, 600 South Clark Street, Mayville, W1 53050, {a14) 387-4120, Telex 26-753

INSTALLATION - MAINTENANCE - OPERATING INSTRUCTIONS

HARNISCHFEGER CORP.

Customer P.0. No. MC-36-224618
. Gleason Order No. 699760

Direct TR Motor Reel
Bolted Spool Construction

Model No. TR1-203-285B56-28022-J1

. | 1-7-88



TR SERIES MOTOR DRIVEN ELECTRIC CABLE REEL

Maintenance and QOperating Instructions

ELECTRICAL

The stable torgue characteristics of the TR unit when de-energized permits
successful cable reeling on the basis of energizing the motor for cable
recovery only. In the interest of minimum operating costs and obtaining
maximum life from the renewable friction pads, it is, therefore, preferabie
to connect the reel motor for energization only when cable recovery is
required. (NOTE: The reel motor rotates in the direction of cable re-
covery only and is not reversed for cable payout).

The following two sections describe the motor control packages that are

~ optionally supplied by Gleason for use in the one-way and two-way payout
applications. If the TR motor control package is not supplied by Gleason,

it is the customer's responsibility to provide an equivalent control

package. Failure to do so may result in the invalidation of the TR

warranty.

Gleason One-Way Payout Motor Control Circuit

The optional one-way payout control package consists of the following
components:

Fusible Disconnect Switch 1DS & 1FU-3FU

Control Circuit Transformer 1CT :
Control Fuse Block & Fuse 4FU

Pilot Light 1PL

AC Full Voltage Starter ™ & 10L

AC Timing Relay 1TD

AC Control Relay 1CR

Terminal Block

Assume that a TR reel is recovering cable, which is supplying power to the
motor of a moveable object (e.g. a gantry crane). The crane motor has its
own motor control circuit, giving an operator the ability to start and
stop the crane. An auxiliary contact from the crane motor starter must

be wired into the reel motor control circuit via the supplied terminal
block, and is used to control the energization of the reel motor. Because
of the crane's momentum, crane motion will continue for a short length of
time after the crane motor has been de-energized. If the reel motor was




for a short time, whereas the reel would no longer be racovering cable.
For this reason, a field adjustable timer 17D has been incorporated into
the circuit to mzintain cable reccvery until crane motion has ceased.

Closure of the crane moter starter auxiliary contact will energize the
timing relay coil 1T, causing instantaneous closure of the 17D contact
and energization of the reel motor starter magnet coil 1M. The 1M
contacts will close and the reel motor will be energized. The opening
of the crane motor starter auxiliary contact will cause de-energization
of coil 1TD. After the set time delay, the 1TD contact will open. The
1M coil will be de-energized, the TM contacts will open, and the reel
motor will be de-energized.

The circuit is eqguipped with a control interlock relay 1CR. If either the
AC motor starter overload relay 10L trips or the control circuit becomes
de-energized, the reel motor will be de-energized. In addition, the 1CR
contacts will change state, giving an indication to the crana that the
reel de-energization has occurred. Pilot Tight TPL gives a visual indi-
cation that the control circuit is energized.

Gleason Two-Way Péyout Moter Control Circuit

The optional two-way payout control package consists of the following

de-energized concurrentiy with the crane motor, crane moticn would continue -
components:

Fusible Disconnect Switch 1DS & 1Fu-3FU
Control Circuit Transformer 1CY

Control Fuse Block & Fuse 4FU

Pilot Light 1PL

AC Fult Voltage Starter M & 10L

AC Timing Relay : 17D

AC Timing Relay 27D

Limit Switch LS

AC Control Relay 1CR

Terminal Block

The two-way paycut option ensures that the TR reel motor will be energized

only during cable recovery in a two-way payout retrieve or stretch appiication. |
This is accomplished by sensing the direction of reei shaft rotetion thrcugn |
the use of a 1imit switch, timing relay and cam configcuration. In the 1
neutral position, the l1imit switch contact 1LS is normaily clesed. Depending ‘
upon the dirvection of moter reel rotation, a cam that is attached to the

reel motor shaft will push the Timit switch lever arm either o the cleck-

wise or counterclockwise position. For standard TR reel oparaticn, rezl

rotation during cable recovery is in the counterclockwise divection - when

viewing the reel from the collector side of the reel, Thovefere, during
counterclochkwice reel rotarion (i.¢. cabie recovery) the Vimit switch contact

will remain closed; whereas during ciockwise votation (i.e. cable payout)

the 1imit switch contact wili open. Because of the cem configuration, the




1imit switch senses direction of rotation only once per shaft revolution.

A field adjustable timer 2TD is used to bypass the 1imit switch contact
until the limit switch has had an opportunity to sense rotational direction.
As such, this timer must be set to remain closed for at least one revolution
of the motor reel shaft.

Assume that the TR reel is being used in a two-way payout retrieve appli-
cation (e.g. on a center fed gantry crane). The crane motor has it own
motor control circuit, giving an operator the ability to start and stop
the crane. Two.auxiliary contacts from the crane motor starter must be
wired into the motorreel motor control circuit via the supplied terminal
block - one corresponding to forward crane motion and one corresponding to
reverse crane motion. These contacts are used to control the energization
of the reel motor. Because of the crane's .momentum, crane motion will
continue for a short length of time after the crane motor has been de-
energized. ~ If the reel motor was de-energized concurrently with the crane
motor, crane motion would continue for a short time, whereas the reel
would no longer be recovering cable. For this reason, a field adjustable
timer 1TD has been incorporated into the circuit to maintain cable recovery
until crane motion has ceased.

Assume that the reel is to the left of the center point, and that the reel
must rotate in a counterclockwise direction to recover cable as the crane
moves in a forward direction toward the center point (see figure #2).
Assume that the crane operator pushes the forward button in the crane
motor control circuit. This causes the forward crane motor contacts and
auxiliary contact to close. Closure of the crane motor contacts causes

the crane motor to be energized in the forward direction, initiating for-
ward crane motion. Closure of the forward auxiliary contact, which is
wired into the reel motor control circuit, causes energization of timing
relay coils . 1TD and 2TD. The normally open, timed open 1TD contact

will instantaneously close; and the normally closed, timed open 27D con-
tact will remain closed. This allows current to flow through the 1TD
contact, the 2TD contact, and through the motor starter magnet coil 1M.

The 1M contacts will close, and the reel motor will be energized. Because
of the cam configuration, limit switch 1LS senses direction of rotation only
.once per shaft revolution. As such timer 2TD acts as a 1imit switch bypass
timer. The contact of 2TD must remain closed for at least one shaft re-
volution, ensuring that the 1imit switch has had an opportunity to sense
rotational direction. In the case where rotation is in the counterclockwise
direction (indicating cable recovery)}, the contact of 1LS remains closed
after 27D times out. Current continues to flow through coil IM, and the
ree] motor remains energized.

Now assume that the reel has crossed the center point, and that the shaft

is being rotated in the clockwise direction (corresponding to cable payout).
As soon as 1LS senses clockwise shaft rotation (during the first shaft
revolution), the 1LS contact will be opened, halting the flow of current
through coil 1M. The contacts of 1M will open, and the reel motor will be
de-energized. In addition, the auxiliary 1M contact will open, ensuring
that the reel motor will remain de-energized when the 1LS contact returns
to closed during the rotation of the cam. When the crane operator pushes

the stop button in the crane motor control circuit, the forward crane contacts



and auxiliary contact will open. The opening of the crane motor contacts
causes the crane motor to be de-energized. Because of the momentum of the
crane, forward crane motion will continue for a short length of time. Con-
current with the opening of the forward motor contacts, the opening of the
auxiliary contact in the crane motor control circuit causes de-energization .
of the timing relay coils 17D and 2TD. The 2TD contact will instantaneously
close, and the 17D contact will remain open for a set time delay. If this
occurs during cable recovery (when the motor is energized), the motor will
remain energized until 17D times out. Timing relay 17D should be set such
that the reel will continue to recover cable until crane motion has com-
pletely halted. If the crane is stopped during cable payout (i.e. when the
motor is de-energized), the motor will be energized until 17D times out.
This function is inherent in the circuit, and should not be a cause for
concern.

The TR reel motor control circuit responds to reverse crane motion in a
similar manner. The crane operator pushes the reverse button in the crane
motor control circuit. This causes the reverse crane motor contact and
auxiliary contact to close. ‘Closure of the crane motor reverse -contact
causes the crane motor to be energized in the reverse direction, initiating
reverse crane motion. The reverse auxiliary contact must provide the
identical function as the forward auxiliary contact described for forward
¢rane motion. As such, it is wired into the reel motor control circuit
through the same pair of terminals as is the forward auxiliary contact.

The circuit is equipped with a control interlock relay 1CR. If either the
AC motor starter overload relay 10L trips or the control circuit becomes
de-energized, the reel motor will be de-energized. In addition, the 1CR
contacts will change state, giving an indication to the crane that the
reel de-energization has occurred. Pilot 1ight 1PL gives a visual indi-
cation that the control circuit is energized.




. . o T .
WIRING DlAGRAM FOQ "ONE way” F’AYOUT N PAGE 5

—

CABLE FIGURE 4
' REEL
TRAVEL REQUIRING
CABLE RECOVERY
CABLE -
‘ANCHOR :

."

0L Ty

W—“"'——\\

oo T2 Oy REEL

o X O0— ———

HI_ H2 H3 |H4
r $CT
4 FY X 1 ‘

|

115 VAC
2 r

iTD
39 ~ N0
) o
' iC
FROM CRANE ./
CONTROL :
6 ——{Z 5 @TDD 3
.
iCR
' R H NTACT
8 #—-— FAILURE LIGHT CONTAC OPTIONAL
. OR F
2GR DESIRED

9 es-—{l—-ﬁcmwe CONTROL INTERLOCK

3/80




WIRING DIAGRAM FOR "TwO war” PAYOUT . ;;GEb
TRAVEL REQUIRING FIGURE 2
CABLE RECOVERY ’\
v AN
CABLE f \
\J ANCHOR \\\y
CABLE REEL |
MLz 3!
| [ o] 0 !
8- | 1D5 |
i) [T u—D' 460 VAC/ 38 /O HE
1~ _ledl PO |
LT —F-F- 1M oL 1,
” C"'rXJ"O_—"—"-—'\
T2 N /REEL
{b—O" X o—= = ——— :
l L Té_____,/ MOTOR

Qii}““
IJ Lt ACT

o\ =
——
) 20
7
1TDTDD +3
iCR
ge @} |-~ FAILURE LIGHT CONTACT ﬂl -

. OR IF
1CR [ DESIRED
90 g—l l——dCRANE CONTROL INTERLOCKJ




TORQUE ADJUSTMENT _
WARNING! See Note Page 9

— ACCESS A"

ACCESS “"B"

e

1. Ensure reel is switched off at main
switch.

2. Remove access cover "A" which is
secured by five screws (Fig. 3).

3. Rotate the cable reel which is se-
cured to the torque regulator outer
casings OR energize the reel momen-
tarily to bring the torque adjusting
pinion opposite access "A" as shown
in Fig. 4.

4, 1Insert the torque adjusting key
[ - {12mm or .5" square) in the square
: [:: :] [ hole at the center of adjusting
pinion.

WARNING: On Dual Power-Torq Series Reels
both units must be adjusted
equally.

[
||
L]

TORQUE ADJUSTING PINION

FIG. 3

Turn COUNTER CLOCKWISE to INCREASE __,/ —_\ /

torque or CLOCKWISE to REDUCE torque.
The torque adjustment arrangements
are self-locking. ALWAYS REMOVE THE
ADJUSTING KEY BEFORE ENERGIZING THE

REEL MOTOR OR ROTATING THE REEL. PN

IMPORTANT: Replace the access cover ﬁ/ ] M
as soon as possible after adjustment, : \ - /)
ensuring that the sealing gasket is A 4/

in position. Foreign matter or
moisture must not be allowed to enter
the torque regulator.

FIG. 4




FRICTION PAD REPLACEMENT

7.5mm new
4.5mm fully worn

— et —

/——ST EEL BACKPLATE

]

FIG. 5

FRICTION LINING

the original torque setting after the wear
examination has been completed. This pro-
cedure would avoid the necessity to employ
a spring balance to reset the torque. In
many installations, it will be necessary to
restrain the reel against unwanted rotation
due to the subtended cable. Rotate the
cable reel or momentarily energize the reel
motor to bring one friction pad conven-
iently opposite access "A" (see Fig. 6).
The friction pay may then be removed by
loosening (counter clockwise) the coned
locknut and sliding it towards the open
end of the slot in which the particular
friction pad is fitted. Replace the fric-
tion pad after examination and lock 1in
position by moderately tightening the coned
. locknut. Reset the torque regulator to the
desired setting and replace the access
cover as described in the preceding section.

-8-

" The renewable friction pads within the

torque regulator have been designed

to give very long life, the extent of
which will be dependent on torque setting
and frequency of working. A yearly in-
spection of one random sample pad is re-
commended to assess wear rate (see Fig. 5
for pad thickness when new and fully worn).

Arrangements are made within the torque
regulator to prevent the friction pads
being worn down to their steel backplates,
and if the friction pads remain in the
torque regulator until fully worn, a

rapid reduction in torque will result
without damage to the torque regulator.

Performance will be fully restored when
new pads are fitted. IN THE INTEREST OF
SATISFACTORY CABLE REELING, HOWEVER,
FRICTION PADS SHOULD BE RENEWED BEFORE
BECOMING FULLY WORN.

To inspect a sample friction pad, remove
access "A" (see Fig. 1) as described in
the preceding section,and with the torque
adjusting key, rotate the torque adjusting
pinion CLOCKWISE until firm resistance

is felt and then ROTATE TWO TURNS COUNTER
CLOCKWISE BEFORE FURTHER WORK ON THE UNIT
IS UNDERTAKEN.

If the number of clockwise turns on the
torque adjusting pinion is recorded, then
the same number of turns counter clockwise
{taking into account the two turns counter
clockwise called for above) will restore

FRICTION PAD

—CONED
LOCKNUT




Renewal of Friction Pads

1. Remove access covers "A" and "B" (see Fig. 1) both of which are secured
by five screws.

2. Remove all pressure on the friction pads by rotating the torque adjusting
pinion CLOCKWISE until firm resistance is felt and THEN ROTATE TWO TURNS
COUNTER CLOCKWISE BEFORE FURTHER WORK ON THE UNIT IS UNDERTAKEN.

3. Remove all 12 friction pads (6 via access "A" and 6 via access “B") as
described in the preceding section.

4. Rotate the cable reel to bring the accesses "A" and "B" to a conveniently
low position and blow out the dust which has been abraided from the worn
friction pads. (Note: It is preferable to wear a breathing mask and
eye shield during this operation). After blowing out the dust, rotate
the cable reel to bring the accesses "A" and "B" to a convenient position
for fitting the replacement friction pads.

5. Fit 12 replacement friction pads and lock in position by moderately
tightening the coned lock nuts.

6. Adjust the torque setting to the required value as described on Page 4.
Remember to replace the access covers and their sealing gaskets as soon
as possible. ‘

Lubrication

The gearbox is factory filled with a synthetic tubricant and will normally
require no further attention throughout its full working life.

As the gearbox contains a greater quantity of lubricant than that required,
minor leakage from the gearbox, should this occur, can be ignored. Should,
however, a leak in excess of 10 ml/week or in practical terms a full tea-
spoonful/week occur, the unit should be given attention.

THE TORQUE REGULATOR MUST NOT, UNDER ANY
CIRCUMSTANCES, BE LUBRICATED AS THIS MAY
SERIQUSLY AFFECT ITS PERFORMANCE.

CAUTION: This unit has been factory set to match your torque requirements.
If a slight amount of additional torque is required, follow the
torque adjustment procedure on Page 7.

WARNING: :

If the torque adjusting pinion is tightened excessively, damage to
motor or gearbox may result.




CABLE INSTALLATION INSTRUCTIONS FOR "C'", "D'" & ''TR'" REELS

. I. WHEN REEL IS SUPPLIED WITH A COUPLINSG ENTRAMCE ASSEMBLY

A. 1If cable diameter is less than the I.D. of the shaft, the cable may be
passed thru the cable connector and shaft to the collector compartment.
Allow sufficient le=2d length for connection to collector lead wire
terminals (or lock-tight connectors if so equipped). Be sure to
properly insulate all counections. - _ = CCLLECTOR
CONNEQTO g-—>__ I I B L2y I

==t _ T SHAET — =i f'!_l' u.__---c'%}

e e

[

L

[ s i iyt

CLBLE — - . J_ HiRIR CaanoS
CABLE JaCKET — ] igmigni o
TEAMINOYEDS 5, If cable diameter is greater than the I.D. of the shaft, determine the

HERE (B.) length of cable required to pass from the cable connector thru the

shaft to the collector compartment., Allow sufficient lead length fer
connection to colliector lead wire terminals (or lock-tight connectors

if so equipped). Remove the outer insulating jacket from the cable at
this length. Wrap electrical tape tightly around conductors at various
roints to prevent unravelling. This will provide easier imsertion thru’
shaft. Cable with jacket intact mnmst be inserced into the necprene
bushing inside the cable connector for a scecure and water~tignt con-

. nection. Be sure to properly insulate all lead wire terminal connections.

I1. WAEN REEL IS SUPPLIED WITH A WIRIKG BOX ENTRANCE ASSEMBLY

Lead wires from the collector thru the shaft to the wiring box
entrance are included with reel. Remove cover from wiring box

- entrance. Determine the length of cable rz=quired to pass from the
cable connector thru the wiring box ailowing sufficient leadwire
length outside of box for connection to collector lead wire terminals.
Remove the outer insulating jacket from the cable at this length.
Insert cable thru connector into wiring box. Cable with jacket
intact must be inserted into the neoprene bushing inside the cable
connector for a secure and water-tight connection. Be sure to
properly insuiate 211 lead wire vermiral connaections.

-0
T T T T T rQOLL.EQ.TD:&?.
WIS B3 X i — LM LTET Y
= oo LEAES, |y \ (1
o . ] ) ) l P vl '-g
S [_-.r i
i \{ ! Reaehne
SO NRPRL b W T U ) S g S ———— _t_' !':'_"‘i;: ] “\)
B i s i e I T e
st rm:;:_,;i i j S 3 '—-ﬂ -_-J'_ I-_‘_ ||
LT o + U -
[T e CMNECTOR




CABLE
U-BOLTS

! B CUAMP BODY
SPOKE

| .25-20 HEX NUTS

, ’ CLAMP
- PLATE
' 25 L' WASHER

& FL AT WASHER




' INDUSTRIES

=RESPONSIVE |
—eie— LIMIT SWITCHES

SECT. 44

-PAGE 1

e

EASE OF WIRING INDUSTRIAL DUTY SWITCHES AND CAM
ADJUSTMENT WITH STANDARD SCREWDRIVER

OFF THE SHELF....IMMEDIATE DELIVERY ! !

FEATURING

. @ AND @ LISTED

* 600 VOLTS MAX. 15 AMP. CONT.
AC/DC

® LONG LIFE — RUGGED DUTY DIE
CAST ENCLOSURE AND STAINLESS
STEEL INPUT SHAFT

® S.P.D.T.,, D.P.D.T. OR SLOW MAKE
SLOW BREAK INDUSTRIAL DUTY
SWITCHES WITH [(SOLATED
CONTACTS

© GEAR RATIOS FOR APPLICATIONS
REQUIRING 1 TO 120 TURNS

¢ LARGE DIAMETER CAMS PROVIDE
SUPERIOR RESOLUTION AND EASE
OF PRECISE CAM SETTINGS

* SWITCH TERMINAL SCREWS EASILY
ACCESSIBLE FOR WIRING

SPECIAL MOUNTING BRACKETS AND SHAFT EXTENSIONS
TO MEET YOUR SPECIFIC REQUIREMENTS

RESPONSIVE INDUSTRIES INC.
1352 J COMBERMERE
TROY, MICHIGAN 48084

313-589-1060




SECT. 44

" PAGE 2

—evo— GEARED ROTARY
—eiya— LIMIT SWITCHES

 =RESPONSIVE

INDUSTRIES

PPLICATION — Responsive Industries Rotary Limit

- Switches are designed to control the limits of travel of ro-

tating reversing equipment. Typical applications include
control of travel on material handling equipment, hoists,
cranes, valves, compacting equipment, machine tool lead
screws, packaging machinery, powered doors, gates and
windows and many other applications requiring end limits
on reciprocating or rotary motion.

Catalog Section 44 Geared Rotary Limit Switches can be
easily attached to a rotating shaft through a gear train, chain
and sprocket, direct coupling etc. The large cover opening
provides ease of wiring to Industrial Duty UL and CSA
Listed Switches. Wiring of the switches and setting of the
cams can be quickly accomplished with a standard
screwdriver.

DESCRIPTION — Responsive Industries Rotary Limit
Switches consist of two switchettes with double — break
silver contacts mounted in a sturdy die cast enclosure
and operated through a worm and gear reduction from a
stainless steel input shaft extending outside the enclo-
sure. A lower cam operates one switchette and the upper
cam operates the second switchette,

Individual adjusting screws for each cam make it
ossible to operate the contacts on Rotary Limit Switches
‘)vith 32:1 ratio, between a minimum of one (1} turn up to a
maximum of 30 turns of the input shaft. Rotary Limit
Switches with a 128:1 ratic operate the contacts between
a minimum of four (4) up to a maximum of 120 turns of the
input shaft. The maximum input speed is 600 rpm.

t
INSTALLATION — Remove ali source of power. Mount
the Geared Rotary Limit Switch in any desired position us-
ing the mounting hales provided in the enclosure. If the in-
put shait is to be used in conjunction with another shaft, a
flexible coupling is recommended for elimination of stress
on the input shaft. When using a chain and sprocket or gear,
the shaft load should not exceed 5 Ibs. Both plain shafis
and Woodruff key shafts are available for ease in mount-
ing most any type of coupling, chain or gear drive,

After the switch has been wired in accordance with the
contact arrangement in the cover of the switch, adjust switch
properly, fold down the insulating shield and replace the limit
switch cover.

CAM ADJUSTMENT — The adjustment of the trip

point of each of the switch units is a simple operation. The

operating mechanism of the limit switch should be ad-

justed to correlate the motion of the equipment that it is

controlling.

1. Remove all power from the device.

2. Remove the enclosure cover.

3. Loosen the two cam clamping screws on top of the cam
assembly, Va turn each (See Fig. 1).

4. The light color pinion adjusts the cam of switch #1. The
dark color pinion adjusts the cam of switch #2.

5. With a screwdriver, rotate the cams in the direction t
operate each switch. T

6. When the operating cam has been adjusted so the switch
has been tripped, the adjustment is completed.

7. Retighten the clamp screws and replace the enclosure
cover.

ADJ. PINION CAM NO.2

CAMNO. 2

CAM CLAMPING SCREWS

SWITCH NO. 2

INSULATING SHIELDS

SHAFT EXTENSION

ADJ. PINION CAM NO. 1

CAM NO. 1

SWITCH MOUNTING SCREWS

SWITCH NQ.1
Figure 1
RESPONSIVE INDUSTRIES INC.
MAY 1985 1352 J COMBERMERE 313-589-1060
TROY, MICHIGAN 48084

‘\




A —

=RESPONSIVE —e1s— GEARED ROTARY SECT. 44
- INDUSTRIES —e+e— LIMIT SWITCHES PAGE 3

- . OFF THE SHELF....TWO CIRCUIT ROTARY LIMIT SWITCHES
. CATALOG NUMBERING SYSTEM
44—1E 1 P 128
RESPONSIVE SHAIS-'II") MAx.OTFuaus
INDUSTRIES EXTENSION ,
CATALOG p | St with Piain End ey | e
SECTION %" Dia. x 1v¢" Long SHAFY
W | St With #3 Woodruft Key, 32 321 30
TWO CIRCUIT usT ¥" Bia. x 1%" Long 128 | 1281 120

ENC'.OSURE TYPE | PRICE

1E | Reneral Purpas SWITCH TYPE CONTACT LIsT

— : (Two Swilches Per Ass'y.) | ARRANGEMENT | PRICE

Watertight Consult

4E | nEma 4 Factory 1 [sPox 2NC No
H - Snap Action Switches 2N0 Addition

azardous Locations

Class I, Groups C&0 o {DPOT 4 NG Add

7€ | class 1, Groups €, | Consut Snap Action Switches 4NO $16.00
and G Factory 4 Slow Make Slow Break 2 NC No
NEMA 7-9 *Quick Reset Switches Addition

All switches have isolated contacts.
*Slow Make, Stow Break Switches are not recommended with D.C.

circuits. "
e 1,50 =—isomd Bla
Slow Make - _—]
Slow Break . SHAFT EXTENSION
P
OB O (Plain End)
—
50 w
=T Dia. {Woodruff Key)
] =
‘-j—
Consult factory
- #3 WOODRUFF KEY fpl’ special
—ed 50 L_ shaft extensions

Applications with a maximum range up to 30 turns,

For use on use 32:1 gear ratio
A.C. Circuits >e gearrato:
requiring Applications with a maximum range up to 120 turns,
quick reset. use 128:1 gear ratio.
Example: — A motor driven actuator rotates a total
of 85 turns to open and close a damper door. The
SWITCH CONTACT RATINGS 128:1 Rotary Limit Switch would be used for this
- - application.
AC Pilot Duty OC Pilof Duty TURNS OF INPUT SHAFT
S.PD.T, 0.RD.T. and Slow Make Slow Break -
Siow Make Slow Break Switches are not recommended Switch Gear To Trip To Over-
Switches with DG circuits Type Ratio | Max. | Min. | Reset | Travel
Volts Break Make Volts S.PD.T. 0.RD.T. gl;g.::': 1281 | 120 4 2vs 5
15 | 15amp | 0amp! 120 | 0.50amp | 0.25 am gl 321 20 1 % 1
Snap Acting
230 {idampj20amp| 240 0.20 amp ! 0.t amp Stow Make
450 | Gamp | 1W0amp | 575 | 0.02amp | — 128:1 § 120 | 4 %
Slow Break ”
575 Samp | 8 amp For Quick Reset 3 30 1 ¥ 1

Prices Subject To Change Without Notice 1352 J COMBERMERE 313.589-1060

DISCOUNT SCHEDULE G RESPONSIVE INDUSTRIES INC.
TROY, MICHIGAN 48084

.




A—

N2 PPN | - GEARED ROTARY | = 141 de) 11/ B

P 1
VSR [ i LIMIT SWITCHES [ NN 11X
CATALOG NUMBER "~ SPECIAL OPTIONS ‘
CROSS REFERENCE AND FEATURES
GENERAL ELECTRIC CR9441 RESPONSIVE INDUSTRIES GEAR o _
ROTARY UMIT SWITCH CATALOG NUMBER RATIO oo e T
CR9441 E1A 44-1E-1-P-128 128:1 =
CR9441 E1B 44-1102 128:1
@ CR9441 E1C 44-1103 1281 TWO CIRCUIT
|8 CR9441 E1D 44-1104 128:1 T LT SWITCH
g CR9441 E1F 44-1E-1-P-32 32:1 e
— CR94M1 E1IG - 44-1E-1-W-128 128:1
& CR9441 EH 44-1E-1-W-32 321
hg CR9441 E1J 44-1110 128:1
CRI441 E1K 44-1111 128:1 SPECIAL CAMS FOR EXTENDED OWELLS
CR9441 E1L 44-1112 321 L .
- Some applications require an extended cam dwell
@ CR9441 E4A 44-1E-4-P-128 128:1 to prevent reset of the switch due to excessive
8 CR9441 E4B 44-1402 128:1 overtravel at an end stop. Special cams can be
= CR9441 EAC 44-1403 12811 supplied with extended lobes as shown above.
12 CR9441 E4D 44-1404 128:1 Specify the extended cam dwell in degrees required
g CR9441 EAE 241405 az1|  foryour application.
= CR9441 E4F 44-1E-4-P-32 J2:1 o
o[ cRodst E2H 44-1E4W-32 321 I*] 12° a‘i"
"':é" CR9441 EAJ 44-1410 321 A Gir. #1
= CR9441 E4L 441412 128:1 f_ﬂ -
Z [ cRoad1 Eam 441413 128:1 2] E cir 42 (
@ CR9441 E4N 44-1414 321 b -,
Consult factory for catalag numbers not fisted. 2
STANDARD DWELL CAMS
o
| r-—-r->12° 3?0‘:
DIMENSION DRAWING x .
- e —
A .
21 DIA. H Cir. #2
. -~ 328 MOUNTING HOLE
L~ 4PLACES _ —— 59 ' >12°——L-——|
3 — 875 =156 687 r—
f _ l/ - 1 EXTENDED DWELL CAMS
R a 2N
H 1wl ¥
. | o’ !
3.00 ~=-150%— | a3a
1 - ——- T
L'&*_‘?_'\'\t -?- f E' = J
=7 S Q (5=
—] 781 k- N PiPE TAP 1,00~
456 e 20g—
634
. *2.06 AVAILABLE FROM STOCK
APPROX. SHIPPING WT. 7 LBS. EACH TWO CIRCUIT ROTARY LIMIT SWITCH WITH
EXTERNAL POSITION INDICATOR
RESPONSIVE INDUSTRIES INC.
/ ALL DIMENSIONS IN INCHES 1352 J COMBERMERE 313.589.1060 /
TROY, MICHIGAN 468084




AIRE-RECTIFIER |

Crane Caband Pulpit
AIR CONDITIONER

MENTOR, OHIO 44060




THE LINTERN CORPORATION

STATION STREET
MENTOR, OHIO 44060
Telephone: AREA CODE 216
Sales 255-9333

JOHN C. LINTERN, Chairman
RicHARD H. GEHRING, President
WiLLIAM E. CALHOON, Vice President, Sales

Representatives

R. B. BERKEY & ASSOCIATES, INcC.
201 Grant Street - Suite 605
Sewickley, Pennsylvania 15143
(412) 741-9511

F.H. GiLL Co.
2859 Bernice Road (Drawer C)
Lansing, Illinois 60438
(312) 895-1334

EBBERT & KIRKMAN Co., INcC,
1320 - 50th Street No.
Birmingham, Alabama 35212
(205) 591-6262

HANDLING SYSTEMS, INC.
8375 Olive Blvd.
St. Louis, Missouri 63132
(314) 991-0282

BLack & CouLton, INc,
5265 Naiman Parkway
. _Solon, Ohio 44139

. ’
.

(216) 349-1188

CRYER SALES ENGINEERING
P. O. Box 265
117 S. Chester Rd.
Swarthmore, Pennsylvania 19081
{215) 544-1540

RanDY SMiITH, INC.
28744 Harper Avenue
St. Clair Shores, Michigan 48081
(313) 776-8800

(Cont'd on Inside Back Cover)




LINTERN CRANE CAB and PULPIT
AIRE-RECTIFIER SERVICE MANUAL

o

WARRANTY

THE LINTERN AIRE-RECTIFIER is guaranteed free
from mechanical and electrical defects for a period of one
year from date of shipment. Our liability, under this guar-
antee, is limited to repair or replacement of defective
parts, f.o.b. Mentor, Ohio. There is no liability under this
guarantee beyond the cost of correcting defects in the
apparatus supplied by the Lintern Corporation.

We are not responsible for damage resulting from in-
correct installation, maintenance, or attempts to operate
at above rated capacity, or on excessive or low voltage.
Crane cabs and pulpits must be of an approved size, and
insulated in accordance with instructions, or warranty
does not apply. Upon having been installed and wired
{by the purchaser), our refrigeration engineer will install
the refrigerant lines between the condenser section and
cooling section and start the machine in operation. The
above warranty only applies if he makes the connections
and starts the unit in operation, or connection by the cus-
tomer is approved in writing.

CUSTOMER FIELD TECHNICIAN

Our customer field technicians are available to visit
vour plant and put the eguipment into operation, after it
has been properly installed and wired. The technician’s
rate will be quoted upon request. At least fourteen days
notice is required as to when service of the customer
tield technician will be needed. Where wvcssible, our
technicians are instructed to observe the cperation of
a newly installed machine through a period of at least
twenty-four hours. We should only be notified when in-




@ Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

stallation is complete. The cab or pulpit should be en-
closed and insulated in accordance with our recommen-

dations.

The original charge of refrigerant is included in your
purchase price, and should leaks develop during the run-
in period, our technician will replace the refrigerant

without cost.

IMPORTANT — Notes on Operation and Service

The Lintern Aire-Rectifier refrigeration system (using
the refrigerant R-12, R-114 and 60/40) is designed for
operation in ambient temperatures not lower than 80° F.
Attempts to force-run the machine at temperatures lower
than 80° F. causes liquid to enter the compressor body,
which removes oil film on bearings and cylinder walls
with immediate damage resulting.

The Lintern Aire-Rectifier is a carefully engineered
and ruggedly built machine. Each model is designed to
fit particular conditions, and will produce cooling or heat-
ing of the air as required, holding the proper temperature
within narrow limits, Each part of your Aire-Rectifier is
the best available, and becomes a part of the equipment
only after thorough testing clearly demonstrates that the
part meets our high standard of ruggedness and depend-
ability. '

The Lintern Aire-Rectifier is built to provide many
years of uninterrupted service if a proper program of pre-
ventive maintenance is employed, as is customary with all
machine tools and equipment contributing toward pro-
ductive output. Inspections are required at regular inter-

- vals-by-someone_competent_to_employ corrective measures
when necessary. All machines are thoroughly run-in at
our factory. During the running-in period, all parts of
the machine are carefully checked and balanced.

In plants where a special department is maintained
for servicing water coolers and general air conditioning
equipment, servicing of the Lintern Aire-Rectifier can be
handled by that particular department by referring to
instructions contained in this manual.




Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

In plants where there is no one familiar with refrigera-
tion or cooling systems, the mechanical and electrical de-
partments can service motors, controls and filters. Should
difficulty develop in the refrigeration circuit, we suggest
that a local refrigeration service man be employed to
check and correct the trouble, at least until the existing
departments have an opportunity to study and become
familiar with the equipment.

This manual should be studied thoroughly before serv-
icing is attempted.

MACHINE DESCRIPTION

The Lintern Aire-Rectifier is a “Split System’” type.
For crane cabs the condensing section is of the air cooled
type and is mounted on the bridge footwalk or trolley
platform when the operator’s cab is integral with trolley
structure. When applied to pulpits, air and water cooled
condensers are available and are mounted on the mill floor

~adjacent to the pulpit or on platforms at pulpit level. The

filtering and cooling section(s) are located within, or on,
the operator’s cab or pulpit enclosure, the two being
interconnected by flexible refrigerant lines.

The condenser section contains the compressor, com-
pressor motor, condenser coil, condenser fan or blower,
oil separator, receiver, pressure gauges, strainer and de-
hydrator, auxiliary switch and pressure switches.

The filtering and cooling section contains the cooling
coil, expansion valve, circulating fan or blower, mechani-
cal air filter, Purafil air filter and eleciric heater units.

Heating and cooling thermostats and selector switch
are in a separate pilot control, to be located in the cab or

pulpit. Machine control is located in a separate compart-
ment.

CONDITIONED AIR SUPPLY

The cab air is first drawn through the mechanical
filter, which removes dust and dirt, then through the
Purafil filter, which removes gas and odors. It is then
drawn over the evaporator coil, where it is cooled and

— 3 —




® Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

dehumidified, and is discharged into the crane cab or
pulpit. Make up air is also drawn through the filters in

the same way.

Filters — Mechanical Type

THE LINTERN AIRE-RECTIFIER is equipped with a
mechanical air filter for removing industrial dirt from
the air. These are required for protecting the equipment,
as well as providing dust-free air to the cab or pulpit. The
machine should never be operated without having the
filter in place. They will require a periodic check; under
ordinary industrial conditions, every seven days.

A separate set of filters is recommended for replace-
ment while the original set is being cleaned. :

If the air conditioner is operated with the mechanical
air filter plugged with dust, the quantity of air passing
through the evaporator coil will be greatly reduced and
the evaporator coil will freeze solid resulting in serious
damage. In the event that the machine is operated with-

out filters, the evaporator coil becomes covered with dirt,

and does not operate efficiently, resulting in increased
wear of the fan motor and condenser motor.

How to Clean Filters

The mechanical air filter is cleaned by removing it
from the unit and holding it under a water faucet until
clean, or dipping in a pan of water. The dirt and lint
float out of the media. A gentle up and down motion
while in the water dislodges any stubborn dirt. After this

from it before it can be returned to service. No drying
time is needed.

In cases where a large amount of oil or grease has
been picked up, it is advisable to use a mild household
detergent in the water. This detergent should then be
thoroughly rinsed from the filter before it is returned to
service,




Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

Mechanical filters may be cleaned over and over again
without loss of efficiency. Do not oil this type of filter.

Activated Carbon & Pur-A-Fil

Activated carbon or Pur-A-Fil is furnished in the
Lintern Aire-rectifier where conditions require reduction
of certain gases in the air conditioned area. The life of
the carbon or Pur-A-Fil is contingent on the gas concen-
tration, which controls the periods at which it is neces-
sary to replace the media.

REFRIGERATION CIRCUIT

The liquid refrigerant is stored in the receiver. On
leaving the receiver it passes through the liquid line
through the combination strainer-dehydrator to remove
any dirt particles and also to remove any moisture from
the liquid refrigerant, and then to the expansion valve.
The expansion valve separates the high pressure section
of the system from the low pressure section. It is actually
nothing more than a needle valve, and acts as a pressure
reducing valve because it lowers the pressure of the
liquid flowing through it. The valve is adjusted so that
only as much liquid can pass through it as can be vapor-
ized by the cooling coil. The liquid then flows through
the evaporator coil, where it is vaporized by the heat
flowing through the walls of the evaporator coil tubing
to the air. This heat has been transferred from the air
flowing over the evaporator coil

After leaving the evaporator coil, the vaporized re-
frigerant flows to the compressor, where the pressure is
raised to such a point that the vapor can be condensed by
the air of ambient temperature passing over the conden-




@ Service Manual [.intern Crane Cab and Pulpit Aire-Rectifier

ser coil. After it is compressed, the vapor {lows through
the oil separator (on air cooled units only), where en-
trained oil is removed and returned to the compressor.
The oil-free vapor then flows 1o the condenser coil where
the latent heat from the condensing vapor is transferred
through the walls of the condenser tubing to the air or
water passing over the condenser coil.

From the condenscer coil liquid flows back to the re-
ceiver, and the cycle is then repeated.

COMPRESSOR

Special Characteristics of Qil
to be Used in Compressor

Higher operating temperatures have brought about a
need for new refrigeration oil.

To meet the need for a refrigeration oil that will with-
stand higher than average temperatures, Texaco Qil Com-
pany developed Capella WF-68 Refrigeration Oil. This oil
is Paraffinic type oil containing an oxidation inhibitor to
make it more stable thermally. It is especially fortified to
prevent the formation of gums and varnish, and will pro-
vide superior lubrication.

SPECIFICATIONS
Flow Pour
Viscosity Test Test  Dielectric
TEXACO at VI °F. °F.  Strength
CAPELLA 100° F. Min, (Max.) {Max.) KV Min.
WF-68 334 46 0 —35 25

We recommend changing oil in high ambient installa-
tions at least 4 times a year. Under no circumstances
should oil of any kind other than that meeting the re-
quired specifications be used. Otherwise warranty will
not apply. Oil must be kept in a sealed container, as oil
will absorb harmful moisture quickly, on exposure to the
air.




Lintern Crane Cab and Pulpit Aire-Rectificr Service Manual @

Belts

Compressor belts are matched in sels at the factory,
and should replacement become necessary, all should be
replaced at one time. The V belt drive nced not be light
to be efficient. Belts adjusted too tightly causc undue
wear on the bells, as well as on the motor and compressor
bearings. A maximum total deflection of one inch with
light hand pressurc is found to be most satisfactory. Belt
dressings should never be used.

Evaporator Coil

The evaporator coil is of special design and must be
kept clean to insure cfficient operation. No difficuity
will be cxperienced in keening it clean, providing the
filters are used at all times.

Expansion Valve

The expansion valve is of the thermostatic type. While
most valves are adjustable within narrow limits, no ad-
justment should be made except by persons familiar with
the valve design. All Lintern units leave the factory with
the expansion valve properly adjusted, and it is seldom
necessary to alter this adjustment in the field.

~ Care must be taken to protect the capillary tubing from
abrasion and dents, which would result in either line re-
striction or a leak, causing the system to become inopera-
tive.

The thermal type expansion valve is actuated by the
temperature and pressure of the refrigerant vapor leaving
the evaporator coil. It does not respond to either the pres-
sure or temperature alone, but by a combination of the
two, which in effect results in the valve responding only
to the superheat of the vapor leaving the evaporator.

If the valve is adjusted to maintain the vapor at a
given superheat, it will open and admit more liquid only
if the superheat is greater than the amount that it is ad-
justed to maintain. If the superheat is less, it will restrict
the flow of the liquid to the coil.




— NOTE: MOST AIR_CONDITIONERS ARE_EQUIPPED

@® Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

The main function of the expansion valve is to admit
as much liquid as possible to the evaporator without per-
mitting any liquid to return to the compressor. Adjust-
ment of the expansion valve used on the LINTERN AIRE-
RECTIFIER is made by turning the adjusting stem in a
clockwise rotation to increase the amount of superheat,
which decreases the amount of refrigerant entering the
coil; and counter clockwise to decrease the amount of
superheat, which allows more refrigerant to enter the coil.

Dehydrator

Presence of moisture in refrigeration lines constitutes
a harmful condition, and will result in numerous irregular
operating characteristics that are often difficult to identify.
Removal of moisture is accomplished by the use of a de-
hydrator. The dehydrator is of the molded type, and can-
not disintegrate into the system.

If, for any reason, the lines are open or broken, a new
dehydrator should be placed in the lines, unless you can
be definitely certain that the one in the line has suffi-
cient remaining capacity to completely dehydrate the en-
tire circuit. A spare dehydrator should be kept on hand
at all times. '

Strainer

The strainer is a very fine screen consisting of felt and
cotton waste, placed in the line to assure removal of all
impurities. As the orifice of the expansion valve is very
small, it is necessary for proper functioning to be certain
that travel of any foreign material or impurities be ar-
rested before reaching the valve.

WITH A COMBINATION STRAINER-DEHYDRATOR.
(BOTH ARE ENCLOSED IN ONE SHELL.))

Receiver

The receiver is of heavy electric welded steel con-
struction, equipped with two single acting valves. It is
fitted with a fusible blow-out plug to provide a safety
factor in cases of over heating.




Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

Gauges

Machines are equipped with gauges installed so as to
be visible without removing the service panels for both
the high and low side of the refrigerant circuit. A charg-
ing manifold is so located that refrigerant can be added
without removing the panels.

Extremely humid air conditions will tend to increase
suction pressures slightly, while dry air conditions will
lower them slightly.

Condenser Coil

The condenser coil ordinarily will require no atten-
tion other than cleaning with an air hose at varying in-

tervals.

Qil Separator {Optional)

The function of the oil separator is to prevent the oil
from the compressor from entering the system, and to
maintain an adequate oil level in the compressor.

The oil-laden gas leaving the compressor enters the
separator at a high velocity and passes through a tubular
fine mesh screen. The velocity of the gas is reduced, which
causes the oil to precipitate on the screen and settle to the
bottom of the separator. The oil-free vapor then flows to
the condenser coil.

After sufficient oil has accumulated in the separator,
a float valve opens and returns the oil to the compressor
crankcase. The return of the oil is accomplished by a pres-
sure differential, the oil in the separator is under the
high pressure of the high side, and the oil in the crank-
case of the compressor is under the low pressure of the
low side,

A sufficient quantity of oil is in the separator at all
times to prevent by-passing of gas between the high side
and the low side.




® Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

Condenser Section Motor and Fan or Blower
(Air Cooled Units)

The condenser fan draws or blows air through the
condenser coil, thus cooling the refrigerant.

The fan or blower should be checked at intervals for
tightness on the motor shaft; the motor should be lubri-
cated, and the motor brushes should be inspected at peri-
odic intervals.

Fan blades and blower cups should be kept clean. Ex-

cess accumulation of dirt on the blades will cause unbal-
ance, which results in vibration.

Cooling Section Motor and Fan or Blower

The circulating fan or blower circulates the cooled air
in the cab or pulpit. It is necessary to maintain clean
filters to provide a satisfactory flow of air at all times.

The fan or blower should be checked at intervals for
tightness on the motor shaft, the motor should be lubri-
cated, and the motor brushes should be inspected at peri-
odic intervals.

Fan blades and blower cups should be kept clean. Ex-
cess accumulation of dirt on the blades will cause unbal-
ance, which results in severe vibration.

ELECTRICAL CIRCUIT

All motors are controlled by magnetic starfers or con-
tactors, and are protected by thermal overload relays.

The selector switch and thermostats have no direct
electrical connection with the motors, but operate the
coils of the magnetic starters or contactors only.

The conftrol circuit contacts of all of the overload re-
lays are connected in series so that if any one of the re-
lays should trip, the entire machine is shut down.

The condenser section motor. is controlled by the cool-
ing thermostat. The cooling section motor is controlled by




Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

the selector switch. It operates whenever the selector
switch is in the “cooling” position. It is not operated by
either thermostat.

The operating coil of the heater contactlor is controlled
by the heater thermostat on the pilot control and an over-
heat thermostat mounted adjacent to the heaters in the
cooling section. It is so interlocked with the cooling sec-
tion motor starter that should the cooling section motor
starter open, the heater contactor will open. The overheat
thermostat will prevent damage to equipment caused by
reduced air movement over electric heaters by opening the
heater contactor.

Turning the knob of the selector switch to the “cool-
ing” position starts the cooling section motor, and if the
temperature in the cab or pulpit is above the setting of
the cooling thermostat, it also starts the condenser section
motor.

The condenser section motor will operate until the
temperature in the cab drops to approximately 2° below
the setting of the cooling thermostat, causing the thermo-
stat to open, stopping the condenser section motor.

The cooling section motor will continue to operate.

Turning the knob of the selector switch to the “heating”
position, starts the cooling section motor, closes the heater
contactor, if the temperature in the cab or pulpit is below
the setting of the heater thermostat.

The heater will operate until the temperature in the
cab or pulpit rises to approximately 2° F. above the set-
ting on the heater thermostat, causing the thermostat to
open, and shutting off the heater and cooling section
motor.

Control Panel — 230 Volts D.C.

Each motor is protected with a separate starter which
is mounted on the control panel. The starters are of the
magnetic type equipped with overload relays. The con-
denser section motor starter is controlled by the cooling

11 —




Lintern Crane Cab and Pulpit Aire-Rectificr

® Service Manual

thermostat. The cooling section fan or blower motor
starter is controlled by the selector switch. The cooling
section motor operates in the “cooling” position. The heat-
ing elements for the heating cycle, are energized by means
of a contactor which in turn, is controlled by the selector
switch. The heating contactor is interlocked with the
cooling section fan or blower starter overload so that if
the cooling section motor overload trips the heating con-

tactor will open.

The control panel is equipped with two main fuses,
which are ahead of all the controls.

The controls must be inspected at intervals for pitted
and dirty contacts, and resistance to pivoting movement
of the moveable contact.

All condenser units are equipped with pressure con- .

trol which prevents the machine from operating in ranges
not suitable for its efficient operation.

Conirol Panel — 440 Volis A.C.

On voltages above 220 volts a transformer is used to
provide 110 volts for the control circuit.

The principle of operation is identical to that already
described for 230 volts direct current operation. '

Electric Heater (For Winter Operation)

Satisfactory operation of the electric heater depends
on maintenance of the desired air flow at all fimes in
winter operation. The heatfers are rugged, enclosed in a
high temperature metal sheath, and finned for efficient

heat transfer.

— 12 —




Lintern Crane Cab and Pulpit Aire-Rectifier Service Mauual @

HEAD PRESSURE CHART

FOR R-114
Head Head
Ambient Pressure Ambient Pressure
Temp. °F. PSIG Temp. °F, PSIG
60 19 96 45.00 )
e 195 98 5685
64 20.75 100 48.74
' 66 22 102 50.67
68 23 104 52.65
70 245 106 54.67
72 26 108 56.73
T T4 27.32 110 58.84
G 28.75 112 60.99
78 30.2 114 63.20
80 31.69 116 65.45
82 33.22 118 67.74
84 34.78 120 70.09
86 36.39 130 85.00
88 38.03 140 100.00
90 . 39.71 150 125.00
92 41.44 160 137.00
g4 43.20 170 145.00

NOTE: This chart serves as a part of Lintern Crane Cab
and Pulpit Aire-Rectifier Servce Manual.

— 13 —




® Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

HEAD PRESSURE CHART

FOR R-12
Ambient Head Pressure

PSIG

70 100
75 109
80 118
85 127
90 136
g5 147
100 158
105 169
110 ' 181
115 | | 194
120 207
125 220
130 235
135 250
140 265

- HEAD PRESSURE CHART

FQOR 60/40
Head Head
Ambient Pressure Ambient Pressure
Temp. °F PSIG Temp. °F PSIG
70 85 125 162
75 90 130 173
80 95 1335 185
85 101 140 200
90 106 145 212
95 111 150 221
100 117 155 243
105 124 160 260
110 132 163 279
115 141 170 300
120 152

— 14 —




Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

The primary factor governing the selection of refrig-
erant to be used is the head pressure at the maximum
ambient temperature for which the air conditioner is de-
signed, its low temperature alsq being important for satis-
factory operation.

It should be made clear that a refrigerant other than
that for which the air conditioner is designed positively
should not be used. Each machine is marked (at the con-
denser) with the proper refrigerant.

In this manual reference is made to the cooling sec-
tion, that which performs the actual cooling of the air
within the crane cab or pulpit; and to the condenser sec-
tion, that which serves to drive off the heat absorbed by
the refrigerant in the process of cooling the crane cab
or pulpit air.

LOCATION OF EQUIPMENT

Condenser Unit

On general purpose type cranes, the condenser unit is
generally located on the bridge footwalk, either adjacent
to or directly over the main drive shaft.

The condenser unit must be positioned so that the serv-
ice side is accessible for servicing the unit (See dimen-
sional print).

On ladle cranes, it is usually possible to locate the

condenser unit on top of the cab. If the area on top of -

the cab is enclosed, adequate openings must be provided
to allow the flow of air around the condenser unit. If
there are resistors within the area, they must either be
removed, or the condenser unit located elsewhere.

The condenser unit cannot be located in an enclosed
compartment. As the largest size condenser unit generates
a sufficient amount of heat to heat the average size two
bedroom house, it can be readily seen that an adequate
amount of air must be allowed to circulate around the
condenser unit at all times if satisfactory performance
is to be obtained.

— 15 —



® Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

The condenser unit should be mounted as high as pos-
sible on soaking pit and stripper cranes, away from the
intense heat. The unit is usually mounted on fop of the
trolley. If it is necessary that the unit be located adjacent
to the ram cage, a heat shield must be provided between
the ram cage and the unit to prevent the upward air blast
from the pit from passing over the condenser coil. The
unit must not be located next to resistor banks or in an
enclosed compartment, and it must be protected from
direct radiant heat. -

The unit should be so positioned that the service side
is accessible for servicing the unit.

Cab Unit

The cab unit can usually be positioned against the
wall of the crane cab, allowing a minimum of 18/ in
front of the unit for servicing, or it may be located at
ceiling level. A clearance of 12/ is recommended {for
connecting the refrigerant lines.

Wiring
No internal wiring is required.
Wiring between the units should be in accordance with
our wiring diagram. _
A wiring diagram is furnished with each machine in
the control enclosure. A fused disconnect switch of the
proper size must be furnished by the user.

Check Wiring:

After wiring has been completed, it is necessary to
check motor rotations, and also to make certain that the
controls operate satisfactorily.

On D.C. machines, proper rotation is set at the factory.

The following procedure is recommended for checking
the wiring:

1. Set cooling thermostat 5° below cab or pulpit tem-

perature.

— 16 —



Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

Set heating thermostat 5° above cab or pulpit tem-
perature.

3. Set selector switch to “off” position.

Close fused safety switch (furnished by customer).

5. Turn selector switch to “cooling” position. At this

point the cooling section motor and condenser sec-
tion motor should run.

Turn selector switch to “heating” position. At this
point heaters and cooling section motor should
operate. Allovx{, a minimum of 5 minutes for heater
io warm up.

Turn selector switch to “off” position, and open
fused safety switch.

REFRIGERANT LINE HOOK-UP PROCEDURE

1.

V]

Determine the shortest and easiest way to run lines
where they will be as much in the clear as possible
and where they can be solidly anchored.

Cut 234" diameter hole in cab or pulpit wall or ceil-
ing.

Cut a 1-29/32” diameter hole.

Measure correct length of lines, cut to length and
move fitting. Assemble fittings.

Use a cut-off wheel or hack saw in cutting lines to
length. Cut as square as possible to fit flush fitting.

After fittings are in place, run lines and secure lines
with clamps furnished. Finish off holes in cab or
pulpit with Duxseal provided, forming Duxseal
around and between hose and metal. The unit is
now ready to be purged.

To purge, open dip tube valve on receiver. It is the

receiver outlet valve. Just open, then close right
away. Close high side valve all the way. (Refer to




@® Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

illustration—Service Shut-Off Valves—Page 19).
Open low side valve one to two turns. Leave open
and purge off at low side on charging manifold.

8. Turn pilot control switch to “cooling.” Turn on aux-
iliary switch, compressor motor should run. Turn
auxiliary switch off. Pull main disconnect switch.
Open receiver tank valves. Unit is ready to run.
Run unit with panels off for a short time and check

for leaks.




SERVICE SHUT-OFF VALVES
Lintern +Fine- Rectifier .’

Units are equipped with shut-

off valves as illustrated.

They are a double seating
valve with a port opening to
allow pressure gauge attach-

ment.

The purpose of these are to
isolate compressor from the
system, when conditions re-

quire.

EN

7

AN
SRR AN,

AN\

\\

=

VALVE STEM CLOSED, WITK GAUGE PORT.Q

AN N

A%}

W\

AC.F22638




@ Service Manual Lintern Crane Cab and Pulpit Aire-Rectificr

MACHINE START UP PROCEDURE

After refrigerant lines are installed, the join{s should
be checked for leaks in the following manner.

1. Open suction service valve on compressor; leave
gauge port open.

2. Crack receiver outlet valve until suction pressure
gauge on compressor reads 10 lbs.; then close.

3. Check all connections with Halide leak detector.

After installation has been checked for leaks:

1. Open compressor discharge and suction service
valves; leave gauge ports open; open receiver valves.

2. Closed fused safety switch, (furnished by customer),
and turn selector switch knob to “cooling”, to start
machine (make certain the cooling thermostat is set
below the cab temperature so that the thermostat
contact points are in the closed position.)

When the compressor is first started, there may be
severe knocking. This is due to boiling liquid refrigerant
that has become mixed with the oil in the crankcase.
Shut off the compressor and then start again, allowing it
to run for 5 second intervals until knocking disappears.

Allow the machine to run for approximately one-half
hour. It will now be necessary to purge the system of
air. Use the following procedure:

1. Turn selector switch to “off” position, stopping ma-
chine,

2. Open high side on charging manifold, or preferably
the purge valve on the condenser coil inlet mani-
fold, allowing vapor to escape. If there is any air
present, the vapor will feel hot and will gradually
cool as the air is replaced by refrigerant gas. A
small amount of oil is present in the escaping vapor
at all times. Check level on Qil Level Sight Glass

of compressor.

3. When vapor begins to feel noticeably cooler, close
High Side Manifold Port.

— 20 —-

——




Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

4. Start the machine and observe its operation. Repeat
the above opecration if necessary, after the machine
operalces for approximately one-half hour.

The foregoing opcration should not be attempted by
anyone unirained in refrigeration work. It is possible to
purge the machine to such an extent that sufficient re-
frigerant would be lost to cause a shortage in the system,
Also, it is possible that ecnough air would be allowed to
remain in the system to cause damage. After the system
has been purged, the machine is ready for operation.

Thermostats should be set at a desired cab or pulpit
temperature. Practice has proven that a setting between
80° and 85° for the cooling thermostat, and between 70°
and 75° for the heating thermostat is satisfactory.

During the first day of operation, the system shouid
be checked periodically for leaks that may develop at the
“Hose-Lok"” Fittings.

At any point where the refrigerant lines may be
bumped or walked on, a metal shield should be provided
to prevent damage to these lines.

If the refrigerant lines are exposed to radiant heat,
a heat shield should be provided between the radiant heat
source and the lines.

At the points where the lines pass through the cab
walls, they should be protected from chafing.

Possible Causes of Operating Difficulties

We list below the possible cause of operating difficul-
ties in the refrigeration circuit.

One or more of these may apply at the same time, and
it is well for the maintenance man to check step by step
each of these conditions when difficulties develop. At this
point it is best to be clear that suction pressure is a direct

indicator of cooling load on low side of refrigerant sys-

— 21 —




© Service Manual Lintern Crane Cab and Pulpit Aive-Rectifier

tein. During normal operation at 80°F. D.B. inlet air in
cab or pulpit results in a 35 to 40 PSIG suction pressure
on all air conditioning unts charged with R-12 reirigerant.
Air conditioning machines charged with R-114 will vary
between 2 PSIG to 5" of vacuum suction pressure. 60/40
suction pressures will vary between 6 to 16 PSIG.

The above are normal ranges and of course will vary
up or down with changes of D.B. temperature inlet, W.B.
temperature inlet, head pressure, compressor wear, gauge
error.

1. Shortage of Refrigerant

Shortage of refrigerant will cause the machines to cycle
continuously with little cooling effect. The evaporator
coil tubes will be very uneven in temperature, with the
tubes at the entering air face very warm. Low head and
suction pressure are an indication.

To Correct This Condition

(a) Check all the tube joints for leaks with a Halide
torch.

(b) Check all compressor fittings. Tighten if necessary.

(¢} Check packing glands on sc_arvice valves. Tighten
just enough to stop leak.

(d) Check shaft seal at flywheel end of drive shaft
with Halide torch. Replace seal if necessary.

(e) Check compressor gaskets. Head and crankcase
studs may need tightening.

To Charge Unit

(a) Remove Dust Cap from charging manifold.

(b) Connect refrigerant drum to charging manifold.

(¢) Purge charging line.

(d) Turn low side service valve in one to two turns.

(e) Turn condenser compressor motor on.

(f) Crack low side valve on charging manifold and
charge.

To determine when full charge has been obtained, con-
sult pressure temperature relation chart and charge until

—_ 22 -




Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

pressures corresponding to your ambient temperatures
have been reached. The sight glass in liquid line should
indicate clear refrigerant and be completely full. The
suction line should feel cool to the touch at the compres-

SOr.
2. Obstruction in Liquid Line
(See Refrigeration Circuit Diagram — Page 28).

Obstruction in liquid line will cause the liquid line to
feel cool at the point of obstruction.

If head pressure reads normal, and suction pressure
reads lower than normal, it is indication of a restriction.
This restriction is most generally found in the strainer,
dehydrator, or the expansion valve. Make certain both
receiver valves are open.

To determine whether the strainer or dehydrator is
restricted, place one hand on the liquid line at the receiver
side of the strainer, and the other hand on the expansion
valve side of the dehydrator line. The slightest difference
in temperature at these two points will indicate a restric-
tion serious enough to interfere with the cooling operation
of the unit. If any temperature difference is noted at
these points, use the recommended pump-down procedure
for removing strainer and dehydrator, and replace these
units.

To Correct This Condition

(a) Make certain that the receiver outlet valve is in
full open position.

(b) Inspect liquid line for dents or pinches. Replace

if-necessary.
(¢) Inspect line strainer; filter screen may be clogged.
If strainer has a removable filter, wash it with
carbon tetrachloride, otherwise replace it with a
new strainer, - (Most units are equipped with a
combination strainer - dehydrator, both enclosed
within one shell.)

{d) Inspect the dehydrator. The screen filter may be
clogged. If the dehydrator is of the refillable type,
install a new cartridge or replace the strainer-

— 23 —




@® Service Manual L mt' rm Crane Cab and Pu!])ll Aire-Rectifier

dehydrator. Make certain that the dehydrator is
installed in position for proper direction of flow
(Sec arrow on strainer-dehydrator).

(@) Inspect the expansion valve. The small filter in
the inlet connection may be clogged. Wash it clean
with carbon telrachloride. Occasionally, however,
dirt may obstruct the flow of liquid through the
valve. Remove the valve and wash it with carbon
tetrachloride. DO NOT CHANGE VALVE SET-
TING.

3. Leaking Power Element on Expansion Valve

The power element on the expansion valve consists of
the thermal bulb, with connecting tubing on the bellows
or diaphram which actuates the valve. If the power ele-
ment is leaking, the valve will maintain an almost closed
position, or may close completely. If the valve is slightly
open, all symptoms will be the same as in Paragraph 2.

If the valve is entirely closed, the suction pressure
will be low, and the evaporator coil and the suction line
will be warm to the touch.

4. Expansion Valve Stuck in “Open” Position:

If the expansion valve is stuck in an “open” position,
there will be an excessive amount of liquid bemg admitted
to the low side of the system.

To Correct This Condition
(a) A small piece of dirt or scale may be holding the
valve open. Remove the valve and wash it out.

(b) The thermal bulb may be loose on the suction line.
Tighten it if necessary and insulate.

5. Insufficient Air over Condenser Coil:

A shortage of air over the condenser coil will cause
the pressure to rise in the condenser and cause the thermal
overload to trip, shutting the machine down.

To Correct This Condition

(a) Clean the condenser coil with a high velocity

stream from an air hose. Alsoc make sure that all
service panels are tight.

— 24




Lintern Crane Cab and Puipit Aire-Rectifier Service Manual @

6. Shortage of Condenser Water

When there is a shortage of condenser water due to
the main water valve being partially closed, an automatic
valve being stuck in an almost closed position or improp-
erly adjusted, or a lack of pressure in the waler mains,
the head pressure in the condenser will rise and the con-
denser will feel hot. The liquid line will also feel warm.
The condenser pressure may even rise to the point where
either the high-pressure switch or the thermal overload
elements in the motor starter will stop the compressor.

If the high-pressure switch stops the motor, the com-
pressor will short-cycle. During the intervals when the
compressor is off, the small amount of water available
will reduce the head pressure to the point where the pres-
sure switch can start the motor again. However, if the
motor is overloaded sufficiently for the thermal overload
elements in the motor starter to stop the compressor, there
will be no short cycling but the compressor will start
again after the thermal overload elements are reset.

To Correct This Condition
(a) Check water flow to condenser.
(b) Check water inlet control valve for proper action.

(¢) Check for restriction in inlet, water strainer, or
outlet of shell and tube condenser.

Water Shortage

It is recommended that the water supply line fo the
shell and tube condensers, be provided with a scale trap
or water strainer to prevent scale and other foreign ma-
terials from entering the cooling tubes of the condenser,

.} i

when unfiltered mill water is used for cooling. This will
prevent stoppage of the condenser fubes.

7. Scale Trap at Suction of Compressor Clogged:

When the scale trap at the suction of the compressor
becomes clogged with foreign matter, the suction pressure
gauge will show high suction pressure, while the suction
pressure beyond the scale trap will be low. To determine
if this condition exists:

95




® Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

(a) Force-run the compressor until the suction gauge

shows 0 1lbs.
(b) Remove the bolts from the suction chamber and

lift out the strainer.
(¢) Wash the strainer in carbon tetrachloride.
(d) Install strainer and valve.

Note: If gaskets are damaged, they should be replaced.

8. IL.ow Head Pressure. High Suction Pressure

This condition indicates loss of volumetric efficiency
of the compressor. To check this condition, close valve “D”
(low side service valve). Operate the unit with the aux-
iliary switch, using extreme care as oil may be lifted,
causing the head valves to rupture.

To prevent damage to the head valves, operate the
unit and listen very carefully for knocking in the com-
pressor. If knocking is detected, shut off the unit imme-
diately, leaving it off from one to two minutes. Continue
this procedure until the suction guage reads 28" of vacuum.
If the compressor is not capable of pumping at least 20"
of vacuum, follow the instructions for removing the com-
pressor valve plate.. Replace with new or repaired com-
pressor valve plate.

g, Air in Sysiem

When air is present in the system, it will cause exces-
sive head pressures. In extreme cases the pressure may
rise to a point where the pressure switch may stop the
machine.

To determine if there is air in the system, the machine
must be allowed to stand idle long enough for the entire
system to cool down to the temperature of the surround-
ing air. After the entire system has attained the tem-
perature of the surrounding air, the reading of the head
pressure gauge should not be more than 10 1bs. above the
saturation pressure corresponding to the surrounding air
temperature.

To Remove Air from Sysiem
1. Turn selector switch to “off” position, stopping the
machine.

96 —



Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

2. Open high side on charging manifold, or purge valve
on top of inlet header of condenser coil, allowing
vapor to escape. If there is any air present, the
vapor will feel hot, and will gradually cool as the
air is replaced by refrigerant gas. A small amount
of oil is present in the escaping vapor at all times.
Check level on oil level sight glass of compressor.

3. When vapor begins to feel noticeably cooler, close
high side manifold port.

.
0‘ )

— 27 —




REFRIGERATION GIRCUIT FOR LINTERN AIRE RECTIFIER

CONDENSER
CoIL

EVAPORATCR
coi

N

Symbol Identification
A. 0il Return Line J. Compound Gauge — Low Side
C. High Side Service Valve K. Pressure Gauge — High Side
D. Low Side Service Valve L. Expansion Valve Bulb
F. Receiver Shut Off Valve M. Equalizer Line
G. Liquid Line Shut Off Valve *O. Dehydrator
H. Fusible Plug — 283° *P, Strainer

I. Thermostatic Expansion Valve

+*Q & P may be one unit.



Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

INSTRUCTIONS FOR
PERFORMING SERVICE OPERATIONS

To Replace the Shaft Seal and Housing Cover

10.

11.

12.
13.

. Shut off the machine.

Close suction service valve “D”.

Operate the unit until the suction gauge “J” holds
0 lbs. pressure, then stop the unit,

Close high service valve “C”.

Close receiver, shut off valve “F".

Open high side gauge port on manifold, allow pres-
sure to escape. ' :

Loosen flywheel nut, and remove flywheel (with
wheel puller).

Loosen seal nut, using punch or chisel. The seal nut
has a left hand thread.

Remove the seal nut and seal. Clean the shaft
thoroughly.

Remove the cap screws, holding the housing cover
plate in place.

‘Remove the housing cover by tapping around the
outer edge, and prying lightly with screw driver
between housing cover and compressor body.

It is necessary to have an open top container to catch
the oil from the compressor crankcase that will be
lost when housing cover is removed.

Clean gasket surface on compressor.
Replace the housing cover and cover gasket and

-
. )
-

tighten-cap-screws:

14.
15.
16.

17.
18.
. Start the machine.

Replace seal and tighten seal nut.

Replace flywheel and tighten flywheel nut.

Add oil fo the compressor crankcase until proper
level is reached.

Close manifold gauge port.

Open all valves and check for leaks.

— 29



@ Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

To Replace Head Valve Plate

1.
2.

-

S w0

1

Closc valve “D".

Operate the unit with auxiliary switch until suclion
gauge “J” holds O Ibs. pressurc. Then stop unit.
Closc valve “C”.

Open high side manifold gauge port allowing pres-
surc to reduce.

Remove head bolts and replace flapper valve plate.
Closc high side gauge port.

Open valve “C".

Open valve “D".

Check for leaks.

Start the machine.

To Remove Compressor Body
The following procedure is for replacing the head valve

plate
5.
6.

9.

up to, and including Item 4.

Remove the flywheel.

Disconnect valves “D” and “C" at flanges, leaving
valves connected to lines—DO NOT DISCONNECT
VALVES FROM LINES, AS REFRIGERANT WILL

ESCAPE.
Disconnect the oil return line from the oil separator.

. Replace the body, fasten valves to the body—NOTE:

Use new gaskets, connect oil return line; open valve
“D*” and “C”; check leaks.

Start machine.

To Add Qil to Compressor

1.
2.

Close valve “D”.

Operate the compressor until gauge “J” holds zero
pressure.

Stop the unit.

. Close valve “C”.

Remove the oil plug from the side of the compressor
body. (Disconnect oil return line if necessary).

. Add recommended oil until it reaches the correct

level. The correct level is approximately 2” above

— 30 —




Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

=1

—

e o

the inside bottom of the crankease. If too much oil
is added scrious damage will result.

Replace the cil plug.

Open valve “C”.

Open valve “D”.

Start the machine.

Check for Icaks around the oil plug.

To Replace Thermostatic Expansion Valve

3.
10.
11.
12.
13.

Closc valve “G™.

Operate the unit until gauge “J” holds zero pres-
sure—Wait {wo minufes to sce if pressure builds up
on gauge “J”. If no pressure, proceed as follows:
Close valve “D™,

Rcmove expansion valve bulb “L” from the suction
line.

Remove flange bolts from expansion valve “I"”, Dis-
connect equalizer line “M” from the valve.

Install a new valve,

Connect the equalizer line to the valve.

Place the valve in position. Make sure distributors
fit squarely on the gasket provided in the valve.
Turn the flange bolts up tight.

Fasten bulb “L” to suction line.

Open valve “D”.

Open valve “G”.

Check for leaks. Repair all leaks.

To Remove Evaporator Coil

Follow instructions for replacing expansion valve.




.
. A \

® Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

To Remove One Evaporator Coil of a Multi-
Evaporator Coil or Cab Unit

1.

Pump machine down as described previously, clos-
ing valve ¢ and D, and shutting off unit.

Remove bulkhead caps and refrigerant hose, and
use caps to plug open end of system.

Disconnect electrical motor and heater connections.
Remaining systems may then be restarted and run
while repairs on isolated evaporator coil or unit are
made.

To Remove Condenser Coil

1.
2.
3.

Shut off the unit.

Close valve “C”.

Warm lower sections of the condenser coil with
flame. Do not overheat.

Close valve “F".

Loosen the flare nut on valve “F” to purge the re-
frigerant left in coil.

Remove the bolts holding the coil; 1ift coil from the
unit.

To Reinstall Coil

Y

® 2o o

Bolt in place.

Open valve “C".

Purge the air from the coil at flare nut on valve “F”,
Crack valve “F” until gauge “K” reads 20 1bs. pres-
sure.

Check for leaks using Halide leak detector.

Open valve “F” all the way.
Add the refrigerant (see charging instructions).
Start the machine.

To Remove Receiver

1.
2.

Close valve “G”.
Operate the machine until the gauge “J” holds ap-
proximately 20" of vacuum.

— 32 —




Lintern Crane Cab and Pulpit Aire-Rectifier Service Manual @

Close valve “F”. . )

Disconnect the lines at valves “G” and “F".

Remove the receiver.
Some refrigerant will be lost unless you have a unit
to evacuate refrigerant from system.

> oo e

To Replace Dehydrator or Strainer

1. Close valve “G".

2. Operate the unit until gauge “J” holds zero pres-
sure.

3. Close valve “D.

4. Remove the strainer and dehydrator as one unit.

5. Reinstall the strainer and dehydrator—bring flare
nuis up tight.

6. Open valve “D”.

7. Crack valve “G” and allow pressure to build up to
10 1bs. on gauge “J".

8. Purge the air from the line and coil at suction line
connection of line “M". .

9. Check for leaks, using Halide leak detector. . .

10. Open valve “G".

11. Start the unit,

To Repair Leak in Liquid Line,
Evaporator Coil, Suction Line
1. Close valve “G".

2. Operate the unit until gauge ‘“J” holds zero pressure
for two minutes.

— 3. Close valve “D",
4. Loosen the flare nut at valve “G” to vent lines and
coil.
5. Repair leaks. Use Sil Fos solder.

6. Disconnect bulb “L” when soldering in this section.
Do not allow heat to contact bulb “L as this will
rupture expansion valve bellows.

7. Tighten the flare nut at valve “G”.

— 33 — .




Lintern Crane Cab and Pulpit Aire-Rectifier

© Service Manual

3. If bulb “L’* has been removed, replace it. Make cer-
tain the line has cooled.

9. Open valve “D” to mid-position.

10. Open valve “D7.

11. Purge air on low side on charging manifold.

12. Open valve “G".

13. Check for leaks using Halide torch.

14. Start the unit.

Shutting Down the Refrigeration for Winter

On instaliations wherce there will be no call for cooling
during winter months, the following steps should be taken.

The machine should be pumped down, i.e., all refrig-
erant should be stored in the liquid receiver. To accom-
plish this, close the receiver outlet valve and run the unit
until suction gauge holds zero pounds. Close the suction
valve. Stop the unit, then close all valves. Also on water
cooled condenser, drain water from condenser if unit is
to be subjected to freezing temperatures.

We unconditionally guarantee the rated performance
of each Aire-Rectifier, when:

1. The model Aire-Rectifier recommended by us for
the individual application is chosen.

9. Qur recommendations as to size, enclosure, and in-
sulation of the crane cab or pulpit are exactly fol-
lowed.

3. Qur serviceman is employed to connect refrigerant
lines and/or put the machine into operation, except
when we specifically authorize by letter any other
arrangement.

34 —




Lintern Crane Cab and Pulpit Aire-Rectifior Service Manual @

GLOSSARY OF TERMS

ACTIVATED CARBON: A form of carbon made porous
by special treatment by which it is capable of absorb-
ing various odors. ancsthetics and other vapors.

CHARGE: Amount of refrigerant in a system: to put in
the refrigeration charge.

COMPRESSOR, REFRIGERANT: That part of a mechani-
cal refrigerating system which receives the refriger-
ant vapor at low pressure and compresses it into a
lower volume at higher pressure.

COMPRESSOR UNLOADING: A system of valves and
components designed to mechanically vary the output
of the compressor,

CONDENSATE: The liquid formed by condensation of a
vapor. In air conditioning, water extracted from air,
as by condcnsation on the cooling coil of a refrigera-
tion machine.

CONDENSER, AIR COOLED REFRIGERANT: A con-
denser cooled by natural or forced circulation of at-
mosphere air through it.

CONDENSING UNiIT: A specific refrigerating machine
combination for a given refrigerant, consisting of a
compressor, condenser coil, liquid receiver, and the
regularly furnished accessories. A complete high side
of a refrigeration system including the motor in a unit
assembly.

COOLING SECTION: Usually referred to as the evapora-
tor, consisting of evaporator coil, motor blower assem-
bly, expansion valve and complete enclosure.

GYGLE:—A—completefcourserﬁoperation—o'f‘—ref rigerant

back to a starting point, measured in thermodynamic
terms (functions). Also used in general for any re-
peated process on any system.

CYCLE, REFRIGERATION: Complete course of operation
of refrigerant back to a starting point, evidenced by:
a repeated series of thermodynamic processes, or flow
through a series of apparatus, or a repeated series of
mechanical operations.

— 35 —




® Service Manual Lintern Crane Cab and Pulpit Aire-Rectifier

VALVE, HEAD PRESSURE CONTROL: A valve intended
to keep head pressure from falling below a predeter-

mined setting.

VALVE, HOLD BACK: An automatic valve located be-
tween the evaporator outlet and compressor inlet
that is responsive to its own outlet pressure and func-
tions to throttle the vapor flow so as to prevent the
suction pressure at the compressor inlet from exceed-
ing a selected value. It is used primarily to prevent
overload on compressor motors.

VALVE, PURGE: A device to allow non-condensible gases
to flow out of the system.

VALVE, SERVICE: A valve intended to help isolate an
apparatus from the rest of the system.

VALVE, SOLENOID: A valve which is closed by gravity,
pressure, or spring action and opened by the move-
ment of a plunger due to the magnetic action of an
electrically energized coil, or vice-versa.

VALVE, SUCTION: In a compressor, the valve which
allows refrigerant to enter the cylinder from the suc-
tion line and prevents return flow.

VALVE, WATER REGULATOR: An automatic valve to
control the flow of cooling water through a condenser.

— 38 —



WiLLiaM R. ARNOLD, INC.
424 South Avenue
Jamestown, New York 14701

(716) 664-5402

R. A. AsuBYy COMPANY
# 10 Deanza Court
San Mateo, California 94402
(415) 341-3222

Geo. BrRowN & Assoc., INC.
3372 Foskett
Medina, Ohio 44256
(216) 522-1432

FALLON INDUSTRIAL SALES
15550 W. Hardy Road
Houston, Texas 77060
(713) 999-3394

MonLux COMPANY
P. Q. Box 500

Mercer Island, Washington 98040

_ (206) 232-3100

,,,AUSTRALIA

- LINTERN ‘(AUsT.) PI‘Y LIMITED

,L._OVERSEAS REPRESENTATIVES D

~P;0.Box 568~ =

SarurNco (Pry) LIMITED
P. O. Box 8071

Johannesburg, South Africa 2000

(011) 836-2631

CANREP (FORMERLY RAILWAY &
PowER ENGINEERING CORP. LTD.)
St. James Street, West, Montreal, Quebec

and all principal cities.

SOUTH AMERICA

InGc. CaRLOS A. EVANS

Edificio Artico - Piso 3 Oficina 33B
Av Jose Maria Vargas - Santa Fe Norte

‘Caracas, Venezuela
(02} 979-9714

Muanda’ NS w 2228 Austl';ha T
SOUTH AFRICA




—
— ONIMVYO WYD/aVD Gosscec £ DSOS 3u e
S0 a0 WML 33 340 V1V sovaey ]
- o7ve worvi s ¢iv i v ovcead sou
'S0 WS SN WaaSaATN]
061 oV
)
o8t o =] n L
81 81
98t o)
\ v62¥1v101 .
9YIQ NOILJ3NNOOHAINI sl a1 | 4
M vel vel
W set 8l
9
] s 281 21
a 8£962-I0°0ON 3INVHD *
s 3NvHD NOL Of . il
g ALTHOHLOY _LNOJYIATH
: ALNNOS NOSHIA3 3 3TIIASINOT
081 og1
sL1 621 | o
o o1 821
o
Ll
s 2 Lzl
=<
° oL %l |y
u
. a1 gzl
3
W vLl s 1svTive [ z6 1svTvE | 1# 1svTIve val 21
73
F4 : £21 . | g2 |y
5 | |
ex] ¢
)
g “ ol ol o B e
@ 4 . 121 Py o Bolun 1+ Bl sswW L
“ “ oLl 0zl |4
_m L 3
It SHOLOW . vos, Vot 611
o
% ir NOTLOW 0L RS 5 =» 2
I | S onTERO Y i el
) 29/
m __L__ 91 |
" T . 991 Jp— C st
° VAIVSI HIN @im
11 —) LUHA) 591 il L o ) v gt
M 391 1T oo \/ [Aep] d win) T ~—
W ¥3L3W by hae T
“ M T £:X| 2 17X 91 v v o T 3
| ¥ Ew
8 £91 =R " W N U o S o, i
“ ] P = nEn T s AT ﬁ»\».ﬂl%b\x\o(
ra =7 201 e wnes zil
N " -
" ! L] 191 ;-3 val 31 L} 6d BNINWVA vai "
in — a
y " w u W w - T T, o “n sorres " Jh -
p A AT AT e T VO e 107 257 HOLINS 091 or
[ 100 e NO 440 123NGISIA
© h ~ 7\ v s Y3Hod y3M3Y NOTIVNIEHOD o1
1o SQVORZA0 HOLOW S13534 NOILISOQ 440 dvvis d0is 2 es!
0
& 801
851
© B TIA N
" on e O 81 zin . 101
o %1 901
= avasl
= Y I T3ITAR) gvasi .
5 val T vol
1
w0
“ s sal SLINJAUTD s01
k] £1 21 (&l ALINILN
b &) &)y = < I S 2o |,
1
u
IE 1al ZHO9 HAS OVAOSY 1ot
! w — cOsPIViO|
ViR _ o o)




£2 ez 12 oz &1 8t hl_ 91 Sl 14 £1 zl n o1 [ k4 L e S
8£962-I0°0ON 3NVD 062
NV  NOL 0%
ALTHOHLNY_1H0CHIAIY 682
AINNDD NOSH3443M 9 ITIIASINGT
982
192
992
e
318v0 -1
=
m vez
1 202
o
o] 28z
o 2 3
g ja i
3 182
1
ogz
ad
; T e S O s S . BLE
1 —(")
3 ' 59 (W)019 o oz
2 H = %)
! :
b 3504 3804
] we
3 ! cE s =
2 ! ; onnous g 92
" 3
4oLl L2 —_—=
g “ =882 = az
W 1
& I MENEDASNVHL vee
> _ TGHINDD ¥ s
K | £z
f M H g S (N
“ & “ ez ogL
i 3 ] 1105 Divee
{ % " 18 281 128
| ' TINVLENS SSI1dILS d
| OILVIS AFT0HL 0L
I { oce 0 (Z1 () ts) [ ik 0zz | !
“ m ' 1% HL “
| 1 692 1k !
i mnm ! oL 61z "
1
1 3 - 22 =L = 812 t
> N3 uL voz !
I B SREY . - G T
° j(e1) (z1) (AN )] 992 L T} &l !
catl e [} ZW 91z “
e t
K 892 o B A L T \e?! 2 '
w Aa3358T !
] v9% n4l H
m ne |3 H
1
. £92 HES )
o i
o z9Z zi1z “
" '
192 -
E nz |4 "
al 092 oIz ]
. '
w 662 602 '
ik H
S o o5z o sz |, :
9 SdHA A |
" " - !
. o 192 AT Loz "
[~ 4} 962 — 9T |
3 8 AHR 3NIT 0z
™ W+ :I:<om_ @ ST 1NGD voss "
M ] EC] Ll TWL gz B (3] B ~ TRNL, 802 | a ¥
: e T 1] TR @ ez i T TN I TR oz C
= ]
3 4t [T 3 _ i
2 k = iol]x.g s52 201 coz H
= VR T HA L T
2 S35 0HA GOHR
. 39q149 ]
n38 282 202 '
y Lo
I 152 oz | - H
% | COSY IVIO! !
; = ) '

.




£2 ze 2 oz 61 o1 hl_ 9l 81 v £1 2l i o1 (3 ® L 9 S r £ e
AOCOACH TN o LNGIM0 AL 3 oAl
oo v W9 IO ¥0 oS T2 0 i_
8£96C-I0 ON 3INVHD aive iinuns e vive e v e eas]
INVED NOL 02 01 311074 L9 3T MR SRBCATY
ALTHOHLNY L40JY3ATY 08¢ ove
ALNNOD NOS¥3A3F % 3TTIASINDT
seg 6ee
L iya iy
2T 8 A7 8L 43 egg
e h o o e
R s TN
M) g W
I A
rezriviol 08 g xwmﬂ 09d 3SHATY QuvMa0d S8 e AT ) aww_.\ 0sL 1HoTY 1431 1 s
390148 390148 ATTI08L A3TIOHL
9¥IQ NOLLOINNCOHAINI ¥87a £579 ces [N 2570 oy
Fm—————— -
“ “ ¥8g iyt H reg
5&%@%%"_ = | sug1o31an] _|R |
seg 1931 7] 288
s 1 lﬂ' i o— g1 LV3HNIA0 HOLOW I /ﬂ» ]
o T T T 1 1
b3 temcmcne=— 4 28 G HgD) T T 2ee
- e R 1V L om: HOLON bmmmmm———— 4
2 ! ! 182 158
¥ — O !
<a | lﬂl ! L
CEE) T Wt N
1v3HH3K0. HOL0W b 4 &8 628
90134
2,
W 8 223
= 73 Les
<
p<d ()] < 183 9zg
LA B~ T 3 T WAAAAGE I
—— ¥ass _——— HaSL
SsL 72 sL qzg
"@334S INIOd £ 1X "Q33dS INIOd > (B
As¥I4 0L W03 T33dS ves LSNI4 0L WAO3 QT3S ves
NMOGMOTIS ¥ NIVLGO OL NMOOMOTS ¥ NIViSO OL
H3ITWOTINILOD 135 H313WOTINIICI 135
TIION s ca e TIION 8L - ses |,
. 10d 10d
L e s 75y 2723 o (1) wons [ 78 L2
3138 b miom e Rwaans 2193y
L ATLVIS s JL1VIS el o
) 30 (9 T 2)  AFTIOML [©))
9 L osg st %28 | o
(%) (3]
695 3 6ig
i
: 1
e H sig
7q = H
]
L, T 198 _ &= ' e gy
3T age ' vaz' £62 v LIz'912° 81 !
QUVMNO4 g9 L3T31 PR T ' sig
390148 4 ] a3ons p—————r Tlﬂldj a TTL Ay 1 TRot
pr ug r b1y [ b s
o TANYd 598 == TNV . v ale
938527182 952 mMﬂ.ouu.o_mrm»m ~ . [} ] I “
1 1 1
9z A3T0ML W il LA
2y TL AT 8L CRIT 1 FTROTS,
UH\ O e [T A
£98 eI ! ! " gig
1 ] I
z98 [} (— zig
S ]
198 1437 1HOIAI ne |4
g =S T
1
= o09s: ols
3 6ss 60
D = ve h ve
% I avaat | G T g6 T Tho— gos |,
© R hm % ‘-}l&! 8 ‘-«.—,m! st
®
. Log
aozi | ox VANOSE -1a . 2 Them | =
L * <
|~ AO6 X (4 - -1 A0S ™% 908
< i ton)
TSP ] TS
2 209 £X A0 X :
3 ses sos
Iy 2x J3Nvdans 1INJHID A0 2x BNvdENS (4 LINJAID
§531d318 £83)4318
© NowNoS | 1X JT1vis g I04LNOD yos | Nowwao| 1x AT1v1s 104.1NGD vog
39014¢ 390149 AFT0UL AI1I0HL
b 20vL790A [ waaas [ S = sl 20v170A | waaL cos
8 o35 1va ive A |||||||| 2808 8 N
zes zog
27X X v
1 ey ey 1o tos
'8
= [ ZOSVIVIO|
2 z sz

»

AU

e e S

¢

P

.




<ROUT

-OAQ4 DEST:

HARN DRAWID = 101A14302

GROUP:

= 12.28 SCALE =  0.3332 USER=PLOT

5/26/88 TIME

88014 16:41 DATE =

ST FILE

~

9T a2 vz €z zz 2 o2 &l 8l h‘. si St ¥l £t 2l (3] ol 6 2 L < 9
~ ONIAVAO Wv3/0Y0
o6¥
68v A \
ﬁ\ - OVAGI A, 6y
ser W 3
AUHN
Loy 5y
VT3S NRGOMOSS
g8y W= v’ e 98v
Y627 1V101 ASIONH 7% CET ]
OVIA NOILOINNOOMALNT HASHW NMOGAOTS
sar ¥3ddN QYD 34
vev [
TFR TR
sov SN 287
§£962-10"0N ANYH2 ad . v
INVHD  NOL 0%
ALTHOHLNY LHOJMIATY l8v 127
ALNNDD NOSY3433C % FIASINOT ; LSHA
=34 — L0dHW o8y
T3Nvdans SSHIW(VGHW)
1 &Ly SSINd3LS 62¥
JILVLS
ASTOH'N )| 8SHN
' 8Ly (2) (40] TEFRTEGHR) 21034 8Ty
LLy 4 —l SH Ley
R:7A4 Faz Ly
ay azv
YLy 4892y EZF 81V GlY " vey
AV3Y HIMOT LSIOH W o 2t T
BT BRHHA
oLy szv
2Ly | ey 9Ty VIR LIv vy Iy 2ay
AVT3d 3SIvy ISIOH W 4] oW
BHHEN bl
fm—————— - 1Ly e |,
1
| o3y BEF LIV — |
syn193130! oy AVI34 1STOH TR il ozv
*—= GHW LVIHEIA0 UDLOR
Lv3H3R0" HOLOW TOTRR { & o
ESIOH W . : g9y P
: AV130 440 x._L O b
197 097 IIO’ ' 234
1 LSIOH’ Az
# ¥INIL OH'H o TR iy SN TaNVdENS
397 197 SZF 81% TN SST1d3LS JILVLS 31y
AVT3d 4307 I W ASIOHW
97 HIHK ) (£ sy
AVIAQ 40 YW
. vor o1y I ) %5 Iy
Z# YIWIL  LSIOH W TN 1 AW =
: 281HW BeHHN e
£V RELZ] 1y
- TAR
V&
o n_:hokm HING TR .:_“._“z = “m _ o oy e
TLHA;
ST n_v LC T =V ) sz 1oy [ VIAR 1 i
iOLOVINGD HIMOT  LSTOH W ; e 13 . $ o0 40 "
:ﬂu. 4 z | L 23 v gz |l
.,naﬂﬁlllokll o9% 097’ 097 o e, oly
Z97. 15 02 uzxz e zaxiz 18IHA AVT3Y NOLLDAL3A GadS O TR gy 9LW - i A/SSY ¥ILA1L0RY [ 1T conm
N A -
POLOVINGD 3SIVY  ISTOH'W O RANC] TN —i} SEW LW qumr-rm eav e HNHRA ECT] 6oy
i il -~ il HI ATEW3SSY AVTIH JINOHLOFI = va
ANV [ s0v
: Lav Lov
aoov | ax
sy ADBE X ©n so¥
ZH ¢H
o AR @ JvAceY
So0v
- 13NvdEns
z ovea] =g
m ¥Gp | NOWWOD| X LSTON W yor
< 39V1I0A | Wa3L LINJHID
S S v T04LNOD £or
1STOH'W
2ay o o zov
62,
shu (62, iS¢ g @ Lo
cosvIvIOl
aVACSY. \— o L

4

x -

-

e e A e
“

-

ES

9

a w w o

o
P e ————— e ———————

9

by

-




_ = ZOA.M A wu\ﬂOv/Um.ﬂlr. S .lmu”_bmvrlm\/\ww._.)omc .m . ; |

| |reveren v < (Gar s g — ____Rentows Courmo, Paney i

DOZ'@"DNQC —uﬂ T . .F ||1\w|||l\|!w.||k‘|.l i |“

0 E_n_zm DiscRAMT “ “oee i :

O I e i | | . wCUnr,mo B Dcw403mP
T Newe 2 - 1 . “ Awﬂﬂzn..,.m_ ,v . :
o i e |T T2 T3 : H , v

b | |Goes Revering N O S e

: ” ﬂm.Mr Moror N i .
R - 200w I T —_—— e — = T 7
-1 i ‘ e . 12.00_RP™M T AFLF# 8GRI nﬂH .w GR3 ﬂ»H , i

E L r ||" _ LUNO AWP% OWO \ ”
: I

NQ NC - . f

o]
wo NC

RovaRy Lirt

mz—.—.g
(SeE Nove2)

|
]

—!
|

U o , “ ; .||,|| _ \./, M

]
|
L

= . To Reec

. Y

i - - \I.l,‘.||||||||||||_||w|||nnul_,.,r»o|||IM |00 77 &O\D%_O 1
‘e - : G OOV6LT ColtecTor ENCLOSURE _ TE 0 T

PoLE.: AMPACITY Usage

.10 7 35A (ONTROL

GLEASON REEL CORP.
o = MAYVILLE. WISCONSIN
RET RN O DEVAND. CABLE & HOSE REELS ~ POWERTRAK

APPLICATION
NEXT ASSY {. SI2.TO Wi G Ua?ﬂ.ﬂﬂ?ﬁ)

B S S T . -  p1-0s-287856-28022 T .
-.”4 EH”-MU.\H! .mlv.nq._.m Y STE arv. ’ , .. ; - : Qﬁw _ b&w: nwmmMWn 0 ODQﬂNg er — :r‘
REveiONs - ] ] HOLE LiST ] . . TAKD EY ,, i T A, - N _mxmm 10F 1




-~
el

Replacement Parts
and
Service Manual

HARNISCHFEGER CORPORATION
Modernization Order 93-130788
Document Number 93-130788-PSM-4-JSN

For Serial Numbers Cl-29638

Harnischfeger

P&H

milwaukee, wisconsin. 53204

January 19, 1984




GENERAL REPLACEMENT PARTS INFORMATION

How To Order Replacement Parts

This manua! contains the information needed to order replacement parts for this P&H product. To
insure prompt service, each replacement parts order must contain the following information:

Product serial number
Capacity of the product

Part number(s)

Quantity of each part required
Description of the part
Voltage, Phase and Cycles
Correct shipping address

NoosON A

Replacement parts can be ordered from Harnischfeger Material Handling Centers located in
major cities throughout the United States and Canada. Consuit your local telephone yellow pages
for the name and location of your nearest Harnischfeger Material Handling Center.

Product Seriat Numbers
Crane serial numbers are located on the trolley and bridge.

Hoist serial numbers are stamped on the nameplate and on the bottom of the motor bracket.

Return of Parts

Harnischfeger Corporation will not accept the return of any part unless accompanied by a
Harnischfeger Claim Tag. These claim tags are issued at the time the authorization to return a
part is issued. Claim tags must be attached to the outside of the package containing the returned
part.

Claims_ . ___

All shipments are carefully inspected and delivered to the carrier in good order. Upon receipt of
the shipment, it should be inspected for loss or damage.

If loss or damage has occurred, the shipment should be refused until the carrier make proper
notation concerning the loss or damage. In the event of concealed loss or damage, notify the
carrier immediately.

By following these suggestions, you will encounter less difficulty in settling your claim with the
carrier

2 Parts and Service Manual




y

L

)

['s 466570

®

Q- 1:-:0:'0

0 Superior Crane Corp
. P.O.Box 340197
o Milwaukee, WI 53234

-

Customer Pick—Up

SPECIAL INSTUCTIONS AND INFORMATION

Pleasc call Chuck Roanhouse at Superior Crane
when order is ready [or pick up.

CUSTOMER ORDER NO. PLEASE REFER TO CUR ORDER NO.
930655 93—130788

DATE ENTERED SHPMENT VA SERIAL NO.
8-2-~03 12~3--83 Customer will Pick—-Up Cl1-29638
PROPOSAL DATE | PROPOSAL NO. F.O.B. i FREIGHT SHIPPING WT. DELVERY TIME
6-30-93 Q-20270 Milwaukee, W1 N/A |
TERMS

NET 45 DAYS JAH/RDK
FEPRESENTATIVE -DISTRICT l NO. | REPRESENTATIVE ~DISTRICT | NO. | REPRESENTATIVE-DISTRICT NDT CUSTOMEA NO.
Sedushak — Milwaukeg 100

DESCRIPTION QUANTITY UNIT PRICE EXTENSION
Harnischfeger Corp. will furnish:
1. Replacement D303 bridge drive speed reducers to replace existing

D153 speed reducers. TOTAL LOT NET ]

P/N 100A7013F216 1

P/N 100A7013F316 1

(reducers are opposite hand)

Installation and medification of existing supports are by customer.

The customer or installing contractor is responsible for:
a. Locating and mounting of all material.

b. Supplying all hardware, brackets,supports, guards, (such as
required for resisiors), conduit, connectors, wires, and lugs, ete.
¢. Mounting and wiring all equipment in accordance with

all Local, State, and Federal regulations.

Contact our Service Department if supervision or checkout

is required.

NOTES:

1. Order acknowledgement is subject to the terms and
conditions on the face and reverse side hereof.

2. Paint Horizon Yellow (#440Y),

3. Furnish (5) Bills of Material, (5) dimensional drawings.
3 — to customer, Attn: Chuck Hoanhouse
1 — to Don Sedushak—Milwaukee Sales Office
1 — to Sales File

4. Furnish (4) parts manuals.

Form 2295 Order

93-130788

Page 1




ILLUSTRATION NO. CI-7A
TYPE D-303 SPEED REDUCER ASSEMBLY

Harnis

WHEN ORCERING PARTS AUWAYS GIVE MODEL AND MACHINE SERAL NUMBER




"

®

®

1

100A7013F216 Harnischfeger
ILLUSTRATION NO. CI-7A-16
TYPE D-303 SPEED REDUCER ASSEMBLY
100A7013-216 AS SHOWN:
100A7013-316 OPPOSITE THAT SHOWN:

Item No. Description Part Number Qty.
1 GEAR CASE ... ..ttt iiii ittt iniiiiiainenas 14A1663F1 1
2 PINION/SHAFT, MOTOR (INCLUDES KEY) ............... 1F12729C2F1 1R

KEY, 14MM XOMM X55MM ... ..........c.covvnnnnnnn. 20H3869D55 1
3 PINION, MOTOR .. ... ettt iiiin e INTEGRAL -
4 GEAR,MOTOR ... ... ittt ininaaas 1F12731C2 iR
5 PINION/SHAFT, INTERMEDIATE (INCLUDES KEY) .......... 1F12733C1F1 1

KEY, 20MM X 12MM X50MM ........................ 20H3877D50 1
6 GEAR,DRIVE ...\ttt it canens 1F12738C3 1
7 SHAFT, DRIVE (INCLUDES KEYS) .. ......oveiiiinnn... 10F9404F1 1

KEY, 25MM X 14MM X93MM ........................ 20H3879093 1

KEY, 28MM X 16MM XB85MM .. ..............coonnn.. 20H3880D85 1
8 RETAINER, BEARING ........cciiiummeninaennnnnaenns 25F3260D2 1
9 RETAINER,BEARING ..........cooiiuiniiiiiiinannn. 25F3528D1 2
10 O-RING ...ttt 45291067 8
H BEARING ...\ttt et 257494D5 2R
12 SEAL, OlL . ...t 18Q154D102 1R
13 RETAINER,BEARING . ..........0.iiiiiineanannannnns 25F3254D1 1
14 O-RING ..ottt et 45291D91 4
15 BEARING ... i 25Z494D12 2R
16 SEAL, Ol . vttt e 18Q154D141 R
17 COVER, INSPECTION . ... .. ittt 914H28-2 1
18 BREATHER ........... ... ..teitiiiiiiiiiieannnnn. 4674 1
19 STREET ELBOW, 3/8INX90DEG .............cvvvuunnn. 2416V018 1
20 PIPENIPPLE,3/4 INX38MM .. .........coviinnianenn. 2419V134 1
21 PIPEPLUG,3/4 1IN .. ... e 2423V005 2
22 PIPETEE, 3/ IN ... .. ittt enaeans 2425V005 1
23 PIPENIPPLE,3/4 INXSOMM ................coeiunnt. 2419V136 1
24 PIPECAP,3/4IN ... ... . i, 2403V005 1
25 STREETELBOW, 3/4INXS0DEG ..............couun... 2416V020 1
26 LUBRICATION CHART ...........cccviiiiniiinennnn. 322340 1
27 LABEL, OILLEVEL ... .o ottt viieeenes 327145 1
28 RETAINER, BEARING . .........ccoiiiuininnnnieannnnnnn 25F3254D2 1
29 RETAINER, BEARING . ..........c.0iiiiiineiiriinnnnns 25F3260D1 1
30 BEARING ... .ottt 257494D4 2R

Revised 1/19/94 -1- R = Recommended Spare



	Blank Page
	Blank Page
	Blank Page
	TC59-113_KPRCM-Application_LRA-2024.pdf
	Sheet1

	Blank Page
	Untitled



